YANMAR PARTS CATALOG

0CS10-G55700

Last update Jun., 2013




PREFACE

1. This Parts Catalog carries Yanmar excavator (crawler back-hoe) VI080 for U.S.A.,
Austral ia, New Zealand.

2. Parts catalog history

Parts catalog NO. Published Remarks

Ist edition Vehrcle 0C5TO-G55700 Jun., 2010

Engine 0CB10-G76500
3. Model name
SECTION Golumn Model name M/ # Manufactured

(A) V1080 (US)

I (Vehicle) (B) V1080 (AS)
(G) V1080 (N2)

I (Engine) (A) 4TNVI8-ZWBV1

(Note) US:U.S.A. ,AS:Australia, NZ:New Zealand.

4 . Your understanding is asking that this parts catalog is not a technical data manual

setting forth as servicing procedures, This parts catalog is using simplified

illustration.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use

in repairing causes such as an early breakage, for instance.

0CS10-G55700 V1080 (US, AS, NZ)




Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



PICTURESQUE INDEX(1) - - - MAIN PARTS

LABEL Fig. 1,116
SAFETY LABEL Fig. 2

ARM CYLINDER Fig. 62
HOLD VALVE Fig. 90

| HYD. OIL PIPING Fig. 91~102 |
| BUCKET CYLINDER Fig. 63 |

HITCH CYLINDER Fig. 66
ARM Fig. 111
BUCKET ARM & LINK Fig. 112

QUICK COUPLER Fig. 113
BUCKET Fig. 114 /////

| BLADE Fig. 115 |
\Q\\ \

BOOM CYLINDER Fig. 61
HOLD VALVE Fig. 89

| SWING CYLINDER Fig. 64
| BOOM BRACKET Fig. 109

| BLADE CYLINDER Fig. 65

MUFFLER Fig.3

AIR CLEANER Fi
ENGINE MOUNT F
RADIATOR Fig. 8
RADIATOR MOUNT
SUB-TANK Fig. 1
FUEL TANK Fig.

TRAVEL ALARM Fig. 22
g.4,5 COVER Fig. 37,38
ig. 7 BONNET Fig. 45~48
CABIN MOUNT Fig. 49
Fig.9 CABIN Fig. 50~56
0 MIRROR Fig. 57,58
11 HYD. OIL TANK Fig. 88

| FUEL LINE Fig. 12

AGCELERATOR Fig. 6
CONTROL EQUIPMENT

AIR CONDITIONER Fig. 30~33
Fig. 23~26 || ARM REST Fig. 34
COVER Fig. 39
SEAT Fig. 43

SEAT MOUNT Fig. 44
BLADE VALVE Fig. 81
REMOTE CONTROL VALVE
Fig. 85
CONTROL PIPING
Fig. 103~107

| TRAVEL MOTOR Fig. 67 |

SPROCKET & ROLLER Fig. 27
IDLER & ADJUST Fig. 28
CRAWLER Fig. 29

TRAVEL FRAME Fig. 35
COVER Fig. 40

ELECTRIC PART Fig. 13~21

FRONT TURNING FRAME & TURNING BEARING Fig. 36

COVER Fig. 41

FLOOR MAT & INSTRUMENT PANEL Fig. 42
HYD. OIL PUMP & JOINT Fig. 59

CONTROL VALVE PLATE Fig. 60

TURNING MOTOR Fig. 68

ACCUMULATOR Fig. 69

LINE FILTER Fig. 70

SWIVEL JOINT Fig. 71

CONTROL VALVE Fig. 72~179

2-WAY VALVE Fig. 80

SOLENOID VALVE Fig. 82~84
REMOTE CONTROL VALVE Fig. 86, 87
GREASING Fig. 108

0CS10-G55700 V1080 (US, AS, NZ)



PICTURESQUE INDEX(2) - - - HYDRAULIG SECTION

HYD. OIL PIPING Fig. 91~102
CONTROL PIPING Fig. 103~107

| BUCKET CYLINDER Fig. 63 | ARM CYLINDER Fig. 62 |
HOLD VALVE (ARM) Fig. 90|
LqYD.OIL TANK Fig. 88}
OIL COOLER(RADIATOR) Fig. 8, 9]
| TURNING MOTOR Fig. 68 |
| REMOTE CONTRON VALVE (OPERATION) Fig. 85|

| BLADE VALVE Fig. 81|

/ HYD. OIL PUNP & JOINT
/ Fig. 59

REAR

END
e W ,<:;1
:
>

| HITCH CYLINDER Fig. 66 | R

. , ;\ﬂ A EER .
| HOLD VALVE(BOOM? Fig. 89 g N T INE FILTER Fig. 70 |
| BOOM CYLINDER Fig. 61 —=— (s ma/
RIGHT |i'£’ =V
‘ N "
(/ Y% LEFT

AN

~7

£

g / AN //
FRONT
| SWING CYLINDER Fig. 64 ‘)
| BLADE CYLINDER Fig. 65

| REMOTE CONTROL VALVE (SWING) Fig. 87
| SWIVEL JOINT Fig. 71
| REMOTE CONTROL VALVE (TRAVEL) Fig. 86

| TRAVEL MOTOR Fig. 67|

SOLENOID VALVE (PILOT)
Fig. 83

2-WAY VALVE Fig. 80|

ACCUMLATOR Fig. 69 |

SOLENOID VALVE (QUICK GOUPLER)
Fig. 84

| SOLENOID VALVE(P.T.0.) Fig. 82 FELNTROL VALVE Fig. 72~79]

0CS10-G55700 V1080 (US, AS, NZ)



Fig.No. GROUP NAME
VEHICLE VIO80(US,AS,NZ)
1. LABEL
2. SAFETY LABEL
3. MUFFLER
4. AIR CLEANER(AS,NZ)
5. AIR CLEANER(US)
6. ACCELERATOR
7. ENGINE MOUNT
8. RADIATOR
9. RADIATOR MOUNT
10. SUB-TANK
11. FUEL TANK
12. FUEL LINE
13. ELECTRIC PART(ENGINE)
14. ELECTRIC PART(CONTROL VALVE PLATE)
15. ELECTRIC PART(BATTERY)
16. ELECTRIC PART(STARTING SWITCH)
17. ELECTRIC PART(AIR CONDITIONER)
18. ELECTRIC PART(SWITCH BOX : QUICK COUPLER)
19. ELECTRIC PART(SEAT MOUNT)
20. ELECTRIC PART(WORK LAMP)
21. ELECTRIC PART(INDICATOR BOX)
22. TRAVEL ALARM
23. AIR CONDITIONER(CABIN RELATED)
24. AIR CONDITIONER(PIPING)
25. AIR CONDITIONER(ENGINE RELATED)
26. AIR CONDITIONER(CONDENSER RELATED)
27. SPROCKET & ROLLER
28. IDLER & ADJUST
29. CRAWLER

CONTENTS

Fig.No.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.

MODEL : VIO80(US,AS,NZ)
PC NO : 0CS10-G55700
GROUP NAME
CONTROL EQUIPMENT(LOCK LEVER & LEVER STAND)
CONTROL EQUIPMENT(TRAVEL)
CONTROL EQUIPMENT(BLADE)
CONTROL EQUIPMENT(SWING)
ARM REST
TRAVEL FRAME
TURNING FRAME & TURNING BEARING)
COVER(FUEL TANK SIDE)
COVER(CENTER)
COVER(SEAT MOUNT)
COVER(TRAVEL FRAME)
COVER(TURNING FRAME)
FLOOR MAT & INSTRUMENT PANEL
SEAT
SEAT MOUNT
BONNET(BODY)
BONNET(REAR)
BONNET(SIDE : LEFT)
BONNET(SIDE : RIGHT)
CABIN MOUNT
CABIN(BODY)
CABIN(DOOR)
CABIN(FRONT WINDOW : 1)
CABIN(FRONT WINDOW : 2)
CABIN(WINDOW SASH & LOWER GLASS)
CABIN(ELECTRIC)
CABIN(WASHER TANK)
CABIN(REAVIEW MIRROR & ACCESSORY)
SIDE MIRROR
HYD.OIL PUMP & JOINT



Fig.No.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.

119.
120.
72.
73.
74.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.

GROUP NAME
CONTROL VALVE PLATE
BOOM CYLINDER
ARM CYLINDER
BUCKET CYLINDER
SWING CYLINDER
BLADE CYLINDER
HITCH CYLINDER
TRAVEL MOTOR
TURNING MOTOR
ACCUMULATOR
LINE FILTER
SWIVEL JOINT(Y SPEC.)TO M92121
(71A)SWIVEL JOINT(N SPEC.)FROM M92122
(71B)SWIVEL JOINT KIT(N SPEC.)FROM M92122
CONTROL VALVE(1/8)
CONTROL VALVE(2/8)
CONTROL VALVE(3/8)
CONTROL VALVE(4/8)
CONTROL VALVE(5/8)
CONTROL VALVE(6/8)
CONTROL VALVE(7/8)
CONTROL VALVE(8/8)
2-WAY VALVE
BLADE VALVE
SOLENOID VALVE(P.T.0.)
SOLENOID VALVE(PILOT)
SOLENOID VALVE(QUICK COUPLER)
REMOTE CONTROL VALVE(OPERATION)
REMOTE CONTROL VALVE(TRAVEL)
REMOTE CONTROL VALVE(SWING)

CONTENTS

Fig.No.
88.
89.
90.
91.
92.
93.
94,
95.
96.
97.
98.
99.

100.
101.
102.
103.
104.
105.
106.
107.
108.
109.
110.
111.
112.
113.
114.
115.
116.
117.

GROUP NAME
HYD.OIL TANK
HOLD VALVE(BOOM)
HOLD VALVE(ARM)

MODEL : VIO80(US,AS,NZ)

PC NO : 0CS10-G55700

HYD.OIL PIPING(PUMP - CONTROL VALVE - OIL COOLER)

HYD.OIL PIPING(TANK - PUMP, SWING CYLINDER)

HYD.OIL PIPING(CONTROL VALVE - TURNING MOTOR)

HYD.OIL PIPING(CONTROL VALVE : FITTING)

HYD.OIL PIPING(CONTROL VALVE - BOOM, TURNING MOTOR, TANK)
HYD.OIL PIPING(CONTROL VALVE - SWIVEL JOINT)

HYD.OIL PIPING(TRACK FRAME)

HYD.OIL PIPING(BOOM)

HYD.OIL.PIPING(P.T.O. : FRAME END)
HYD.OIL PIPING(P.T.O. : ARM END)
HYD.OIL PIPING(QUICK COUPLER)
HYD.OIL PIPING(HOLD VALVE)

CONTROL PIPING(CONTROL VALVE - SOLENOID VALVE)
CONTROL PIPING(CONTROL VALVE - 2-WAY VAVLE)
CONTROL PIPING(2-WAY VALVE - REMOTE CONTROL VALVE)

CONTROL PIPING(TRAVEL, SWING PEDAL)

CONTROL PIPING(P.T.O.)
GREASING

BOOM BRACKET

BOOM

ARM

BUCKET ARM & LINK
QUICK CUPLER

BUCKET

BLADE

CA LABEL KIT(OPTIONAL)

ADDITIONAL WEIGHT(OPTIONAL)



CONTENTS MODEL : VIO80(US,AS,NZ)

PC NO : 0CS10-G55700

Fig.No. GROUP NAME Fig.No. GROUP NAME
118. HOLD VALVE(OPTIONAL)



0CS10-G55700 0CS10-GS5700 1 | ABEL

I A)=VIO80(US D)=
Fig.1. LABEL EB;:wosoEAs; EE;:
(C)=VIO80(NZ) (F)=
1 INC. 2~62. REF. LEV.  PARTSNO. DESCRIPTION QTY I
A (B () O () A
» 1 1 172A89-03010  LABEL KIT,EX 1 1 1
CABIN SERIAL No. 1-1 1 172A89-03011  LABEL KIT,EX 11 S
;ﬁé%gﬁ?l é:m (A=M92001) (B=M92001)
VIED Fiok ©® 2 2 172A80-03140 LABEL,TYPE 2 2 2
DETA'&S OF HYD.OIL TANK 4950 51 92 3 2 172A69-03160 LABEL, REAR EMBLEM 101 1
P %ﬁl 4 2 172A21-03220  LABEL, BRAND 2 2 2
m ‘{g;ﬁ_}i‘ % 6 41 2 172A65-03230  LABEL,YANMAR 627 1 1 1 s
(A=M92001) (B=M92001) (C=M92001)
viewD Frok ©  viek Rl © - ® = 34 4 5 2 17246303281  LABEL,ADJUST CRAWLER 11 1
O\ . " 13% 5 6 2 172A89-03100  LABEL,SPEC US 1 1 1
\ 18 7 2 172A89-03110  LAVEL,OIL & WATER US 11 1
DETAILS OF = viEne FRol ® T A 8 2 172A89-03120  LABEL,FUSE US 11 1
GRILLE SIDE DEEQ:IIfEmI:NSIDE 4 g 9 2  172A69-03130 LABEL,GREASING US 1 1 1
INSTRUNENT PANEL ; H 53 6159 55 10 2 17247203141  LABEL, SUPPORT 1 1 1
ORIVER'S SEAT SIDE) . E 11 2 172A65-03150 LABEL,WARNING 1 1 1
© 5 VIEWED FRON (2 12 2 172958-03160  LABEL 1 1 1
Dg;g:hslﬂgm 13 2 172A07-03160  LABEL 1 1 1
9 s 14 2 172A69-03170  LABAEL FL,US 1 1 1
15 2 172A38-03201  LABEL, SUB TANK 11 1
. @ 16 2 172A38-03211  LABEL, ANTI-FREEZING 101 1
VIEWED FROM (© 17 2 172A69-03220  LABEL,ACCELERATOR 101 1
VIEWED FRON (©) 13 18 2 172472-03230  LABEL, OPERATION 101 1
‘ 19 2 172458-03240  LABEL, LOCK 101 1
20 20 2 172437-03252  TAG ASSY, CAUTION 11 1
AIR CLEWER [ \\ 21 2 172472-03261  LABEL, FINGER 1 1 1
[m THE OPERATION ] 2 \/\ 22 2  172A69-03270 LABEL,PTO SELECT 1 1 1
\ MANUAL CASE =\ =X 23 2 172183-03280  LABEL, LOCK 1 1 1
%7 =" J 24 2 172463-03290  LABEL, HYD.OIL 1 1 1
4 L 25 2 17243703322  LABEL, RESEVOIR 1 1 1
7 26 2 172462-03320  LABEL, RADIATOR 1 1 1
DETAILS OF 3 M CIF L E@) 27 2 17247203330  LABEL, LOCK PIN 11 1
QUICK COUPLER 12 )k % VA 28 2 172437-03352  LABEL, CYLINDER 2 2 2
S 43 2 28 29 2 172A69-03350  LABEL,BATTERY COVER 1 1 1
3 30 2 17243703361  LABEL, BATTERY 1 1 1
@I | & 3133
' ;M 31 2 172437-03381  LABEL, SWING AREA 1 1 1
® ®=~ D=a ® 32 2 172437-03391  LABEL, RADIATOR 11 1
- = ©® 33 2 172437-03402  LABEL, ENGINE COVER 2 2 2
i 46 N ©ma 34 2 172A36-03411  LABEL, ENGINE ROOM 2 2 2
T L _ & { g 35 2 17243703422  LABEL, MUFFLER 2 2 2
: 42 — . 36 2 172437-03501  LABEL, FUEL 1 1 1
[ @ NN 37 2 17243703511  LABEL, HOOK 3 3 3
i : 38 2 172437-03601  LABEL, 2-WAY US 1 1 1
\28 10 39 2 172437-03610  LABEL 1 1 1
HAGHINE SERIAL No. MACHINE SERIAL No. 40 2 172437-03620  LABEL 11 1
ENGINE No. IS STANPED IS STAWPED INTO 41 2 172A64-03700  LABEL, START SWITCH 1 1 1
INTO THIS LOCATION. THIS LOCATION 42 2 172156-03740 LABEL, GREASE 1 1 1
43 2 17218703941  LABEL, BOOM US 2 2 2
s 44 2 172125-03951  LABEL, AIR CLEANER 101 1
45 2 11411007760  LABEL, FUEL CAUTION 1 1 1
fﬁgﬁlﬁ;?o'?pg;@vnvtﬁ;‘njep?- 46 2 172A69-03300  LABEL, CABIN FRONT 101 1
* PLEASE REFER TO FIG.NO.116 FOR THE 47 2 172A69-03310  LABEL, CABIN SIDE 11 1
FRENCH LABEL KIT FOR CANADA. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.1. LABEL

1 INC.2~62.
'1
CABIN SERIAL No.

1S STAMPED INTO
THIS LOCATION.

VIEWED FRM ®© 49 50 51 52

DETAILS OF HYD.OIL TANK

62 %‘;
P
e 8
_ i o
vIEWED FRoW ©  VIEHED FRoW (D) 35 34 1
VIEWED FROM (&)
17 1 13 57
> =4 48
: = =X VIEWED FROM =
DETAILS OF 73 ® i =
GRILLE SIpE  DETAILS OF 4 :
GRILLE INSIDE -
INSTRUMENT PANEL 7 536159 55
(ORIVER'S SEAT SIDE) ’ g -
VIENED FROM () .

DETAILS OF

QUICK COUPLER 12
o8 ®=s
i 46
42

MAGHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

@ 56

AIR CLEANER

DETAILS OF
g  CABIN INSIDE

@% 4
VIEWED FROM (©
43

VIEWED FROM ()
v

(ne o ) AR el
4 81 —.JQL_
7 43 2/ 28/
‘@ &l & 3133
o=/ [HI
Clman
\28 1\0

MACHINE SERIAL No.
IS STAMPED INTO
THIS LOCATION

Remarks
(1)RUBBER CRAWLER SPEC.
Installation pasition change.

* PLEASE REFER TO FIG.NO.116 FOR THE
FRENCH LABEL KIT FOR CANADA.

0CS10-G55700 1 | ABEL

(A)=VIO80(US) D)=
(B)=VIO80(AS) (E)=
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)
48 2 172A69-03200 LABEL,OPERATION 1 1 1
49 2 172472-03241  LABEL, PINUS 1 1 1
50 2 172472-03250  LABEL, OPERATION 1 1 1
51 2 172472-03271  LABEL, SANDUS 1 1 1
52 2 172472-03281  LABEL, WARNING HITCH 1 1 1
53 2 172437-03302  LABEL, MANUAL 1 1 1
54 2 172437-03312  LABEL, SLOPE 1 1 1
55 2 172437-03343  LABEL, TRANSPORT 1 1 1
56 2 172A89-03360 LABELLIFTQ 1 1 1
57 2 172437-03372  LABEL, NEUTRAL 1 1 1
58 2 172437-03432  LABEL, STEERING 1 1 1
59 2 172437-03441  LABEL, ROPS 1 1 1
60 2 172437-03451  LABEL, SEAT BELT 1 1 1
61 2 172437-03471  LABEL, LEVER LOCK 1 1 1
62 2 172437-03551  LABEL, WINDOW US 1 1 1
68 1 172A89-03500 EMBLEM ASSY,L3Y 1 1 1 w
(A=M92001) (B=M92001) (C=M92001)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.2. SAFETY LABEL

2 3 4 ¢

CAUTION

TX CopLanT LEVE]

RS
W%M w‘!ﬂ’

¢ it}
rk ot engine
coolant. !

IN THE OPERATION
MANUAL CASE

11

A DANGER

= | =

TRUT

A RAZART
g S e f

16 17 18 19

CAUTION

ANCAUTION

Be sure to remve

Sastor,
Thi
1 et .

8 =
— EVER uspnd oad with uic cmpler haok.

o ar
Lok pint
I ot v
i etscomt.

o Look Pin
= ATTAGHMENT COULE FALLY
AL Tratall look pin or prevet
stiscmert Trun fling of.
Emure quiok owoler seurely
[ -
ick capler cerating s
2 o i old weater
PR PROCENRE:
Sk TIP-OVER HAZARD!
NS park on solid fevel
eraund id piae attioment on
£rauxd bofors aperating auick
[T ——
dathor sorinis inury.

To provet: rsdhdom o suden opration
of atiacment, var osn sl tch box over
axopt 0 diswart or munt attaowent,
Failurs to ouply could rault in dogth or

19

r%

E DH 223028 24

DETAILS OF
CABIN INSIDE

P S—

1113

S wmcriom o

8

0CS10-G55700 2 SAFETY LABEL

(A)=VIO80(US) D)=

(B)=VIO80(AS) (E)=

(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A

1 1 172472-03141  LABEL, SUPPORT US 1 1 1
2 1 172A38-03201  LABEL, SUB-TANK US 1 1 1
3 1 172A38-03211  LABEL,ANTI-FREEZING 1 1 1
4 1 172437-03252  TAG ASSY, CAUTION 1 1 1
5 1 172472-03261  LABEL, FINGER US 1 1 1
6 1 172437-03322  LABEL, HYD.OIL TANK 1 1 1
7 1 172472-03330  LABEL,LOCK PIN(US 1 1 1
8 1 172437-03352  LABEL, GREASE CYL. 2 2 2
9 1 172A69-03350  LABEL,BATTERY COVER 1 1 1
10 1 172437-03361  LABEL, BATTERY US 1 1 1
1 1 172437-03381  LABEL,SWING AREA US 1 1 1
12 1 172437-03391  LABEL, RADIATOR US 1 1 1
13 1 172437-03402  LABEL, ENG,COVER US 2 2 2
14 1 172A36-03411  LABEL, ENG ROOM 2 2 2
15 1 172437-03422  LABEL, MUFFLER US 2 2 2
16 1 172437-03601  LABEL, 2-WAY US 1 1 1
17 1 172187-03941  LABEL, BOOM US 2 2 2
18 1 172125-03951  LABEL, AIR CLEANER 1 1 1
19 1 172472-03241  LABEL, PIN US 1 1 1
20 1 172472-03271  LABEL, SAND US 1 1 1
21 1 172472-03281  LABEL, WARNING HITCH 1 1 1
22 1 172437-03302  LABEL, MANUAL US 1 1 1
23 1 172437-03312  LABEL,SLOPE US 1 1 1
24 1 172437-03343  LABEL, TRANSPORT US 1 1 1
25 1 172A89-03360 LABELLIFTQ 1 1 1
26 1 172437-03372  LABEL, NEUTRAL US 1 1 1
27 1 172437-03432  LABEL, STEERING US 1 1 1
28 1 172437-03441  LABEL, ROPS US 1 1 1
29 1 172437-03451  LABEL, SEAT BELT US 1 1 1
30 1 172437-03471  LABEL, LEVER LOCK US 1 1 1
31 1 172437-03551  LABEL, WINDOW US 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 3. MUFFLER

i (A)=VIO80(US) (D)=
FIgB MUFFLER (B)=VIO80(AS) (E)=
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

A ® € O E ©

1 1 172A89-11300 PIPE CMP,EXHAUST 1 1 1
2 1 172187-11400 CLAMP 1 1 1
3 1 22117-100000 WASHER 10 1 1 1
4 1 22217-100000 SPRING WASHER 10 1 1 1
5 1 26106-100652 BOLT M10X 65 PLATED 1 1 1
1 6 1 26706-100002 NUT M10 1 1 1

ENGINE PART

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G56700 4, AR CLEANER(AS,NZ)

1 A)=VIO80(US D)=
Fig.4. AIR CLEANER(AS,NZ) (y=vosos) o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 172A21-11500 CLEANER ASSY, AIR 1 1
3 2 119808-12540 VALVE, UNLOADER 1 1
9 4 2 129062-12560 ELEMENT 1 1
12 5 2 119005-12571 ELEMENT, INNER 1 1
6 2 129062-12570 COVER ASSY 1 1
TO ENGINE 7 2 129612-12650 LABEL, MARKING 1 1
8 1  172A89-11540 HOSE,AIR INTAK 1 1
9 1 172A89-11510 HOSE B ASSY 1 1
10 1  172A69-11530 BRACKET,CLEANER 1 1
11 1 172122-79890 CLAMP 350 2 2
12 1 23000-070000 CLAMP 70 1 1
13 1  23000-080000 CLAMP 80 2 2
14 1 26013-100202 BOLT W/WASHER M10X20 2 2
15 1 26014-080202 BOLT M 8X 20 2 2
16A 1 172125-03951 LABEL, AIR CLEANER 1 1
15
14
(=) <
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.16A.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 5 AJR CLEANER(US)

I A)=VIO80(US D)=
Fig.5. AIR CLEANER(US) (y=vosos) o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1  172455-11500 AIR CLEANER ASSY 1
3 2 119808-12540 VALVE, UNLOADER 1
7 4 2 129062-12560 ELEMENT 1
10 5 2 129062-12570 COVER ASSY 1
6 1 172A89-11540 HOSE,AIR INTAK 1
TO ENGINE 7 1 172A89-11510 HOSE B ASSY 1
8 1 172A69-11530 BRACKET,CLEANER 1
9 1 172122-79890 CLAMP 350 2
10 1 23000-070000 CLAMP 70 1
11 1  23000-080000 CLAMP 80 2
12 1 26013-100202 BOLT W/WASHER M10X20 2
13 1 26014-080202 BOLT M 8X 20 2
14A 1 172125-03951 LABEL, AIR CLEANER 1
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.14A.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 5. ACCELERATOR

1 A)=VIO80(US D)=
Fig.6. ACCELERATOR (-vioaoLs) o
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 172A69-12100 VOLUME, ACCEL ASSY 1 1 1
7 3 2 172A69-12160  NUT M9P0.75 1 1 1
4 2 172A69-12170  WASHER 1 1 1
5 2 172A69-12180  WATER PROOF RING 1 1 1
6 2 172A69-12190 O RING 1 1 1
7 1 172A69-12120 KNOB ASSY,ACCEL 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 7. ENGINE MOUNT

i (A)=VIO80(US) D)=
Fig.7. ENGINE MOUNT (-viosos or
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

AW B ©) O E @

1 1 172A21-13100  BOLT 10X35,11T 12 12 12

2 1 172A69-13100 BRACKETRR 1 1 1

3 1 172A69-13110 BRACKET RL 1 1 1

4 1 172A69-13120 BRACKETF 2 2 2

5 1 172A69-13150 STOPPER 2 2 2

6 1 172A89-13150  OIL SAUCER 1 1 1

7 1 172162-13170  WASHER 2 2 2

8 1 172162-13180 MOUNT,ENGINE 8 8 8

9 1 172162-13190 BOLT M16X150 4 4 4

9 10 1 172A89-13200 PLATE ASSY,BASE 1 1 1
11 1 172165-13220 WASHER 8 8 8

19 o 12 1 172137-14282 HOSE, FUEL GAUGE 1 1 1
13 1 172112-16650 CLAMP(B) 2 2 2

7—@ 14 1 172137-46042 SEAT, SPRING 12 12 12
15 1 22117-060000 WASHER 6 2 2 2

16 1 22157-060000 WASHER 6 2 2 2

17 1 22217-100000 SPRING WASHER 10 12 12 12

18 1 22217-120000 SPRING WASHER 12 8 8 8

19 1 22217-160000 SPRING WASHER 16 4 4 4

20 1 22217-160000 SPRING WASHER 16 4 4 4

21 1 26013-060162 BOLT M 6X 16 2 2 2

22 1 26013-100162 BOLT M10X 16 2 2 2

23 1 26076-120352 BOLT M12X 35 8 8 8

24 1 26116-160352 BOLT M16X 35 PLATED 4 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 8 RADIATOR

1 A)=VIO80(US D)=
Fig.8. RADIATOR (y=vosos) o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 172444-13210 COCK ASSY, 2-WAY 1 1 1
2 2 172444-13220 BODY 1 1 1
3 2 121250-49121 PLUG 1 1 1
4 2 24311-000160 O-RING 1 1 1
5 1 172A69-13230 PLATE ASSY, COCK 1 1 1
6 1 172A89-13300 RADIATOR ASSY 1 1 1
7 2 172A89-13310 RADIATOR SUB ASSY 1 1 1
8 3  129107-44590 CAP 1 1 1
9 2  172A89-13320 OIL COOLER 1 1 1
10 2 172A89-13330 SUPPORT ASSY 1 1 1
11 2 172A89-13340 SUPPORT ASSY 1 1 1
12 2  172A89-13350 BRACKET 2 2 2
13 2 172A89-13360 BOLT M8 6 6 6
14 2 172A89-13370 BOLT M6 8 8 8
15 1 172A89-13500 SHROUD ASSY 1 1 1
17 2 172A89-13550 EV A,SHROUD 1 1 1
18 2 172A89-13560 EV B,SHROUD 1 1 1
19 2 172458-61500 RUBBER, SEAL 1 1 1
20 2 172458-61510 RUBBER, SEAL 2 2 2
21 1 172A89-13570 CW-TA 1 1 1
22 1 172A89-13580 CW-T,B 1 1 1
23 1 172A89-13800 COVER A,SHROUD 1 1 1
24 1 172A89-13810 COVER B,SHROUD 1 1 1
25 1 172A89-13820 COVER C ASSY,SHROUD 1 1 1
26 1 184015-44680 ABSORBER, SHOCK 4 4 4
27 1 124766-59050 CLIP 4 4 4
28 1 184015-59130 HOSE 1 1 1
32 1 184014-59450 PIPE ASSY, FUEL 1 1 1
36 1 23001-048000 CLAMP, HOSE 4 4 4
37 1 26013-080162 BOLT 2 2 2
38 1 26013-080162 BOLT 4 4 4
39 1 26013-080162 BOLT 1 1 1
40 1 26013-080162 BOLT 1 1 1
41 1 26013-080162 BOLT 1 1 1
41-1 1 26014-080162 BOLT 1 1 1 N
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
42 1 26013-100302 BOLT 2 2 2
43A 1 172A38-03211 LABEL, ANTI-FREEZING 1 1 1
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.43A.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 9, RADIATOR MOUNT

I A)=VIO80(US D)=
Fig.9. RADIATOR MOUNT (y=vosos) o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 172A89-13400 BRACKET ASSY,RAD 1 1 1
3 2 172499-13750 SEALADUCT 1 1 1
4 1 172A89-13600 DUCT ASSY,RADIATOR 1 1 1
5 2 172638-06720 RUBBER 350 1 1 1
7 2 172A89-13680 EV A,DUCT 1 1 1
8 2 172A89-13690 EV B,DUCT 1 1 1
9 2 172A89-13700 EV C,DUCT 1 1 1
10 2 172A89-13730 SEAL 510 1 1 1
11 2  172A69-61650 SEAL 1130 1 1 1
12 1 172A89-13750 COVER ASSY,DUCT 1 1 1
13 2  172A69-13670 SEAL 710 1 1 1
15 1 172A89-13830 STAY A RAD 1 1 1
16 1 172A89-13840 STAY B,RAD 1 1 1
17 1 172A89-13860 BRACKET ASSY,RAD U 1 1 1
18 1 198220-61480 HOLDER 1 1 1
19 1 172142-62301 WING BOLT,M10X20 1 1 1
20 1 172146-78150 PLATE, CLAMP 1 1 1
21 1 22417-320200 COTTER PIN 3.2X20 1 1 1
22 1 26013-080162 BOLT W/WASHER M8X16 4 4 4
23 1 26013-100202 BOLT W/WASHER M10X20 4 4 4
24 1 26013-100202 BOLT W/WASHER M10X20 2 2 2
25 1 26014-100202 BOLT M10X 20 4 4 4
26 1 26014-100202 BOLT M10X 20 1 1 1
27 1 26014-100252 BOLT 10X25 W/PLW+SPW 4 4 4
28 1 26014-100252 BOLT 10X25 W/PLW+SPW 4 4 4
29 1 26023-050102 SCREW M 5X 10 2 2 2
30A 1 172A69-03350 LABEL,BATTERY COVER 1 1 1
30B 1 172437-03361 LABEL, BATTERY US 1 1 1
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.30A & 30B.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 10. SUB-TANK

. ] (A)=VIO80(US) (D)=
Fig.10. SUB-TANK (B)=VIOB0(AS) )=
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A (B) () O (B ¢
é@ 3— 1 1 171064-44510 SUB-TANK ASSY 1 1 1
3 2 121450-44531 CAP 1 1 1
— 4 2 124450-44560 CLAMP 1 1 1
4 5 2 121470-44581 GASKET 1 1 1
=>O———4]
6 2 23065-070225 HOSE 7X 225 1 1 1
—1 7 1 124450-44550 CLAMP, SUB-TANK 1 1 1
] 8 1 121256-44600-3 BRACKET, SUB-TANK 1 1 1
9 1 26022-080162 SCREW M 8X 16 2 2 2
10A 1 172A38-03201 LABEL, SUB-TANK US 1 1 1
D
~— o
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.10A.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 11. FUEL TANK

1 A)=VIO80(US D)=
Fig.11. FUEL TANK (=viosn(s) o
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 772A69-14100  FUEL OIL TANK ASSY 1 1 1
2 2 172137-13400  PIPE, WATER DRAIN 1 1 1
3 2 172A69-14110  FO TANK ASSY 1 1 1
4 3 198200-04031  CAP ASSY,FILLER 1 1 1
1 ING.2~33. 5 4 198200-04040  GASKET,FILLER CAP 1 1 1
1 9 3 172A69-14130 NET ASSY,FUEL INLET 1 1 1
» 12 3 172447-14160  FLOAT 1 1 1
13 3 172458-14203  HOSE, FUEL GAUGE 1 1 1
14 3 172A69-14211  BLOCK ASSY, DRAIN 1 1 1
3 INC. (3)~21. 15 3 172A69-14240  PLATE, R1/2 2 2 2
16 3 23000-013000 CLAMP 13 2 2 2
3 17 3 23876-040000 PLUG PT 1/2 2 2 2
18 3 24311-000320  O-RING 1A P-32.0 1 1 1
19 3 24311-000320  O-RING 1A P-32.0 2 2 2
20 3 26013-080202  BOLT W/WASHER M8X20 4 4 4
21 3 26013-080302 BOLT M 8X 30 4 4 4
22 2 172186-14150 HOSE, FUEL GAUGE 1 1 1
23 2 172A69-14170  SUPPORT,RIB FO 1 1 1
24 2 172162-14200 GASKET 1 1 1
25 2 172A78-14220  GAUGE UNIT, FUEL 1 1 1
26 2 172A69-14230  VALVE,FUEL DRAIN 1 1 1
27 2 172444-14270  JOINT 1 1 1
28 2 172187-14510 HOSE 1 1 1
29 2 106990-44660  CLIP,HOSE 1 1 1
30 2 124766-59050 CLAMP 12 2 2 2
31 2 23080-013000 CLAMP 13,HOSE 1 1 1
32 2 26013-080162  BOLT W/WASHER M8X16 1 1 1
33 2 26022-050122 SCREW M 5X 12 5 5 5
34 1  194145-04810 WASHER 10 2 2 2
35 1 172A69-14310 BRACKET ASSY, F 1 1 1
37 2 172A69-14350 RUBBER, PLATE A 1 1 1
38 1 172A69-14370 RUBBER PLATE,D 2 2 2
39 1 172A89-14380 RUBBER SPONGE 2 2 2
40 1 172A69-14410 BRACKET ASSY, UP 1 1 1
42 2 172A69-14430 RUBBER, PLATE B 1 1 1
43 1 172A69-14450 BRACKET ASSY, L 1 1 1
44 2 172A69-14350 RUBBER, PLATE A 1 1 1
46 1 26013-100302  BOLT M10X 30 2 2 2
47 1 26013-100302  BOLT M10X 30 2 2 2
48 1 26013-100302  BOLT M10X 30 2 2 2
49 1 26014-100202  BOLT M10X 20 2 2 2
50 1 26367-100002  U-NUT M10 2 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.12. FUEL LINE

(4

9 b

JL *\_ _ENGINE PART

i
i
i
|
i
i
i
i
i
i

M~-d

|

I

—_
w

0CS10-G55700 12 FUEL LINE

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

REF. LEV. PARTS NO. DESCRIPTION QTY
A B () DO () (A
1 1 172186-13810 HOSE ASSY 1 1 1
5 1 172A69-14290 RUBBER PLATE 1 1 1
6 1 172A69-14510  BK ASSY,GREASE CAN 1 1 1
7 2 172446-14250 RUBBER PLATE 2 2 2
9 1 172A89-14610 HOSE ASSY(2080 1 1 1
13 1 172A89-14630 HOSE ASSY,550 1 1 1
17 1 172A69-14640  HOSE ASSY(2400 1 1 1
21 1 194630-15520  COLLAR 9.2X13.8X11 1 1 1
22 1 172137-16560  BAND 1 1 1
23 1 172460-16700 STAYA 1 1 1
24 1 129612-52100 PUMP, FUEL FEED 1 1 1
25 1 172122-55061  BRACKET, GREASE PUMP 2 2 2
26 1 184016-55700  SEPARATOR ASSY,WATER 1 1 1
26-1 1 184016-55701  SEPARATOR ASSY,WATER 1 1 1
(A=M90514) (B=M90514) (C=M90514)
27 2 129100-55690  RING, RETAINING 1 1 1
28 2 119802-55710  ELEMENT 1 1 1
29 2 24311-000160  O-RING 1A P-16.0 1 1 1
30 2 24321-000650  O-RING 1A G-65.0 1 1 1
31 1 194202-56460  BAND 2 2 2
32 1 124766-59050 CLAMP 12 2 2 2
33 1 124766-59050 CLAMP 12 2 2 2
34 1 124766-59050 CLAMP 12 2 2 2
35 1 124766-59050  CLAMP 12 2 2 2
36 1 172422-78760 GROMMET 1 1 1
37 1 22137-080000 WASHER 8, POLISHED 1 1 1
38 1 22217-080000 WASHER, 8 1 1 1
39 1 23061-050500  PIPE 5X500,VINYL 1 1 1
40 1 26013-060122 BOLT M 6X 12 4 4 4
41 1 26013-100162  BOLT M10X 16 1 1 1
42 1 26014-060162 BOLT M 6X 16 2 2 2
43 1 26014-100162  BOLT M10X16 2 2 2
43-1 1 26013-100162 BOLT M10X 16 2 2 2
(A=M90528) (B=M90528) (C=M90528)
44 1 26116-080802  BOLT M 8X 80 PLATED 1 1 1
45 1 194202-56460  BAND 1 1 1
46 1 22137-100000 WASHER 10,POLISHED 2 2 2
(A=M90528) (B=M90528) (C=M90528)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 13, ELECTRIC PART(ENGINE)

Fig.13. ELECTRIC PART(ENGINE) (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A69-16100 CORD ASSY BATTERY 1 1 1
119 )t 5 1 172A89-16500 HARNESS,AASSY 1 1 1
TO ENGINE | 28 32 7 2  172A65-16550  FUSE,SLOW BLOW 60A 1 1 1
8 2 172648-16600  DIODE 2 2 2
Q27 9 2 172A69-16710  FUSE,SLOW BLOW 60A 2 2 2
5 1 2 198153-51700  BLOW 79A,SLOW CMP 1 1 1
14 1 172126-16540  CLAMP 10X70 1 1 1
15 1 172126-16540  CLAMP 10X70 1 1 1
16 1  172A65-16540 HARNESS C 1 1 1
17 1 172137-16560  BAND 2 2 2
18 1 172187-16600 CODE, ENGINE EARTH 1 1 1
19 1 172A69-16680 COLLAR 1 1 1
20 1 172A69-16700 BRACKET,SWP 2P-M 1 1 1
21 1 26716-060002 NUT6 1 1 1
22 1 172A89-16750  SUPPORT ASSY,A 1 1 1
23 1 172A89-16770  CLAMP,HARNESS 1 1 1
24 1  172A89-16790  STAY,HARNESS 1 1 1
25 1 172A89-16800 SUPPORT,HARNESS B 1 1 1
26 1  194202-56460  BAND 3 3 3
27 1 129927-77900  RELAY 1 1 1
28 1 129927-77910  BRACKET, CONNECTOR 1 1 1
29 1 1E8775-84120 BAND CLAMP 1 1 1
30 1 22137-060000 WASHER 6, POLISHED 2 2 2
31 1 22217-060000  SPRING WASHER 6 1 1 1
32 1 26013-060162 BOLT M 6X 16 1 1 1
33 1 26013-080162  BOLT W/WASHER M8X16 1 1 1
34 1 26013-080162  BOLT W/WASHER M8X16 2 2 2
35 1 26013-080162  BOLT W/WASHER M8X16 1 1 1
36 1 26013-080852 BOLT M 8X 85 1 1 1
37 1 26013-100162  BOLT M10X 16 2 2 2
38 1 26013-100162  BOLT M10X 16 1 1 1
39 1 26013-100202  BOLT W/WASHER M10X20 2 2 2
40 1 26014-100162  BOLT M10X16 2 2 2
41 1 26014-100162  BOLT M10X16 1 1 1
42 1 26023-060122 SCREW, M6X12 2 2 2
43 1 26051-080002 NUTMS8 1 1 1
44 1 26014-080162 BOLT M 8X 16 1 1 1

25 1\
§—39 ::}—40
| - \

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 14, ELECTRIC PART(CONTROL VALVE PLATE)

Fig.14. ELECTRIC PART(CONTROL VALVE PLATE) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 172A69-16551 HARNESS,D ASSY 1 1 1
5 1 194202-56460  BAND 1 1 1
6 1 194151-57100 HORN 1 1 1
7 1 1E8775-84120 BAND CLAMP 1 1 1
8 1  26013-060122 BOLT M 6X 12 2 2 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 15  ELECTRIC PART(BATTERY)

Fig.15. ELECTRIC PART(BATTERY) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A

1 1 172187-16110  CODE, BATTERY - 1 1 1
2 1 172112-16201  RETAINER, BATTERY 1 1 1
3 1 172164-16370 ROD 2 2 2
4 1 1E8080-83320 BATTERY 130E41R 1 1 1
5 1 22157-080000 WASHER 8 2 2 2
6 1 26013-100162  BOLT M10X 16 1 1 1
7 1 26716-080002 NUTMS8 4 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 16, ELECTRIC PART(STARTING SWITCH)

Fig.16. ELECTRIC PART(STARTING SWITCH) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 172187-17100  SWITCH, START 1 1 1
3 3 172187-17070  CODE 1 1 1
4 3 172187-17080 COVER M5 3 3 3
5 3 172187-17090 COVER M4 2 2 2
7 2 933110-00301  KEYASSY 1 1 1
10 1 172478-17201  PRESSER SWITCH,ASSY 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 17, ELECTRIC PART(AIR CONDITIONER)

Fig.17. ELECTRIC PART(AIR CONDITIONER) (W-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A B () DO () (A
1 1 198461-52950 RELAY CATYPE C 2 2 2
2 1 26014-060162 BOLT M 6X 16 2 2 2

Yes

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 18, ELECTRIC PART(SWITCH BOX : QUICK COUPLER)

Fig.18. ELECTRIC PART(SWITCH BOX : QUICK COUPLER) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

®wW B € O E @

1 1 172958-17110 SWITCH BOX(EX 1 1 1
2 2 172472-03290 LABEL,SWITCH 1 1 1
3 2 172472-03300 LABEL,COVER 1 1 1
7 3 172958-17140 SWITCH ASSY(GENERA 1 1 1
8 3 172958-17150 SWITCH ASSY(COTROLER 1 1 1
9 3 172958-17160 INDICATER LAMP(CP 1 1 1
10 3 172958-17170  TAPPING SCREWS 6 6 6
11 3 172958-17180  TAPPING SCREWS 2 2 2
12 3 172958-17190 PACKING 1 1 1
13 3 172958-17200 BRACKET 1 1 1
1 14 3 172958-17210 CASE, UPPER 1 1 1
15 3 172958-17220 CODE CP 4P 1 1 1
16 3 22351-030028 SPRING PIN 3X28 1 1 1
17 1 172A89-17150 QH BRACKET ASSY 1 1 1
18 1 172137-46210 SCREW 2 2 2
19 1 172187-64900 PLUG 1 1 1
20 1 1E8775-84120 BAND CLAMP 1 1 1
1 2 2 2

26013-100202 BOLT W/WASHER M10X20

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 19, ELECTRIC PART(SEAT MOUNT)

Fig.19. ELECTRIC PART(SEAT MOUNT) E@;x:ggggg gz
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

AW B € O E @

1 1 172126-11510  BAND 300 2 2 2
2 1 172456-13470  RUBBER 100 1 1 1
3 1 172A89-16550 HARNESS,B ASSY(EX 1 1 1
7 2 172175-17120  PULLER 1 01 1
8 2 172187-17220 COVER 101 1
12 2 29420-050000  FUSE, 5A 2 2 2
13 2 29420-100000  FUSE, 10A 5 5 5
14 2 29420-300000 FUSE B30 3 3 3
15 1 172137-16560  BAND 1 1 1
16 1 172A89-17090 BOXAASSY,CONTROLER 1 1 1
18 2 172A69-17140  EV,CONTROLER BOX A 1 1 1
19 2 172487-61460  SEAL,MULTI COVER 1 1 1
20 1 172A89-17180 PLATE ASSY,SWITCH 1 1 1
21 1  172A64-17250  SOCKET ASSY 1 1 1
22 1 172A69-17260  SWITCH, ENGINE STOP 1 1 1
23 1 172A65-17480 COLLER 4 4 4
24 1 194464-52190  SWITCH, SAFETY START 101 1
25 1 198461-52950  RELAY CA,TYPE C 8 8 8
26 1 194202-56460  BAND 1 01 1
27 1 172445-68650 SPONGE 1 1 1
28 1 129927-77910  BRACKET, CONNECTOR 101 1
29 1 124970-77920  TIMER 1 1 1
30 1 129927-77920  RELAY 1 1 1
31 1 22137-060000 WASHER 6, POLISHED 4 4 4
32 1 22157-080000 WASHER 8 2 2 2
33 1 26013-060402 BOLT M 6X 40 4 4 4
34 1 26013-080162  BOLT W/WASHER M8X16 3 3 3
35 1 26013-080252 BOLT M 8X 25 2 2 2
36 1 26014-060162 BOLT M 6X 16 2 2 2
37 1 26014-060162 BOLT M 6X 16 2 2 2
38 1 26051-080002 NUTM 8 1 01 1
39 1 26106-080162 BOLT M 8X 16 PLATED 101 1
40 1 26106-080162 BOLT M 8X 16 PLATED 2 2 2
41 1 26776-180002  NUT M18,LOCK 1 1 1
42 1 172A89-17500 COVER B ASSY,BOX 1 1 1
43 1 26013-080162  BOLT W/WASHER M8X16 3 3 3
44 1  172126-11510  BAND 300 1 1 1
45 1 1E8775-84120 BAND CLAMP 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 20. ELECTRIC PART(WORK LAMP)

Fig.20. ELECTRIC PART(WORK LAMP) (-vioaoLs) o-

(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

A B () DO () (A
1 1 1E8775-84120 BAND CLAMP 1 1 1
2 1 172A89-16440 HARNESS,BOOM 1 1 1
3 1 172137-16560  BAND 1 1 1
4 1 172162-17400  LAMP COMP.,WORKING 1 1 1
5 2 172141-17211  BULB 12V55W 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.21. ELECTRIC PART(INDICATOR BOX)

0CS10-G55700 21, ELECTRIC PART(INDICATOR BOX)

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A65-17150 LAMP ASSY ASSY 1 1 1
2 1 172A69-17200 SWITCHASSY 1 1 1
2-1 1 172A69-17201  SWITCHASSY 1 1 1 N
(A=MZ2222) (B=MZz2222) (C=MZ2Z222Z)
3 2 172538-17100  PANEL PLUG 1 1 1
4 2  172A69-17210  SWITCH, TRAVLE 1 1 1
4-1 2 172A69-17211  SWITCH, TRAVLE 1 1 1 N
(A=MZ2222) (B=MZz2222) (C=MZ222722)
5 2 172A69-17220  SWITCH, WIPER 1 1 1
5-1 2 172A69-17221  SWITCH, WIPER 1 1 1 N
(A=MZ2222) (B=MZz2222) (C=MZ2Z2Z22Z)
6 2 172A69-17230  SWITCH, LIGHT 1 1 1
6-1 2 172A69-17231  SWITCH, LIGHT 1 N
(A=MZZZ222) (B=MZz2222) (C=MZZ2Z22Z)
7 2 172A69-17240  SWITCH, AUTO DECEL 1 1 1
8 2 172A69-17250  SWITCH, ECO 1 1 1
9 2 172A69-17270  PANEL 1 1 1
10 1 172A77-17250 MONITOR ASSY 1 1 1
1 1 22857-500121  SCREW 5X12 3 3 3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 22 TRAVEL ALARM

1 A)=VIO80(US D)=
Fig.22. TRAVEL ALARM (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A89-16420 HARNESS, TRAVEL 1 1 1
2 1 172A89-16810 COVER CMP,BUZZER(49) 1 1 1
3 1 172A89-16870 COVER,BUZZER (49) 1 1 1
4 1 172511-17351  BUZZER, BACK 1 1 1
5 1 194202-56460  BAND 1 1 1
6 1 172137-66230 GROMMET 1 1 1
7 1 172156-76110 CONNECTOR 1 1 1
8 1 26013-080162  BOLT W/WASHER M8X16 1 1 1
9 1 26013-100162  BOLT M10X 16 2 2 2
10 1 26013-080162  BOLT W/WASHER M8X16 2 2 2
1 1  41851-000110  PACKING, 11.0 1 1 1
12 1 172478-17201  PRESSER SWITCH,ASSY 1 1 1

Fig. 14

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 23, AIR CONDITIONER(CABIN RELATED)

Fig.23. AIR CONDITIONER(CABIN RELATED) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A89-16600 HARNESS B,AIR 1 1 1
2 1 172458-17700  GRILLE 2 2 2
3 1 172A69-18200 COVERASSY,ACA 1 1 1
4 2  172A69-18210  SEAL,DUCT 1 1 1
6 2 1A7470-87320  SEAL, DUCT SIDE 1 1 1
7 1 172A69-18230 COVER ASSY,AC B 1 1 1
9 2 172446-49280  SEAL 1 1 1
10 2 1A7470-87320  SEAL, DUCT SIDE 1 1 1
1 1 172A69-18650 BRACKET ASSY,AC 1 1 1
12 1 172A69-18680  INTAKE PLATE (49) 1 1 1
13 1 172A69-18700 DUCT ASSY,AC 1 1 1
15 2 172A69-18760  SEALA,DUCT 1 1 1
16 2 172A69-18770  SEAL B,DUCT 1 1 1
17 2 172A69-18780  EV,DUCT 1 1 1
18 2 172A69-18790  SEAL C,DUCT 1 1 1
19 1 172A69-18730  DUCT C ASSY,AC 1 1 1
21 2 172A69-18750  SEAL,DUCT C 2 2 2
22 1 172A69-18820 COVER ASSY,DUCT 1 1 1
23 1 172A69-18860 LEVER,DUMPER 1 1 1
24 1  172A69-18940 DUMPER ASSY 1 1 1
25 2  172A69-18800  SEAL 65 2 2 2
27 2 172A69-18990  EV B,DUMPER 1 1 1
29 1 172A69-19700  CABLE,HEATERV 1 1 1
30 1 172A89-19710  CABLE,AC DAMPER 1 1 1
31 1 172A69-19720 CABLE,AC DOOR 1 1 1
32 1 172A69-19730 CONTROLASSY 1 1 1
33 1 172A69-19890 CLAMP,CABLE 1 1 1
34 1 172A89-19100 BRACKET ASSY,ACU(49 1 1 1
36 2 172458-64140  SEAL 560 1 1 1
37 1  172187-63160  CLIP 2 2 2
38 1 1A6260-64200 CLIP 4 4 4
39 1 1A7030-87411  AIR-CON GRILL CMP 2 2 2
40 1 22137-060000 WASHER 6, POLISHED 1 1 1
41 1 22137-100000 WASHER 10,POLISHED 2 2 2
42 1 26013-100852  BOLT W/WASHER 10X 85 2 2 2
43 1 26013-060102  BOLT M 6X 10 2 2 2
44 1 26014-080162 BOLT M 8X 16 4 4 4
45 1 26014-080162 BOLT M 8X 16 3 3 3
46 1 26014-080162 BOLT M 8X 16 5 5 5
47 1 26014-080162 BOLT M 8X 16 3 3 3
48 1 26014-100252  BOLT 10X25 W/PLW+SPW 3 3 3
49 1 26023-040102  SCREW, M4X10 1 1 1
50 1 26051-060002 NUTM®6 1 1 1
51 1 26587-040122  SCREW, M4X12 2 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 24, AIR CONDITIONER(PIPING)

1 A)=VIO80(US D)=
Fig.24. AIR CONDITIONER(PIPING) (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 172126-11510  BAND 300 4 4 4
2 1 172126-11510  BAND 300 1 1 1
3 1 172A69-17870  HOSE ASY,HEATER 1650 1 1 1
6 1 172A69-17890  HOSE ASY,HEATER 1550 1 1 1
9 1 172A69-18900 SPONGE HOSE,120X53 2 2 2
10 1  172A69-19010  UNIT ASSY,AC 1 1 1
1 1 172A89-19800 HOSE,COMP-COND 1 1 1
12 1 172A69-19810 HOSE,COND-R/D 1 1 1
13 1 172A89-19820  HOSE,UNIT-R/D 1 1 1
14 1 172A89-19830  HOSE,UNIT-COMP 1 1 1
15 1 172A69-19860 HOSE,DRAIN 1 1 1
16 1 172A69-19880 CONNECTOR,TUBE 1 1 1
17 1 1E8545-80210 RECEIVER DRYER 1 1 1
18 1 1E8545-80250  JOINT (RECEIVER 1 1 1
19 1 1A7030-88660  PIPE, JOINT 2 2 2
<) 20 1 172491-61490  SPACER 10.4X9.5 6 6 6
57 21 1 22157-080000 WASHER 8 6 6 6
g_.‘ 22 1 23080-018000 CLAMP 18 4 4 4
A 23 1 26013-080252 BOLT M 8X 25 6 6 6
fti\:%/ 24 1  26014-060252 BOLT M 6X 25 1 1 1
S

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 25 AIR CONDITIONER(ENGINE RELATED)

Fig.25. AIR CONDITIONER(ENGINE RELATED) (eviosarus) o
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172126-11510  BAND 300 6 6 6
2 1 172137-16560  BAND 2 2 2
3 1 172137-16560  BAND 1 1 1
4 1 172425-17630  VALVE ASSY, HEATER 1 1 1 z
(A=MZ2Z272) (B=MZZ222) (C=MZzz2722)
5 1 172499-17650 ELBOW,R3/8-56 1 1 1
6 1 172A65-17650 CONNECTOR 1 1 1
6-1 1 172124-17640  JOINT 3/8 1 1 1 S
(A=MZZ2222) (B=MZzz2222) (C=MZz2277)
7 1 172A89-17810  HOSE ASY,HEATER 1050 1 1 1
10 1 172A89-17840  HOSE ASY,HEATER 900 1 1 1
10-1 1 172A69-17840 HOSE ASY,HEATER 1050 1 1 1 S
(A=MZ2Z272) (B=MZ2222) (C=MZzZz272)
13 1 172A69-18100 COMPRESSOR ASSY 1 1 1
. 14 1 172A89-18110 BRACKET AASSY 1 1 1
TO ENGINE 15 1 172A69-18150  PULLEY ASSY,TENSION 1 1 1
16 2 172A69-18160  PULLEY,TENSION 1 1 1
17 2 22252-000350 CIRCLIP 35 1 1 1
18 2 24104-062020  BALL BEARING 1 1 1
19 1 172A89-18150 GUARD,BELT 1 1 1
20 1 172A69-18190  V BELT HM60 1 1 1
21 1 172A69-18290  ADJUST BAR 1 1 1
22 1 172A69-18350 BRACKET B ASSY 1 1 1
23 1 172A69-18370  BRACKET(PULLY ASSY 1 1 1
24 1 172A69-18401  PLATE 1 1 1
25 1 172187-18410  NUT 1 1 1
26 1 172A69-18430 COLLAR,COMPRESSOR 1 1 1
27 1 129122-44480  JOINT 1 1 1
28 1 129466-96240  SPACER 1 1 1
29 1 22137-080000 WASHER 8, POLISHED 2 2 2
30 1 22137-100000 WASHER 10,POLISHED 1 1 1
31 1 23080-018000 CLAMP 18 4 4 4
38 TO ENGINE 32 1 26013-080202  BOLT W/WASHER M8X20 2 2 2
~ 33 1 26013-080252 BOLT M 8X 25 2 2 2
®) 34 1 26013-080252 BOLT M 8X 25 1 1 1
’ : 35 1 26014-060252  BOLT M 6X 25 2 2 2
36 1 26014-080202 BOLT M 8X 20 2 2 2
37 1 26014-080252 BOLT M 8X 25 2 2 2
38 1 26014-080252  BOLT M 8X 25 2 2 2
39 1 26014-080352 BOLT M 8X 35 1 1 1
40 1  26106-100202  BOLT M10X 20 PLATED 1 1 1
41 1  26106-100352  BOLT M10X 35 PLATED 1 1 1
42 1 26450-080502  BOLT 8X50 2 2 2
43 1 194202-56460  BAND 1 1 1
-
TO ENGINE
TO ENGINE N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 26, AIR CONDITIONER(CONDENSER RELATED)

Fig.26. AIR CONDITIONER(CONDENSER RELATED) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 172126-11510  BAND 300 2 2 2
2 1 172126-11510  BAND 300 1 1 1
3 1 172447-13550  MOUNT 4 4 4
4 1 172A69-16570 HARNESS AASSY,AC 1 1 1
6 2 172648-16600  DIODE 1 1 1
9 1 172162-18040 BRACKET 1 1 1
10 1 172A89-18440 COVER,AC COND (49) 1 1 1
12 2 172A89-19690  SEAL A 1 1 1
13 2 172458-61490  RUBBER,SEAL 510 1 1 1
14 1 172A89-18580 COVER ,AC HOSE (49) 1 1 1
15 1 172A69-18900  SPONGE HOSE,120X53 1 1 1
16 1 172A69-19541  STAY LASSY,AC COND 1 1 1
17 1 172A69-19581  STAY R,AC COND 1 1 1
18 1 172A69-19590 BRACKET,AC COND (49) 2 2 2
19 1 172A89-19610 COVER B,AC COND (49) 1 1 1
20 1 172A89-19670 COND ,SEAL ASSY 1 1 1
22 2 172A89-19680  SEAL ,CONDENCER 1 1 1
23 1 22137-100000  WASHER 10,POLISHED 3 3 3
24 1 26013-080162  BOLT W/WASHER M8X16 2 2 2
25 1 26013-100702  BOLT 10X70 W/SP.WSHR 3 3 3
26 1 26014-060252  BOLT M 6X 25 1 1 1
27 1 26014-060252 BOLT M 6X 25 1 1 1
28 1 26014-060302 BOLT W/WASHER 6X 30 2 2 2
29 1 26014-080162 BOLT M 8X 16 2 2 2
30 1 26014-100202  BOLT M10X 20 4 4 4
31 1 26014-100202  BOLT M10X 20 6 6 6
32 1 26014-100202  BOLT M10X 20 1 1 1
33 1 26051-060002 NUTM®6 4 4 4
34 1 26051-080002 NUTMS8 8 8 8

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 27 SPROCKET & ROLLER

1 A)=VIO80(US D)=
Fig.27. SPROCKET & ROLLER (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A89-29100 SPROCKET,19 2 2 2
2 1 172455-29140  BOLT 14X35 24 24 24
3 1 172455-29150  WASHER 14X35 24 24 24
4 1 172478-37302 ROLLER ASSY, LOWER 10 10 10
7 3 172478-37400  BUSH 40X40 20 20 20
8 2 172478-37342  SHAFT ASSY 10 10 10
9 2 172478-37372  SEAL,COVER B 10 10 10
10 2 172478-37380  FLOATING SEAL 20 20 20
1 2 22242-000380 CIRCLIP 38 10 10 10
12 2 24311-000340  O-RING 1A P-34.0 10 10 10
13 2 933171-13691  PLUG PT1/8 10 10 10
14 1 22217-200000  WASHER, SPRING 20 20 20 20
15 1 26076-200409  BOLT, 20 X 40 20 20 20
16 1 172A89-37500 ROLLER ASSY, CARRIER 2 2 2
17 2 172730-31630  COLLAR 35X50X3 2 2 2
18 2 172164-37120  SEAL 45858.5 19 2 2 2
21 2 172A89-37530  CAP,SEALING 72 2 2 2
22 2 194630-42120  PLUG PT1/8 2 2 2
23 2 22242-000350 CIRCLIP 35 2 2 2
24 2 22252-000720  CIRCLIP 72 2 2 2
25 2  24101-062074  BALL BEARING 4 4 4
26 1 22217-160000  SPRING WASHER 16 2 2 2
27 1 26116-160852  BOLT M16X 85 PLATED 2 2 2
1 2 2 2

26716-160002 NUT M16

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 28 |DLER & ADJUST

. (A)=VIO80(US) (D)=
Fig.28. IDLER & ADJUST (B)=VIOB0(AS) )=
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

AW B € O E @

1 1 772478-37120-1 IDLER & ADJUST (49) 2 2 2
2 2 772478-37101-2 IDLER ASSY (GRAY:49) 2 2 2
3 3 172478-37101-2 IDLER ,375 (GRAY:49) 2 2 2
5 4 172478-37121  BUSH, 44 4 4 4
6 3 172478-37141  SEAL COVERA,IDLER 2 2 2
7 3 172478-37151  SEAL COVER B,IDLER 2 2 2
8 3 172455-37160  FLOATING SEAL 4 4 4
9 3 172455-37170  SHAFT 2 2 2
10 3 172455-37180  SP PIN 10AWX70 2 2 2
11 3 22242-000400 CIRCLIP 40 2 2 2
12 3 24311-000380  O-RING 1A P-38.0 4 4 4
13 3 93317113691  PLUG PT1/8 2 2 2
14 2 172187-37700-3 ADJUST, CRAWLER (49) 2 2 2
15 2 172162-37810  PLATE,ADJUSTER 2 2 2
16 2 22217-140000  SPRING WASHER 14 8 8 8
17 2 26116-140602  BOLT M14X 60 PLATED 8 8 8
18 1 772162-37770  CYLINDER, ADJUSTER 2 2 2
19 2 198072-17440  O-RING 55.0 2 2 2
20 2 172478-37710  RING 55,BACKUP 2 2 2
21 2 172478-37720 DKB 5569 8 11 2 2 2
22 2 172162-37770  TUBE ASSY, ADJUSTING 2 2 2
23 2 172162-37800  PISTON 2 2 2
24 2 172122-37844  VALVE ASSY, NIPPLE 2 2 2
25 3 24315-000140  O-RING 1B P-14.0 2 2 2
26 3 24761-020000  NIPPLE PT1/8,GREASE 2 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 29 CRAWLER

1 A)=VIO80(US D)=
Fig.29. CRAWLER (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 172A89-38100 SHOE ASSY,TRACK 450L 1 1 1
2 2 172A89-38120  LINK ASSY 1 1 1
3 3 172A89-38180  LINK, TRACK L 39 39 39
4 3 172A89-38190  LINK, TRACK R 39 39 39
5 3 172A89-38220 BUSH, TRUCK 38 38 38
6 3 172A89-38230  PIN, TRUCK 38 38 38
7 3 172A89-38240 BUSH, MASTER 1 1 1
8 3 172A89-38250  PIN,MASTER 1 1 1
9 3 172A89-38260 COLLAR 2 2 2
10 3  172A89-38280  SEAL 76 76 76
1 2 172A89-38130  SHOE,TRUCK 450 L(49) 39 39 39
12 2 172A89-38160  NUT,SHOE 156 156 156
13 2 172A89-38170  BOLT,SHOE 156 156 156
14 1 172A89-38110  SHOE ASSY,TRACK 450R 1 1 1
15 2 172A89-38120  LINK ASSY 1 1 1
16 3 172A89-38180  LINK, TRACK L 39 39 39
17 3 172A89-38190  LINK, TRACK R 39 39 39
18 3 172A89-38220  BUSH, TRUCK 38 38 38
19 3 172A89-38230  PIN, TRUCK 38 38 38
20 3 172A89-38240  BUSH, MASTER 1 1 1
21 3 172A89-38250  PIN,MASTER 1 1 1
22 3 172A89-38260 COLLAR 2 2 2
23 3 172A89-38280 SEAL 76 76 76
24 2 172A89-38140  SHOE,TRUCK 450 R(49) 39 39 39
25 2 172A89-38160  NUT,SHOE 156 156 156
26 2 172A89-38170  BOLT,SHOE 156 156 156
27 1 172488-38600 BUBBER CRAWLER 2 2 2

RUBBER CRAWLER SPEC.

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 30. CONTROL EQUIPMENT(LOCK LEVER & LEVER STAND)

Fig.30. CONTROL EQUIPMENT(LOCK LEVER & LEVER STAND) (Brvios0(rS) -
(C)=VIO80(NZ) F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
AW B €© O E G
1 1 1D4070-23580 GRIP,RED ROUND 1 1 1
1-1 1 172A77-46050 GRIP,RED 1 1 1 S
(A=MZ2Z2772) (B=MZzZ227Z) (C=MZz7227)
2 1 172A69-46101 LEVER STAND ASSY,L 1 1 1
3 2 172141-41370 BUSH 2015 2 2 2
5 2 24550-025150 BUSH 25X15 2 2 2
6 1 172124-46200 O-RING 27X5.7 2 2 2
7 1 172A69-46210 ROCK GUIDE  (49) 1 1 1
8 1  172A69-46220 ROD,ASSY SPRING (49) 1 1 1
9 1 172A69-46250 LEVER ASSY,LOCK (49) 1 1 1
9-1 1 172A69-46251 LEVER ASSY,LOCK 1 1 1 F
(A=MZZZ77) (B=MZZ272) (C=Mzz7227)
10 1 172A69-46270 SPRING 2.3X15X60 1 1 1
11 1 172455-46890 SPRING,GAS 1 1 1
12 1 172165-47550 BUSH 1 1 1
13 1 172165-47980 SHIM 42X25.5X0.5 2 2 2
14 1 172165-47990 WASHER 25.5X42 1 1 1
15 1 22137-080000 WASHER 8, POLISHED 2 2 2
16 1  22242-000250 CIRCLIP 25S 1 1 1
17 1 22272-000070 CIRCLIP E-7 1 1 1
18 1  22351-035040 SPRING PIN 3.5X40 1 1 1
19 1 22351-060040 SPRING PIN 6X40 1 1 1
20 1 22417-200200 COTTER PIN 2.0X20 2 2 2
21 1  24311-000340 O-RING 1A P-34.0 2 2 2
22 1 24761-020000 NIPPLE PT1/8,GREASE 2 2 2
24 1 26014-100202 BOLT M10X 20 2 2 2

Remarks
(1)B=REF.NO.9 M10 SCREW,
NO.9-1 NO SCREW.

INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH RE.NO.1-1. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 31, CONTROL EQUIPMENT(TRAVEL)

Fig.31. CONTROL EQUIPMENT(TRAVEL)

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

REF. LEV.  PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 172A69-45211 LEVER LASSY,TRACK 1 1 1
4 2 1 172A69-45251 LEVER R ASSY,TRACK 1 1 1
3 1 172187-45870 GRIP L, DRIVE 1 1 1
4 1 172187-45880 GRIP R, DRIVE 1 1 1
5 1 22117-040000 WASHER 4 2 2 2
6 1 26013-100202 BOLT W/WASHER M10X20 4 4 4
7 1 26587-040122 SCREW, M4X12 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 32 CONTROL EQUIPMENT(BLADE)

1 A)=VIO80(US D)=
Fig.32. CONTROL EQUIPMENT(BLADE) (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
1 A B () DO () (A
1 1 172964-12140  GRIP(BLACK 1 1 1
2 1 172A69-45850  LEVER ASSY,BLADE(49) 1 1 1
3 1 26013-080162  BOLT W/WASHER M8X16 2 2 2

Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 33, CONTROL EQUIPMENT(SWING)

Fig.33. CONTROL EQUIPMENT(SWING) (=Vioan(LS) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

®wW B € O E @

1 1 172A69-45350 PEDAL,SWING (49) 1 1 1
2 1 26013-080162 BOLT W/WASHER M8X16 2 2 2
3 1 172187-45651 SHAFT, PEDAL COVER 1 1 1
4 1 172187-45720-2 COVER,PEDAL(GRAY:49) 1 1 1
5 1 172187-45760 COVER PAD 1 1 1
6 1  172A69-45800  PLATE,PEDAL EX (49) 1 1 1
7 1 22137-100000 WASHER 10,POLISHED 1 1 1
8 1 22417-250200 COTTER PIN 2.5X20 1 1 1
9 1 26013-100252 BOLT W/WASHER M10X25 6 6 6

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 34, ARM REST

Fig.34. ARM REST

(A)=VIOBO(US)
(B)=VIO8O(AS)

(D)=
(E)=

(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 172441-44320 ARM REST 2 2 2
2 1 172A46-46632 PLATE,GUIDE R ASSY 1 1 1
3 1 172A46-46703 PLATE,ARMREST L/R 2 2 2
4 1 172A46-46732 PLATE,GUIDE L ASSY 1 1 1
5 1 172519-63240 BOLT 8X 16 4 4 4
6 1 22157-080000 WASHER 8 2 2 2
7 1 26013-080202 BOLT W/WASHER M8X20 2 2 2
8 1 26014-080162 BOLT M 8X 16 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 35 TRAVEL FRAME

i (A)=VIO80(US) (D)=
Fig.35. TRAVEL FRAME =080 o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B € ©O E ¢
1 1 172A89-50100 FRAME ASSY 1 1 1
1-1 1 172B11-50100 FRAME ASSY, LOWER 1 1 1 N
(A=MZZZ272) (B=MZz272) (C=Mzzz22)
2 1 172458-50480-2 COVER, FRAME 2 2 2
3 1 26106-100122 BOLT 4 4 4
4 1 172187-50801-3 PLATE, GUARD 2 2 2 1
5 1 172187-50811-3 PLATE, GUARD 2 2 2 1
6 1 22137-160000 WASHER 12 12 12 1
7 1 22217-160000 WASHER, SPRING 12 12 12 1
8 1 26116-160402 BOLT 12 12 12 1
5
4
IRON CRAWLER SPEC.
Remarks Yes No Yes No
(1)IRON CRAWLER SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 36, TURNING FRAME & TURNING BEARING)

Fig.36. TURNING FRAME & TURNING BEARING) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 172A89-53310  WEIGHT,COUNTER (49) 1 1 1
2 1 172187-53321  WASHER 24.5X65X8 4 4 4
3 1 172455-53331  BOLT 24X140 4 4 4
4 1 172456-53700 GROMMET 30 2 2 2
5 1 172A89-54100 FRAME,TURNING (49) 1 1 1
7 2 172A89-54500 BUSH 100X100 1 1 1
8 2 172187-54760  BUSH 100X40 1 1 1
9 1 172A89-57600 BEARING ASSY,SWING 1 1 1
1 2 172A89-57620  SEAL 2 2 2
12 1 172A69-57650  BOLT 10.9 16X90 30 30 30
13 1 172162-57660  PIN 16X40,STRAIGHT 4 4 4
14 1 172A69-57660  BOLT 10.9 16X85 28 28 28

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 37 COVER(FUEL TANK SIDE)

Fig.37. COVER(FUEL TANK SIDE) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A89-61600 COVERASSY,FO (2J) 1 1 1
1-1 1  172A89-61600-Y COVER ASSY,FO 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
3 2 172A69-61650  SEAL 1 1 1
4 1 172A69-61660  STAY ASSY 1 1 1
5 1 172A69-61830 GRIP ASSY 1 1 1
5-1 1 172A69-61830-Y GRIP ASSY 1 1 1 (S

(A=M92001) (B=M92001) (C=M92001)

6 1 172A69-62050  STEP ASSY 1 1 1
7 1 22157-100000 WASHER 2 2 2
8 1 26013-100252 BOLT 2 2 2
9 1 26014-100252 BOLT 3 3 3
10 1 26014-100252 BOLT 3 3 3
11 1 26014-100252 BOLT 3 3 3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G56700 38 COVER(CENTER)

I A)=VIO80(US D)=
Fig.38. COVER(CENTER) (y=vosos) o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 172187-61421 HANDLE, LOCK 1 1 1
2 1 172A89-61680 COVER ASSY,CENTER 1 1 1
2-1 1 172A89-61680-Y COVER ASSY,CENTER 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
3 2 172A69-13690 SEAL 1 1 1
5 2 172A89-61720 EV A,COVER 1 1 1
6 2  172A89-61730 SEAL 340 1 1 1
7 1 172A89-61740 COVER ASSY,ENG 1 1 1
7-1 1 172A89-61740-Y COVER ASSY,ENG 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
9 2  172A69-61780 SEAL 1 1 1
10 2  172A89-61790 EV A,COVER 1 1 1
11 1 172A89-61800 BRACKET ,COVER (49) 1 1 1
12 1 172A89-61880 COVER ASSY, TOOL BOX 1 1 1
13 1 172A89-61900 BASE ,TOOL BOX (49) 1 1 1
14 2 172A69-13690 SEAL 1 1 1
16 2 172A89-61980 EV A, TOOL BOX 1 1 1
17 1  172142-62301 BOLT, WING 1 1 1
18 1 172164-66170 KEY ASSY, CYLINDER 1 1 1
23 1 172176-67150 RUBBER, STOPPER 1 1 1
24 1 172162-69470 PLATE, LOCK 1 1 1
25 1 22372-100000 PIN, SNAP 1 1 1
26 1 26013-080122 BOLT 2 2 2
27 1 26014-100202 BOLT 3 3 3
28 1 26014-100202 BOLT 3 3 3
29 1 26014-100202 BOLT 2 2 2
30 1 26014-100202 BOLT 4 4 4
31 1 26051-080002 NUT 1 1 1
32 1 26347-100002 NUT 1 1 1
33 1  172455-65701 COVER ASSY 1 1 1
34 1 26014-080162 BOLT 4 4 4
35A 1 172437-03402 LABEL, ENGINE COVER 1 1 1 2
35B 1 172A36-03411 LABEL, ENGINE ROOM 1 1 1 2
35C 1 172437-03422 LABEL, MUFFLER 1 1 1
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.35A,35B & 35C.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 39, COVER(SEAT MOUNT)

i A)=VIO80(US D)=
Fig.39. COVER(SEAT MOUNT) (yevioa0us) o
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B) () O (B ¢
1 1 172A69-61240 COVER ,A/C HOSE (49) 1 1 1
3 2 172A69-61280 EV,HOSE COVER 1 1 1
4 1 26106-100162 BOLT M10X 16 PLATED 4 4 4
5 1 172A69-61010 BRACKET,RUBBER PLATE 1 1 1
6 1 172A69-61020 RUBBER PLATE 1 1 1
7 1 172A89-61010 PLATE AASSY 1 1 1
9 2  172A89-61020 RUBBER, PLATE A 1 1 1
10 1 172A89-61030 PLATE ASSY,MANUAL 1 1 1
11 1 172A89-61060 COVER, TRAY 1 1 1
12 1 172A89-61130 COVER ASSY,SEAT MT 1 1 1
14 2  172A69-61150 GLASSWOOL,COVER 1 1 1
15 2 172A89-61220 SEAL,COVER SEAT MT 1 1 1
16 1 172A89-61150 COVER ASSY,P HOSE 1 1 1
18 2 172434-61180 TRIM 195 1 1 1
19 1 172A89-61180 COVER,MULTI  (49) 1 1 1
20 1 172A69-61330 COVER,HARNESS 1 1 1
21 1 172187-61421 HANDLE, LOCK 1 1 1
22 1 172A89-61420 COVER ,FLOOR MAT(49) 1 1 1
24 2 172A89-61440 EV,COVER 1 1 1
25 1 172A69-62210 STEP ASSY (49) 1 1 1
26 1 172A69-64760 COVER ASSY,FL P (49) 1 1 1
27 1 26013-080162 BOLT W/WASHER M8X16 2 2 2
28 1 26013-080162 BOLT W/WASHER M8X16 2 2 2
29 1 26013-100162 BOLT M10X 16 2 2 2
30 1 26013-100252 BOLT W/WASHER M10X25 5 5 5
31 1 26013-100252 BOLT W/WASHER M10X25 3 3 3
32 1 26014-100202 BOLT M10X 20 2 2 2
33 1 26014-100202 BOLT M10X 20 2 2 2
34 1 26106-080162 BOLT M 8X 16 PLATED 3 3 3
—~ 35 1 26106-080162 BOLT M 8X 16 PLATED 2 2 2
18 36 1  26366-100002 NUT M10 4 4 4
37 1 172A89-61080 COVER ASSY,SEAT (49) 1 1 1
16 36 39 2 172A69-61120  EV,COVER SEAT MT 1 1 1
40 1 172A69-64990 CUSHION,SEAT 1 1 1
41 1 26106-080252 BOLT M 8X 25 PLATED 4 4 4
42A 1 172437-03601 LABEL, 2-WAY US 1 1 1
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.42A.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 40, COVER(TRAVEL FRAME)

Fig.40. COVER(TRAVEL FRAME)

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
A B () DO () (A
1 1 172162-61500 RUBBER 4 4 4
2 1 172187-61500-3 COVER,UNDER(GRAY:49) 1 1 1
3 1 172A89-61540 COVER,TRAVEL (49) 2 2 2
4 1 22157-120000 WASHER 12 4 4 4
5 1 26013-100202  BOLT W/WASHER M10X20 8 8 8
6 1 26013-120302  BOLT W/WASHER M12X30 4 4 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 41, COVER(TURNING FRAME)

Fig.41. COVER(TURNING FRAME) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A69-61500 COVER, OIL SUMP 1 1 1
2 1 172A89-61510 COVER,PUMP  (49) 1 1 1
3 1 172A69-61520 COVER 1 1 1
31 1 172A89-61520 COVER,AC/V 1 1 1 N
(A=MZz2222) (B=MZz2222) (C=MZ222727)
4 1 172A89-61530 COVER,FO DRAIN (49) 1 1 1
5 1 172A89-61550 COVER,FRAME FL (49) 1 1 1
6 1 172A69-61560 COVER 1 1 1
7 1 172A89-61570 COVER,RESERVER (49) 1 1 1
8 1 172A89-61580 COVERASSY,FO (49) 1 1 1
9 1 22137-100000 WASHER 4 4 4
10 1 26013-100162  BOLT 4 4 4
11 1 26106-100162 BOLT 4 4 4
12 1 26106-100162 BOLT 6 6 6
13 1 26106-100162  BOLT 4 4 4
14 1 26106-100162 BOLT 4 4 4
15 1  26106-100162  BOLT 4 4 4
16 1  26106-100162  BOLT 4 4 4
17 1 26106-100162 BOLT 2 2 2
18 1 172A89-61350 FRAME,GUARD L (49) 1 1 1
19 1 26014-100252  BOLT 2 2 2
20 1  172A89-61500 FRAME,GUARD R (49) 1 1 1
22 2  172A89-61470 RUBBER, PLATE 1 1 1
23 1 26014-100252  BOLT 2 2 2
24A 1 172472-03141  LABEL, SUPPORT 1 1 1
24B 1 172437-03352  LABEL, CYLINDER 1 1 1 3
25A 1 172437-03352  LABEL, CYLINDER 1 1 1

Remarks

(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.24A & 24B.

(2)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.25A.

(3)LABEL IS NOT ILLUSTRATED.

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 42, FLOOR MAT & INSTRUMENT PANEL

Fig.42. FLOOR MAT & INSTRUMENT PANEL (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 172A69-62150 FLOOR MAT A 1 1 1
2 1 172A69-62160 FLOOR MAT B 1 1 1
3 1 172A67-63140  INPANE 1 1 1
4 1 172187-63160  CLIP 4 4 4
5 1 172519-63240  BOLT 8X 16 1 1 1
6 1 172958-64500  PLUGE 28X302 Q 1 1 1
7 1 172A67-63110 LEVER,BOX L 1 1 1
8 1 172A67-63120 LEVER,BOXR 1 1 1
9 1 172187-63160  CLIP 1 1 1
10 1 172519-63240 BOLT 8X 16 3 3 3
1 1 172519-63240 BOLT 8X 16 2 2 2
12 1 172122-17190  CLIP 2 2 2
13 1 172A67-63160  SIDE COVER A 1 1 1
14 1 172A67-63170  SIDE COVER B 1 1 1
15 1 1A6260-64200 CLIP 3 3 3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 43, SEAT

1 A)=VIO80(US D)=

Fig.43. SEAT ng:wogogAS; EE;

(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 172A69-64100  SLIDE ASSY,SEAT 1 1 1
2 1 172A69-64740  PLATE,STOPPER 1 1 1
3 1 172A69-64811  FRAME ASSY,SLIDE 1 1 1
4 1 26013-100252  BOLT W/WASHER M10X25 2 2 2
5 1  26450-080162  BOLT, M8X16 8 8 8
6 1  172444-17660  CLIP 2 2 2
7 1 172467-64101  SEAT ASSY 11
8 2 172467-64110  CUSHION, BACK REST 11
9 2 172467-64120  CUSHION 11
10 2 172467-64130  STOPPER 11
1 2 172467-64140  RAIL SET 11
12 2 172467-64150  SEAT BELT 11
13 2 172467-64160 COVER CAP 2 2
14 2 172467-64170  BOLT 2 2
15 2 172467-64180 TUBE 2 2
16 2 172467-64190  NUT 2 2
17 1  172A69-64130  PLATE,SEAT EX (49) 1 1 1
18 1 26013-080162  BOLT W/WASHER M8X16 4 4
19 1 26013-100162  BOLT M10X 16 4 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

0CS10-G55700 44, SEAT MOUNT

1 A)=VIO80(US D)=
Fig.44. SEAT MOUNT (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
1 INC. (1) ~17. (A) (B) (C) (D) (E) (F)
1 1  172A89-64200 MOUNT ASSY,SEAT (49) 1 1 1
1 2 2 172444-17620  SEAL 125 1 1 1
‘ 3 2 172458-18850  MOLDING 1 1 1
4 2 172538-19700  SEAL,135 1 1 1
5 2 172458-46790  SEAL,LEVER STAND 1 1 1
6 2 172162-61330  SEAL,COVERA 1 1 1
8 2 172A89-64610  EV A ,SEAT MT 1 1 1
9 2 172A89-64620  EV B,SEAT MT 1 1 1
10 2 172A69-64630  EV C,SEAT MT 1 1 1
11 2 172A69-64640  EV D,SEAT MT 1 1 1
12 2 172A89-64650  EV E,SEAT MT 1 1 1
13 2 172A69-64680  GLASSWOOL A,SEAT MT 1 1 1
14 2 172A69-64690 GLASSWOOL B,SEAT MT 1 1 1
15 2 172A89-64700 GLASSWOOL C,SEAT MT 1 1 1
16 2 172A69-64720  SEAL,SEAT MT 1 1 1
17 2 172187-66140 RUBBER 580 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 45 BONNET(BODY)

N
[}

26013-080202 BOLT W/WASHER M8X20
26014-080162 BOLT M 8X 16
172A69-62650 ROD ASSY,STOPPER

NN
[e<EN]

N
o

172A69-65530  STAY ASSY,BON B
22157-080000  WASHER 8
22157-100000  WASHER 10

W w
[ =]

w
N

22417-200200 COTTER PIN 2.0X20
26013-100252 BOLT W/WASHER M10X25
26014-100202 BOLT M10X 20

w w
AW

w
4]

26014-100202 BOLT M10X 20
172437-03391 LABEL, RADIATOR US

Fig.45. BONNET(BODY) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A

2 ING. 320, 1 1 172A69-62130 COVER,UPPER  (49) 1 1 1
2 1 172A69-62410 BON B UPPER ASSY,BLK 1 1 1
3 2 172A46-61960 ROCK PLATE 1 1 1
4 2 172A69-62280  PLATE,LOCK 1 1 1
5 2 172A69-62291  STAY,KEY 1 1 1
6 2 172A69-62310 HOOK ASSY 1 1 1
7 2 172A69-62340  PLATE ASSY,HINGE 1 1 1
8 2 172A69-62420 BON B UPPER,BLACK 1 1 1
9 2 172A69-62510 LEVERASSY 1 1 1
10 2 172156-65690  TORSION SPRING,STOPR 1 1 1
1 2 172164-66170  KEY ASSY, CYLINDER 1 1 1
16 2 26014-080162 BOLT M 8X 16 2 2 2
17 2 26014-080162 BOLT M 8X 16 2 2 2
18 2 26014-100162  BOLT M10X16 4 4 4
19 2 26347-080002 U-NUT M8 1 1 1
20 2 26347-100002  U-NUT M10 1 1 1
21 1 172A69-62430 BON B LOWER ASSY,BLK 1 1 1
22 2 172A69-62440  BON B FRONT,BLACK 1 1 1
23 2 172A69-62450 BON B REAR,BLACK 1 1 1
24 2 172A69-62470  ROD ASSY,CATCH 1 1 1
25 2 22157-080000 WASHER 8 3 3 3
2 3 3 3

2 2 2 2

1 1 1 1

1 1 1 1

1 2 2 2

1 4 4 4

1 2 2 2

1 4 4 4

1 4 4 4

1 3 3 3

1 1 1 1

36A

Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.

REF.NO.36A.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 46, BONNET(REAR)

Fig.46. BONNET(REAR) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A

1 1 1A1380-62160 WASHER 1 1 1
2 1  172458-65050 SHAFT 1 1 1
3 1 172458-65060 COVER, LOCK 1 1 1
4 1 172A89-65100 BONNET AASSY (2J) 1 1 1
4-1 1 172A69-08400 BONNET KIT, Y 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
4A 2  172A89-03500 EMBLEM ASSY,L3 Y 1 1 1
(A=M92001) (B=M92001) (C=M92001)
4B 2  172A69-65400 BONNET ASSY 1 1 1
(A=M92001) (B=M92001) (C=M92001)
6 3  172A89-65160 EV R,BONNET A 1 1 1
7 3 172A89-65170 EV L,BONNET A 1 1 1
8 3  172A69-65180 RUBBER, SEAL 1 1 1
9 3 172A69-65190 RUBBER, SEAL 1 1 1
10 1 172444-65190 ROD ASSY, STOPPER 1 1 1
11 1 172187-65210 LEVER ASSY, LOCK 1 1 1
12 1 172A89-65230 BRACKET ASSY,LOCK 1 1 1
13 1 172187-65270 PLATE, CATCH 1 1 1
14 1 172458-65271 PLATE, LOCK 1 1 1
15 1 172734-65270 SPRING, CATCH 1 1 1
16 1 172124-65480 CATCHER 1 1 1
17 1 172164-66170 KEY ASSY, CYLINDER 1 1 1
22 1 22137-080000 WASHER 1 1 1
23 1 22157-100000 WASHER 3 3 3
24 1 22417-200200 PIN, COTTER 2 2 2
25 1 22417-200200 PIN, COTTER 2 2 2
26 1 26013-100252 BOLT 3 3 3
27 1 26014-100252 BOLT 2 2 2
28 1 26014-100252 BOLT 2 2 2
29 1 26347-100002 NUT 1 1 1
30A 1 172437-03381 LABEL, SWING AREA 1 1 1 2
30B 1 172437-03402 LABEL, ENGINE COVER 1 1 1 2
30C 1 172A36-03411 LABEL, ENGINE ROOM 1 1 1 2
30D 1 172437-03422 LABEL, MUFFLER 1 1 1 2

Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.

REF.NO.30A,30B,30C & 30D.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0Cs10-G55700 47, BONNET(SIDE : LEFT)

Fig.47. BONNET(SIDE : LEFT) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A69-61490 COVER, FRAME 1 1 1
1-1 1 172A69-61490-Y COVER, FRAME 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
2 1 172A89-65600 BONNET LASSY (2J) 1 1 1
2-1 1 172A89-65600-Y BONNET LASSY 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
3 2 172162-15310  SEAL 1 1 1
5 2 172A89-65630  EV,BONNET L 1 1 1
6 2 172A69-65670 TRIM 1 1 1
7 2 172171-65820 RUBBER,SEAL D 1 1 1
8 1 22157-100000 WASHER 3 3 3
9 1 26013-100252  BOLT 3 3 3
10 1 26014-100252  BOLT 2 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0Cs10-655700 48 BONNET(SIDE : RIGHT)

Fig.48. BONNET(SIDE : RIGHT) (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)
—3 %——”_’“ﬂ 5 1 1 172A89-65800 BONNET RASSY (2J) 1 1 1
11 1-1 1 172A89-65800-Y BONNET RASSY 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
3 2 172A89-65850 RUBBER,SEAL 670 1 1 1
. 4 2 172A89-65860  TRIM,1160 1 1 1
* 5 1 172A69-65871  LOCK GRIP,BONNET 1 1 1
6 1 172A69-65900 BONNET ASSY 1 1 1
6-1 1 172A69-65900-Y BONNET ASSY 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
8 2 172A69-65920 TRIM 1 1 1
9 1 22157-100000 WASHER 5 5 5
10 1 26013-100252  BOLT 5 5 5
11 1 26577-050122 SCREW 6 6 6

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 49. CABIN MOUNT

1 A)=VIO80(US D)=
Fig.49. CABIN MOUNT (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A

1 1 172A89-65200 BKASSY,BONNETA 1 1 1
2 1 172A89-65660  STAY ASSY,BONNET L 1 1 1
3 1 172A89-65950 BRACKET ASSY,BR 1 1 1
4 1 172A89-67100 BRACKET ASSY,CAB M 1 1 1
6 2 172A89-67450  SOUND SHIELD,105 1 1 1
7 1 172A89-67360 GUIDE ASSY,C HOSE 1 1 1
8 1 172A89-67390  GUIDE ASSY,E HOSE 1 1 1
9 1 172460-73320 BOLT 6 6 6
10 1 22157-100000  WASHER 10 3 3 3
1 1 22217-160000  SPRING WASHER 16 6 6 6
12 1 26013-100202  BOLT W/WASHER M10X20 4 4 4
13 1 26013-100252  BOLT W/WASHER M10X25 3 3 3
14 1 26014-100252  BOLT 10X25 W/PLW+SPW 2 2 2
15 1 26014-100252  BOLT 10X25 W/PLW+SPW 1 1 1
16 1 172A69-64160  MOUNT ASSY,60HS 3 3 3
17 1 172A69-64170  MOUNT ASSY,70HS 2 2 2
18 1 22137-160000 WASHER 16,POLISHED 6 6 6
19 1 22137-200000  WASHER, 20 1 1 1
20 1 22217-160000  SPRING WASHER 16 6 6 6
21 1 26013-100352  BOLT M10X 35 10 10 10
22 1  26076-160402  BOLT 10.9 16X40 6 6 6
23 1 26716-200002  NUT M20 9 9 9
24 1 933172-14120  WASHER 21X40X6 4 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 50, CABIN(BODY)

Fig.50. CABIN(BODY) (eviosarus) o
(C)=VIO80(NZ) (F)=
CABIN ASSY REF. LEV. PARTSNO. DESCRIPTION QTY I
172A69-68000 (A B (©) DO () (A
W6, Fig. 50 RetNo.2~a1. 1 1 172A69-68000  CABASSY 1 1 1
Fig. 51~56. 2 2 172A69-68010 FRAME,CAB CMP 1 1 1
4 2 172538-67250  CLIP 1 1 1
5 2 172538-67720  SCREW,M6X16 BK 2 2 2
6 2 172538-68910 GRIP 1 1 1
7 2 172A69-69560 RUBBER,TRIM 1 1 1
8 2 172A69-69570 RUBBUR,P 1 1 1
9 2 172A69-69580  SEAL PACKIN 1 1 1
10 2 172A69-69590 RUBBER,TRIM 1 1 1
1 2 172A69-69600  CLIP 10 10 10
12 2  172A69-69610 STOPPER RUBBER 2 2 2
13 2 172A69-69620  NUT,M8 BK 2 2 2
14 2  172A69-69630 GLASS,DOOR REAR 1 1 1
15 2 172A69-69640 GLASS,REAR 1 1 1
16 2 172A69-69650 POLYCARBONATE 1 1 1
17 2 172A69-69660  ASHTRAY 1 1 1
18 2 172A69-69680  INTERIOR,WIPER MOTOR 1 1 1
19 2 172A69-69690  FASTENER 1 1 1n
20 2 172A69-69720  INTERIOR,ROOF 1 1 1
20-1 2 172A69-69721  INTERIOR,ROOF 1 1 1 N
(A=MZZZZZ2) (B=MZ22222) (C=MZZ2Z22Z)
14 21 2 172A69-69730 GLASS 1 1 1
22 2 172A69-69740 GERNISYU 1 1 1
23 2 172A69-69750 RUBBER,PACKIN 10 10 10
24 2 172A69-69760 GROMMET 1 1 1
25 2 172A69-69770  BOLT,CAP 2 2 2
26 2 172A69-69780 HOSE,WASHER 1 1 1
27 2 172A69-69790 HAMMER 1 1 1
28 2 172A69-69800 BRACKET,HAMMER 1 1 1
29 2 26023-050162  SCREW, M5X16 2 2 2
30 2 26023-050162 SCREW, M5X16 2 2 2
31 2 172A69-69670  SEAL PACKIN 1 1 1 w
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
32A 1 172437-03302  LABEL, MANUAL US 1 1 1
32B 1 172437-03471  LABEL, LEVER LOCK US 1 1 1 3
33A 1 172A89-03360  LABELLIFTQ 1 1 1

Remarks

(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.32A & 32B.

(2)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.33A.

(3)LABEL IS NOT ILLUSTRATED.

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700

0CS10-G55700 51 CABIN(DOOR)

Fig.51. CABIN(DOOR) (=viosn(s) o
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

CABIN ASSY (A) (B) () (D) (E) (F)
H?\gg-gggoﬁo ' 1 2 172A69-68050 DOOR ASSY 1 1 1
ING. Fig.50 Ref. No. 2~31. 2 3 172538-67680  NUT,FLANGE M10 BK 4 4 4
Fig. 51~56. 3 3 172538-67720  SCREW,M6X16 BK 1 11 1
4 3  172538-67780 SCREW,M5X12 BK 1 1 1
5 3 172A69-68060 FRAME,DOOR 1 1 1
6 3 172A69-68070 GLASS,DOOR TOP 1 1 1
7 3 172A69-68080 GLASS,DOOR BOTTOM 1 1 1
8 3 172A69-68090 COVER 1 1 1
9 3 172A69-68100 STEERING,ASSY 1 1 1
10 3  172A69-68110 BOLT,U 1 1 1
1 3 172A69-68120  PLATE 1 1 1
12 3 172A69-68130 WASHER 1 1 1
13 3 172A69-68140  LINK,A 1 1 1
14 3 172A69-68150  LINK,B 1 1 1
15 3 172A69-68160  LINK,C 1 1 1
16 3 172A69-68170  PLATE 1 1 1
1 INC. 2~26. 17 3 172A69-68180 PLATE 1 1 1
1 18 3 172A69-68190  SPACER 1 1 1
y 2 19 3 172A69-68200  NAT,M10 BK 1 1 1
20 3 172A69-68210 WASHER,PLATE 1 1 1
21 3 172A69-68220 RUBBER 1 1 1
22 3 172A69-68230 RUBBER 2 2 2
23 3 172538-68730  KEY CYLINDER ASSY 1 1 1
24 3  172538-68780 LOCKASSY LH 1 1 1
25 3 172538-68890  INNER HANDLE 1 1 1
26 3 172538-68960 HOLDER,LINK 4 4 4
6 28 2 172538-67630  BOLT,M10X25 4 4 4
29 2 172538-67660  SCREW,M6X16 BK 2 2 2
30 2 172538-67660  SCREW,M6X16 BK 2 2 2
31 2 172538-67660  SCREW,M6X16 BK 4 4 4
32 2 172A69-69060 SCREW,M8 TWOSDLOCK 2 2 2
33 2 172A69-69260 STRIKER 1 1 1
34 2 172A69-69270  CATCHASSY 1 1 1
35 2 172A69-69290 COVER,R 1 1 1
36 2 172A69-69300 COVERF 1 1 1
/ / 37 2 172A69-69310 LEVER,ASSY 1 1 1
38 2 172A69-69330  PIN 1 1 1
/ 39 2 172A69-69340  WIRE 1 1 1
40 2  172A69-69350 STOPPER RUBBER 1 1 1
41 2 172A69-69360 COVER 1 1 1
42 2 172A69-69370  COVER,LEVER 1 1 1
43 2 172A69-69380 COVER 1 1 1
44 2 172A69-69390 BRACKET 1 1 1
45 2 172A69-69400  PLATE 1 1 1
46 2 22272-000040  CIRCLIP E- 4 1 1 1
2 26014-080202 BOLT M 8X 20 2 2 2
2 1 1 1

N

26023-060162

SCREW M 6X 16

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 52 CABIN(FRONT WINDOW : 1)

Fig.52. CABIN(FRONT WINDOW : 1) (=Vioa0XLS) o-
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

w
o

172A69-68510  GRNISHOO

w
ey

172538-68910 GRIP
172437-03551 LABEL, WINDOW US

{72965 63000 @ B © O E @
Fig 50 Ref.No. 1 1 2 172A69-68250 FRONT,WINDOW ASSY 1 1 1
ING. Tl 20 Rer No. 231, 2 3 172538-67650  SCREW,M5X14 BK 8 8 8
A 3 3 172538-67720  SCREW,M6X16 BK 4 4 4
4 3 172538-67720  SCREW,M6X16 BK 4 4 4
5 3 172A69-68260  SLIDE FRONT,FRAME 101 1
6 3 172A69-68270  GLASS,FRONT TOP 11 1
7 3 172A69-68280  SNATCH LOCKR 101 1
8 3 172A69-68290  SNATCH LOCK,L 101 1
9 3 172A69-68300 HEXAGON HOLE BLTM8 4 4 4
10 3 172A69-68310 ROLLER 2 2 2
1 3 172A69-68320 DAM RUBBER 11 1
12 3 172A69-68330  RUBBER SEAL 101 1
13 3 172A69-68340 WIRE 2 2 2
14 3 172A69-68350 LEVERR 11 1
15 3 172A69-68360 LEVER,L 11 1
16 3 172A69-68370 BRACKET LEVER 2 2 2
17 3 172A69-68380  COIL SPRING 2 2 2
18 3 172A69-68390  LANCHANNEL 2 2 2
19 3 172A69-68400  HOLDER LINK 2 2 2
20 3 172A69-68410  STOPPER,RUBBER 2 2 2
21 3 172A69-68420 COVER,LATCHR 11 1
22 3 172A69-68430 COVER,LATCHL 101 1
23 3 172A69-68440 COVER\R 101 1
24 3 172A69-68450  COVER,L 101 1
25 3 172A69-68460  PLATE,LATCH 2 2 2
26 3 172A69-68470 BRACKET,ROLLER R 11 1
27 3 172A69-68480 BRACKET,ROLLER L 11 1
28 3 172A69-68490  BOLT,M8X18 BK 4 4 4
29 3 172A69-68500 COVER,LEVER 2 2 2
3 2 2 2
3 2 2 2
1 101 1

32A

1
1 INC. 2~31.
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.32A.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 53 CABIN(FRONT WINDOW : 2)

Fig.53. CABIN(FRONT WINDOW : 2) E‘B‘;zx:ggggg gz
(C)=VIO80(NZ) (F)=
CABIN ASSY _ REF. LEV. PARTS NO. DESCRIPTION QTY |
172A69-68000 Y (A B © (O E @
Fig. 50 Ref.No. 1 2 2 172538-66380  BOLT,M8X20 BK 4 4 4
INC. Fig.50 Ref.No.2~31. 3 2 172538-67720  SCREW,M6X16 BK 4 4 4
Fig.51~56. 4 2 172A69-69010 RUBBER,TRIM 1 1 1
5 2 172A69-69020 RUBBER,STOP 2 2 2
6 2 172A69-69030 BEARING 2 2 2
7 2 172A69-69040  BOLT,LINK 2 2 2
8 2 172A69-69050  STRIKER,FRONT 2 2 2
9 2 172A69-69060 SCREW,M8 TWOSDLOCK 4 4 4
10 2 172A69-69070  LINK ASSY 11 1
11 2 172A69-69080  GAS SPRING 1 1 1
12 2 172A69-69090  NUT,M10 BK 2 2 2
13 2 172A69-69100  BAG NUT,M10 BK 2 2 2
14 2 172A69-69110  BEARING 2 2 2
15 2 172A69-69130  STRIKER,REAR 2 2 2
16 2 172A69-69140  STOPPER,RUBBER 2 2 2
17 2 172A69-69150  NUT,M5 BK 2 2 2
18 2 172A69-69160  PLATE,LATCH 2 2 2
19 2 172A69-69170  SEAT,SCREW 11 1
20 2 172A69-69180  BOLT,M8X16 BK 2 2 2
21 2 172A69-69190  SPACER 2 2 2
22 2 172A69-69200 GURNISYU 2 2 2
23 2 22272-000070 CIRCLIPE-7 2 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 54, CABIN(WINDOW SASH & LOWER GLASS)

Fig.54. CABIN(WINDOW SASH & LOWER GLASS) (viosus) o
(C)=VIO80(NZ) F)=
1 REF. LEV.  PARTSNO. DESCRIPTION QTY |
CABIN ASSY | | I | | A (B () O () ¢
;ZZ"gg‘ggﬁ"ﬁo . 4 3 4 1 2 172A69-68550  SASH ASSY 1 1 1
INC. Fig.50 Ref. No.2~31. 2 3 172A69-68560 GLASS FRONT 1 1 1
Fig.51~56. 3 3 172A69-68570 GLASS REAR 1 1 1
4 3 172A69-68580 LOCK,ASSY 2 2 2
/ 5 2 172A69-68600 LOWER GLASS,ASSY 101 1
/ 6 3 172538-67550 RETAINER 4 4 4
k 7 3 172A69-68610 GLASS,FRONT LOWER 1 1 1
8 3 172A69-68620 LATCH,R ASSY LOWRE 1 1 1
é 9 3 172A69-68630 LATCH,L ASSY LOWRE 1 1 1
]‘ 10 3  172A69-68640 PACKIN 2 2 2
11 3  172A69-68650 SCREW,M5X14 BK 4 4 4
/ 12 3 172A69-68660 WASHER, TWOSD LOCK 4 4 4
// 13A 1 172472-03241 LABEL, PIN US 1 1 1 2
/ 8 13B 1 172472-03271 LABEL, SAND US 1 1 1 2
/ 13C 1 172472-03281 LABEL, WARNING HITCH 1 1 1 2
/ 13D 1 172437-03312 LABEL,SLOPE US 1 1 1 2
13E 1 172437-03343  LABEL, TRANSPORT US 1 1 1 2
/ 13F 1 172437-03372 LABEL, NEUTRAL US 1 1 1 2
ﬁ] 13G 1 172437-03432  LABEL, STEERING US 1 1 1 2
13H 1 172437-03441  LABEL, ROPS US 1 1 1 2
131 1  172437-03451  LABEL, SEAT BELT US 11 1 2
5 INC. 6~12.
<
Fig. 53
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.13A,13B,13C,13D,13E,13F,13G
13H & 13I.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.55. CABIN(ELECTRIC)

CABIN ASSY

172A69-68000

Fig. 50 Ref.No. 1

INC. Fig.50 Ref.No.2~31.
Fig. 51~56.

0CS10-G55700 55 CABIN(ELECTRIC)

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

REF. LEV. PARTS NO. DESCRIPTION QTY
A B () DO () (A
2 2 172538-66640  ROD ASSY, ANTENNA 1 1 1
3 2 172538-67660 SCREW 2 2 2
4 2 172538-67720  SCREW 2 2 2
5 2 172538-68540  LAMP ASSY, ROOM 1 1 1
6 2  172A69-68710 MOTOR, WIPER 1 1 1
7 2  172A69-68720 ARM, WIPER 1 1 1
8 2 172A69-68730  BLADE, WIPER 1 1 1
9 2 172A69-68740  LAMP, WORK 2 2 2
10 3 172458-17420  BULB 4 4 4
1 2  172A69-68750  BRACKET, WIPER 1 1 1
1A 2 172A69-68760  PLATE, WIPER ARM 1 1 1
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
12 2 172A69-68770 GROMMET 1 1 1
13 2 172A69-68780  HARNESS, MAIN 1 1 1
13-1 2 172A89-68780  HARNESS, MAIN 1 1 1
(A=MZ2272) (B=MZ2272) (C=MZz2222)
14 2 172A69-68790  PLATE, LOCK 2 2 2
15 2 172A69-68800 BRACKET 2 2 2
16 2 172A69-68820  CLIP 2 2 2
17 2 172A69-69470  BOLT 2 2 2
18 2 26014-100202  BOLT 2 2 2
19 2 26023-050162 SCREW 2 2 2
20 2 26023-060162 SCREW 3 3 3
22 2 172A69-69460 BRACKET, RADIO 1 1 1
22-1 2 172A69-69461 BRACKET, RADIO 1 1 1
(A=MZZZ222) (B=MZz2222) (C=MZZ2Z22Z)
23 2 172A69-69470  BOLT 2 2 2
24 2 172A69-69480  SPEAKER 2 2 2
24-1 2 172A69-69481  SPEAKER 2 2 2
(A=MZZZZ2Z) (B=MZzZz272) (C=Mzz2zz2)
25 2 172A69-69490  SPEAKER 2 2 2
25-1 2 172A69-69491  GRILLE, SPEAKER 2 2 2
(A=MZZZ222) (B=MZz2222) (C=MZZ2Z22Z)
26 2 172A69-69500 SCREW 8 8 8

Remarks
(1)Ref.N0.22 L=91mm, No.22-1 L=96mm.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0Cs10-655700 56 CABIN(WASHER TANK)

Fig.56. CABIN(WASHER TANK) (yviosous) o
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
CABIN ASSY A (B) (©) O (E) ¢

172A69-68000 1 2 172A69-68900 WASHER TANK,ASSY 1 1 1
Fig. 50 Ref. No. 1 2 3 172538-66480 CHECK VALVE 1 1 1
G- Fie 20 Ref o 23t 3 3 17253866530  PACKING 11 1
' ’ 4 3 172538-67640 SCREW,M4X16 BK 2 2 2
5 3 172A69-68910 WASHER TANK 1 1 1
6 3 172A69-68920  BRACKET,WIND WASHER 1 1 1
7 3 172A69-68930  CAP,PACKING 1 1 1
8 3 172A69-68940 WASHER,NOZZLE 1 1 1
9 3 172A69-68960  PLATE 1 1 1
10 3 26023-060162 SCREW M 6X 16 2 2 2

1 INC. 2~10.

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 57, CABIN(REAVIEW MIRROR & ACCESSORY)

Fig.57. CABIN(REAVIEW MIRROR & ACCESSORY) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A

1 1 172A25-68500 REARVIEW MIRROR 1 1 1
2 1 172A69-68850 BRACKET ,MIRROR (49) 1 1 1
3 1 26013-100252  BOLT W/WASHER M10X25 2 2 2
4 1 172446-62910 RUBBER PLATE 1 1 1
5 1 172A69-68950 COVER,WASHER TANK 1 1 1
6 1 22157-080000 WASHER 8 2 2 2
7 1 26013-080162  BOLT W/WASHER M8X16 2 2 2
8 1 172A64-17250 SOCKET ASSY 11
9 1 172A69-69910  CIGABOXASSY (49) 11
10 1 172A69-69930 COVER,CIGA BOX (49) 11
1 1 26014-060122 BOLT M 6X 12 4 4
12 1 26014-080162 BOLT M 8X 16 2 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.58. SIDE MIRROR

Fig. 37

o O

0CS10-G55700 58, SIDE MIRROR

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 1W3855-50160 MIRROR ASSY 1 1 1
2 1 172A25-68500 MIRROR, REARVIEW 1 1 1
3 1 172A69-69810 MIRROR ASSY, SIDE 1 1 1
3-1 1 172A69-69810-Y MIRROR ASSY, SIDE 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
4 1 172A69-69880 RUBBER, CLAMP 2 2 2
4-1 1 172A69-69881  SHEET, NON SLIP 2 2 2 N
(A=M10509) (B=M10509) (C=M10509)
5 1 172142-76940-2 CLAMP 2 2 2
5-1 1 172142-76940-Y CLAMP 2 2 2 S
(A=M92001) (B=M92001) (C=M92001)
6 1 26013-100552  BOLT 2 2 2
7 1 22137-100000 WASHER 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 59 HYD.OIL PUMP & JOINT

1 A)=VIO80(US D)=
Fig.59. HYD.OIL PUMP & JOINT oy=vosos) o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B € ©O E ¢
1 1 172187-71100 COVER, FLYWHEEL 1 1 1
2 1 26013-100302 BOLT 12 12 12
3 1 172499-71200 COUPLING 1 1 1
4 1 172187-71210 BOLT 3 3 3
5 1 172122-17190 CLIP, TREE 1 1 1
6 1 172A89-73100 PUMP ASSY 1 1 1
6-1 1 172A89-73101 PUMP ASSY 1 1 1 N
(A=MZZZ272) (B=Mzz272) (C=Mzzz22)
7 2 172499-70600 BUSH 1 1 1
8 2 172499-70610 BALL, STEEL 1 1 1
9 2 172499-70620 PLUG 1 1 1
10 2 172499-70630 PLUG 1 1 1
11 2 172499-70640 PACKING 1 1 1
12 2 172499-70650 SHIM 1 1 1
13 2 172499-70660 PLUG 1 1 1
14 2 172499-70680 COUPLING 1 1 1
15 2 172499-70690 RING 2 2 2
16 2 172499-70701 SPRING 1 1 1
17 2 172499-70711 SPRING 1 1 1
17-1 2 172A89-73190 SPRING 1 1 1 N
(A=MZZZ22) (B=MZzZ2Z22) (C=MZZZ272)
18 2 172499-71300 SHAFT ASSY 1 1 1
19 3 172499-71450 SHAFT 1 1 1
20 3  172187-73240 SEAL, OIL 1 1 1
21 3 172187-73220 CASE, SEAL 1 1 1
22 3 172187-73230 BEARING 1 1 1
23 3 172187-73250 O-RING 1 1 1
24 3 22242-000350 RING 2 2 2
25 3 22252-000800 RING 1 1 1
26 2 172499-71310 PLATE ASSY, SWASH 1 1 1
30 3 172499-71500 RING 1 1 1
33 3 172141-74720 PLUG 2 2 2
34 3 24315-000110 O-RING 1 1 1
35 2 172499-71320 ROTARY GROUP 1 1 1
44 2 172499-71350 PISTON, CONTROL 1 1 1
47 3 172499-71690 PISTON 1 1 1
48 3 172499-71700 SPRING 4 4 4
49 3 172499-71710 PIECE, DISTANCE 1 1 1
50 3 172499-71720 PIECE, DISTANCE 1 1 1
51 3 172499-71730 PIECE, DISTANCE 1 1 1
52 3 172499-71740 PIECE, DISTANCE 1 1 1
53 2 172499-71370 HOUSING 1 1 1
54 2 172A69-73130 SPRING SEAT ASSY 1 1 1
55 3 172499-71600 SPRING SEAT 1 1 1
56 3 172499-71620 COVER 1 1 1
57 3  172499-71630 GUIDE 1 1 1
58 3 172499-71640 SHIM 1 1 1
59 3 172499-71650 SHIM 1 1 1
60 3  172499-71660 SHIM 1 1 1
61 3  172A69-73140 SPRING SEAT 1 1 1
62 3 172187-75720 SCREW, ADJUST 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 59 HYD.OIL PUMP & JOINT

1 A)=VIO80(US D)=

Fig.59. HYD.OIL PUMP & JOINT (-vioaoLs) or

(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)

63 3 172187-75750  NUT 1 1 1
64 3 24311-000440  O-RING 1 1 1
65 3 26450-100302  BOLT 2 2 2
66 2 172A89-73130 COVERASY 1 1 1
67 3 172499-70690 RING 2 2 2
68 3 172499-71490 BOLT 4 4 4
70 3 172499-71590  PACKING 1 1 1
72 3 172147-73530  ORIFICE 3 3 3
75 3 172187-75630  BOLT 1 1 1
77 2 172147-73150  ORIFICE 1 1 1
78 2 172A89-73150 GEAR PUNP 1 1 1
79 3 172A89-73160  KIT,SEAL 1 1 1
80 2 172A89-73170  PLAIN WASHER 2 2 2
81 2 172A89-73180  SLEEVE 1 1 1
82 2 172651-73430  SOCKET BOLT M12X 35 2 2 2
83 2 172649-73680  PLUG 1 1 1
84 2 172142-74590  PLUG 1 1 1
85 3 172142-74650  PLUG 1 1 1
86 3 24315-000080  O-RING 1 1 1
87 2 172456-75430  PLUG, AIR VENT 1 1 1
88 2 24315-000070  O-RING 2 2 2
89 2 24325-001050 O-RING 1B G-105.0 1 1 1
90 2 26617-100002 BOLT, EYE 1 1 1
91 1 22217-160000 WASHER, SPRING 4 4 4
92 1  26116-160452  BOLT 4 4 4

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 0. CONTROL VALVE PLATE

1 A)=VIO80(US D)=
Fig.60. CONTROL VALVE PLATE (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
13 (A (B © ©® E ©
1 1 172A69-71550 COLLAR 7 7 7
2 1 172A69-71560 GROMMET17X50 7 7 7
3 1 172A69-71600  PLATE ASSY,VALVE 1 1 1
4 1 172151-76050  JOINT 1 1 1
5 1 172A89-76150  JOINT 1 1 1
6 2  172A89-76160 NUT,LOCK 1 1 1
7 1 172A69-76680 BLOCK MOUNT ASSY 1 1 1
8 2 23871-020000 PLUG PT1/4,SCREW 1 1 1
9 1 172A69-76720 BLOCK MOUNT ASSY,DR 1 1 1
10 2 23871-020000  PLUG PT1/4,SCREW 1 1 1
1 1 22157-100000 WASHER 10 77 7
12 1 26013-100252  BOLT W/WASHER M10X25 2 2 2
13 1 26013-100252  BOLT W/WASHER M10X25 2 2 2
14 1 26013-100452  BOLT M10X 45 7 7 7

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 51, BOOM CYLINDER

1 A)=VIO80(US D)=
Fig.61. BOOM CYLINDER (=viosn(s) o
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172155-45790  SPACER 1 1 1
2 1 172162-61770  GUIDE, SLIDE 2 2 2
47 3 1 172A89-72100 CYLINDER ,BOOM (2J) 1 1 1
1 48 3-1 1 172A89-72100-N CYLINDER ,BOOM 1 1 1 S
50 54 (A=M92001) (B=M92001) (C=M92001)
l, l 4 2 194145-04810 WASHER 1 1 1
L 5 2 172020-10290  PISTON 1 1 1
6 2 172020-10370  NUT 1 1 1
7 2  172A89-72110  TUBE ASSY,BOOM K(2J) 1 1 1
7-1 2 172A89-72110-N TUBE ASSY,BOOM K 1 1 1 S
3 INC. 4~41. (A=M92001) (B=M92001) (C=M92001)
8 3 172020-10220  BUSH, PIN 1 1 1
10 3 172162-82350  SEAL, DUST 2 2 2
1 2 172478-72190  PLUNGER, CUSHION 1 1 1
12 2 172A21-72200 ROD ASSY, BOOM 1 1 1
13 3 172020-10220  BUSH, PIN 1 1 1
15 4 172478-72010  SEAT, SCREW 1 1 1
16 3 172162-82350  SEAL, DUST 2 2 2
17 2 172A89-72200 HEAD ASSY 115 65 1 1 1
19 3 172499-72490  SPRING RING 72 1 1 1
20 3 24550-065400  BUSH 1 1 1
21 2 172478-72250  COLLAR, CUSHION 1 1 1
22 2 172A89-72250  PIPING , BOOM (2J) 1 1 1
22-1 2 172A89-72250-N PIPING , BOOM 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
23 2 172A89-72900  SEAL SET, CYL.115X65 1 1 1
24 3 172020-10360  WASHER, LOCK 1 1 1
25 3 172020-10380  RING, SPRING 1 1 1
26 3 172020-11620  SEAL SET, PISTON 1 1 1
29 3 172A89-72910  HEAD SEAL SET,115X65 1 1 1
37 2 172141-76900 CONNECTOR ASSY 2 2 2
38 3 24315-000180  O-RING 2 2 2
39 2 24761-020000 NIPPLE, GREASE 1 1 1
40 2 24761-050000  NIPPLE, GREASE 1 1 1
41 2 26013-100252  BOLT 1 1 1
42 1 172187-72910-2 COVER, SLIDE 1 1 1
42-1 1 172187-72910-N COVER, SLIDE 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
43 1 172A89-72960 COVER, HOSE BOOM(2J) 1 1 1
43-1 1 172A89-72960-N COVER, HOSE BOOM 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
44 1 172176-81700  SHIM 2 2 2
45 1 172176-81710  SHIM 2 2 2
46 1 172187-81801  PIN, 70X200 1 1 1
47 1 172A89-81810  PIN ASSY 1 1 1
48 1 22157-140000 WASHER 1 1 1
49 1 22217-100000 WASHER, SPRING 1 1 1
50 1 22217-140000 WASHER, SPRING 1 1 1
51 1 26014-100202 BOLT 2 2 2
52 1 26116-100202  BOLT 1 1 1
53 1 26116-121402  BOLT 1 1 1
37 Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.61. BOOM CYLINDER

3 INC. 4~41.

N

0CS10-655700 61, BOOM CYLINDER

(A)=VIO80(US) (D)=

(B)=VIO80(AS) (E)=

(C)=VIO80(NZ) (F)=

REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B € ©O E ¢
54 1 26116-140352 BOLT 1 1 1
55 1 26716-120002 NUT 2 2 2
56 1 933147-03400 WASHER, BRAKE ARM 1 1 1
57 1 933168-14170 SPRING 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CsS10-G55700 52 ARM CYLINDER

i (A)=VIO80(US) D)=
Fig.62. ARM CYLINDER (-viosos or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A89-72300 CYLINDER ,ARM (2J) 1 1 1
1-1 1 172A89-72300-N CYLINDER ,ARM 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
2 2 172124-70030  BALL, STEEL 1 1 1
3 2 172A89-72310  TUBE KIT,CYLINDER(2J 1 1 1
3-1 2 172A89-72310-N TUBE KIT,CYLINDER 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
5 3 172A69-72480 BUSH, PIN
1 ING. 2~34. 6 172A89-72330  ROD KIT, PISTON
8 172A69-72490  BUSH, PIN
1 9 172A89-72350  HEAD, CYLINDER

172A89-72360 BUSH

172A89-72370  RING,SNAP
172A89-72380  REPAIR KIT,CYLINDER
172A89-72440 HOLDER

21 172A69-72450  SEAL, CUSHION

22 172A89-72450  SEAL, CUSHION

23 172A69-72460  RING, SNAP

24 172A89-72460 COLLOR
172A69-72470  STOPPER

26 172A89-72470  BEARING, CUSHION

27 172A89-72480  PISTON

28 172A89-72490  BEARING, CUSHION

29 172A89-72750  REPAIR KIT,CYLINDER

32 172162-72930 SCREW, SETTING

33 172162-72950 SEAL, DUST

34 24761-050000 NIPPLE, GREASE

35 172141-76900 CONNECTOR ASSY

36 24315-000180 O-RING

172112-77361 CONNECTOR

N
Ul

PR NRNNNMNNMNNONNNNONNNRNORNNNRNNDND N

RlRrRrRrRPAERRPRPRPRIRPNNRIPNNRIPRRERRPRRRRR

RlRrRrRrRPAERRPRPRPRIRPNNRIPNNRIPRRERRPRRRRR

RlRrRrRrRPAERRPRPRPRIRPNNRIPNNRIPRRERRPRRRRR

41851-000180  O-RING

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 3. BUCKET CYLINDER

172141-76900 CONNECTOR ASSY

24315-000180 O-RING
24761-020000 NIPPLE, GREASE
24761-050000 NIPPLE, GREASE

1 A)=VIO80(US D)=
Fig.63. BUCKET CYLINDER (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A89-72500 CYLINDER ,BUCKET(2J) 1 1 1
1-1 1 172A89-72500-N CYLINDER ,BUCKET 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
1-2 1 172A89-72501-Y CYLINDER ASSY,BUCKET 1 1 1 N
(A=MZz2222) (B=MZz2222) (C=MZ222727)
2 2 194145-04810 WASHER 1 1 1
3 2 172020-10810  NUT 1 1 1
4 2 172A89-72510 TUBE ASSY,BUCKET(2J) 1 1 1
4-1 2 172A89-72510-N TUBE ASSY,BUCKET 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
5 3 172448-54120  SEAL, DUST 2 2 2
7 3 172151-72591  BUSH 1 1 1
1 INC. 236, 8 2 172A89-72560  TUBE ASSY,BUCKET(2J) 1 1 1
8-1 2 172A89-72560-N TUBE ASSY,BUCKET 1 1 1 S
1 (A=M92001) (B=M92001) (C=M92001)
’ 8-2 2 172A89-72561-Y TUBE ASSY,BUCKET 1 1 1 N
(A=MZZ2222) (B=MZzz2222) (C=MZz2277)
9 2 172978-72590  PISTON 95 1 1 1
10 2 172A89-72600 ROD ASSY,BUCKET 1 1 1
1 3 172020-10620  SEAL, DUST 2 2 2
12 3 172020-11030  BUSH, PIN 1 1 1
14 2 172A89-72650 HEAD ASSY 95 60 1 1 1
15 3 172445-72480 BUSH, ROD 1 1 1
17 3 22207-065320  RING 1 1 1
18 2 172A89-72700  SEAL SET, CYL. 95X60 1 1 1
19 3 172445-72450  RING, SPRING 1 1 1
20 3 172978-72620  SEAL SET 95,PISTON 1 1 1
23 3  172A89-72710  SEAL SET, HEAD 95X60 1 1 1
31 3 172499-72981  WASHER,LOCK 95-114 1 1 1
2 2 2 2
3 2 2 2
2 1 1 1
2 1 1 1
2 1 1 1

26013-100252 BOLT

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 g4, SWING CYLINDER

i (A)=VIO80(US) D)=
Fig.64. SWING CYLINDER (-viosos or
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

®wW B € O E @

1 1 172A69-72700  CYLINDER ,SWING (49) 1 1 1
2 2 172020-10730  PLUNGER 64A,CUSHION 1 1 1
3 2 172020-10810  U-NUT M42 X 3 1 1 1
4 2 172020-10860  COLLAR, CUSHION 1 1 1
5 2 172020-11300 HEAD CMP 120 60 1 1 1
7 3 172445-72480 ROD BUSH 60 35 1 1 1
8 2 172020-11320  PISTON 120 1 1 1
9 2 172020-11340  RING 44-1.6 1 1 1
10 2 172020-11690  KIT,CYL SEAL120X60 1 1 1
1 3 172020-11350 ROCK WASHER 120 1 1 1
12 3 172020-11700  SET,HEAD SEAL 120X60 1 1 1
19 3 172020-11710  SET,PISTON SEAL 120 1 1 1
24 3 172445-72450  RING 77 1 1 1
25 2 172423-72520 COLLAR 1 1 1
26 2 172423-72530  SPACER 1 1 1
1 INC.2~38. 27 2 172423-72540  STOPPER 2 2 2
28 2 172A69-72710  TUBE ASSY,SWING (49) 1 1 1
1 29 3 172020-10620  SEAL 60 X 75 X 5 2 2 2
' 30 3  172020-11230 BUSH 60 63 A 1 1 1
32 2 172A69-72750  ROD ASSY,SWING 1 1 1
33 3 172020-10620  SEAL 60 X 75 X 5 2 2 2
34 3 172020-11280  BUSH 60 60 B 1 1 1
36 2 172142-76181  JOINT 90-3/8 ASSY 1 1 1
37 3 24315-000140  O-RING 1B P-14.0 1 1 1
38 2 24761-050000 NIPPLE C,GREASE 1 1 1
39 1 172175-81700  SHIM 60X110X0.8 4 4 4
40 1 172175-81710  SHIM 4 4 4
41 1 172187-81970  WASHER 1 1 1
42 1 172187-82370  PIN 60X144 1 1 1
43 1 172A69-82370  PIN 60X155 1 1 1
44 1 172162-94280-3 PLATE,LOCK (GRAY:49) 1 1 1
45 1 22217-140000  SPRING WASHER 14 1 1 1
46 1 26013-120302  BOLT W/WASHER M12X30 2 2 2
47 1  26116-140352  BOLT M14X 35 PLATED 1 1 1

——————— e —

Ay

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 g5, BLADE CYLINDER

i (A)=VIO80(US) (D)=
Fig.65. BLADE CYLINDER (B)=VIOB0(AS) )=
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

®wW B € O E @

1 1 172A69-72800 CYLINDER ASSY, BLADE 1 1 1

2 2 172020-11500 HEAD ASSY 1 1 1

4 3 24550-065400 BUSH 1 1 1

5 2 172020-11520 PISTON 1 1 1

6 2 172020-11540 NUT 1 1 1

7 2 172020-11720 SEAL SET, CYLINDER 1 1 1

8 3 172020-10380 RING, SPRING 1 1 1

9 3 172020-11530 WASHER, LOCK 1 1 1

10 3 172020-11730 SEAL SET, HEAD 1 1 1

17 3 172020-11740 SEAL SET, PISTON 1 1 1

20 2 172A69-72810 TUBE ASSY, BLADE 1 1 1

21 3 172020-10620 SEAL, DUST 2 2 2

22 3 172020-11450 BUSH, PIN 1 1 1

24 2 172A69-72850 ROD ASSY, BLADE 1 1 1

25 3 172020-10620 SEAL, DUST 2 2 2

26 3 172020-11450 BUSH, PIN 1 1 1

28 2 172142-76181 JOINT ASSY 1 1 1

29 3 24315-000140 O-RING 1 1 1

1 INC. 2~31. 30 2 172141-76900 CONNECTOR ASSY 1 1 1
31 3 24315-000180 O-RING 1 1 1

1 32 1 172A69-72900 COVER ASSY, BLADE 1 1 1

' 32-1 1 172B11-72900 COVER ASSY,BLADE CY 1 1 1 N
(A=M92134) (B=M92134) (C=M92134)
33 1 26014-100202 BOLT 4 4 4

A

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.66. HITCH CYLINDER

2 INC. 3~26.

0CS10-GS5700 66, HITCH CYLINDER
(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172978-72800-2 CYLINDER,HITCH (2J) 1 1 1
1-1 1 172978-72800-N CYLINDER,HITCH 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
2 2 172141-72250  NUT 1 1 1
3 2 172142-72260  WASHER, LOCK 1 1 1
4 2 172175-72480  PISTON 80 1 1 1
5 2 172978-72810-2 TUBE, HITCH 1 1 1
5-1 2 172978-72810-N TUBE, HITCH 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
7 3  172978-72890  BUSH 45-55-22 2 2 2
8 2 172978-72860  HEAD 80 45 1 1 1
10 3 24550-045250  BUSH 1 1 1
11 2 172978-72880  ROD ASSY,HITCH 1 1 1
12 3  172151-71630  BUSH 45 60 1 1 1
14 2 172978-72920  HEAD SEAL SET 80X45 1 1 1
19 2 172142-72951  SEAL SET, PISTON 1 1 1
22 2 172958-72950  O-RING 1 1 1
23 2 172958-72960  O-RING 1 1 1
24 2 172958-72982-2 CHECK VALVE (2J) 1 1 1
24-1 2 172958-72983  VALVE ASSY,OPERATE 1 1 1 F
(A=MZZZ222) (B=MZz2222) (C=MZZ2Z22Z)
24-2 2 172958-72983-N VALVE ASSY,0PERATE 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
25 2 23871-005000 PLUG 2 2 2
26 2 26450-060352  BOLT 4 4 4
26-1 2 26450-060302 BOLT 4 4 4 S

(A=MZZ222Z) (B=MZzZ2222) (C=MzZz722)

Remarks

(1)D=Ref.N0.24 : 4mm,No.24-1 : 8mm.
Interchangeable by simultaneous
replacement with Ref.No.26-1.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 7. TRAVEL MOTOR

. (A)=VIO80(US) (D)=
Fig.67. TRAVEL MOTOR (B)=VIOB0(AS) )=
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

A ® € © E ©

SEAL KIT 49
172A65-73700 50

172A65-73560  BEARING
172A65-73570  VALVE ASSY,RELIEF
51 172A65-73580  RING,BACK-UP

1 1 172A89-73300 MOTOR ASSY, DRIVE 2 2 2
2 2 172A65-73310  SEALKIT, FLOATING 2 2 2
3 2 172A89-73310  FLANGE,REAR 2 2 2
4 3  172A89-73320 FLANGE,REAR 2 2 2
5 4 172479-73750 PLUG 6 6 6
6 4 172479-73760 PLUG 8 8 8
7 4  172A69-73850  ORIFICE 2 2 2
8 4 24190-060001 BALL 3/16 2 2 2
9 3 172A89-73340  SPRING 2 2 2
10 3 172479-73480 PLUG 2 2 2
11 3 172A65-73620 PLUG 4 4 4
12 3 172A65-73630  SPRING 4 4 4
13 3 172479-73800 SPRING RETAINER 4 4 4
14 3 172479-73810  VALVE 4 4 4
15 3 172479-73830 SPRING 4 4 4
16 3 172A69-73830 SPOOL 2 2 2
17 3 172479-73850 PLUG 6 6 6
18 3 24315-000140 O-RING 1B P-14.0 2 2 2
19 3 24315-000180 O-RING 1B P-18.0 6 6 6
20 3 24315-000260 O-RING 1B P-26.0 4 4 4
21 2  172A65-73320 HUB 2 2 2
22 2 172A65-73330  SPINDLE 2 2 2
23 2 172A65-73340 CARRIER 2 2 2
24 2  172A65-73350 SUN GEAR 1 2 2 2
25 2 172A65-73360  PLANETARY, GEAR 1 6 6 6
26 2 172A65-73370  SUN GEAR 2 2 2 2
27 2  172A65-73380  PLANETARY, GEAR 2 8 8 8
28 2 172A65-73390  COLLOR,THRUST 2 2 2
29 2 172A65-73400  WASHER 1, THRUST 8 8 8
30 2  172A65-73410  WASHER 2,THRUST 8 8 8
31 2 172479-73420 RING 2 2 2
32 2 172A65-73420  WASHER 3, THRUST 6 6 6
33 2 172A65-73430 COVER 2 2 2
34 2 172A65-73440  NUT,RING 2 2 2
35 2 172A65-73450 B.BEARING 4 4 4
36 2 172499-73460 O-RING 2 2 2
37 2 172A65-73460 ROLLER 6 6 6
38 2 172479-73470 NUT 2 2 2
39 2  172A65-73470 ROLLER 8 8 8
40 2 172479-73480 PLUG 4 4 4
41 2 172A65-73480  RING,INNER 6 6 6
42 2  172A65-73490  RING,INNER 8 8 8
43 2 172A65-73500  BOLT M8X20 10.9T 6 6 6
44 2 172A65-73510  SCREW 8X12 4 4 4
45 2  172A65-73520  SHAFT 2 2 2
46 2 172A65-73530 SWASH PLATE 2 2 2
‘ 47 2 172A65-73540  PLATE,TIMMING 2 2 2
85 48 2 172A65-73550  SEAL, OIL 2 2 2
2 2 2 2

2 4 4 4

w
[e¢)
[e¢)
[e¢)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 7. TRAVEL MOTOR

I A)=VIO80(US D)=

Fig.67. TRAVEL MOTOR (-vioaoLs) or

(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)

52 3 24315-000100 O-RING 1B P-10.0 4 4 4
53 3 24315-000110  O-RING 1B P-11.0 4 4 4
54 3 24315-000200  O-RING 1B P-20.0 4 4 4
55 2 172479-73590  SPRING 20 20 20
56 2 172499-73620  PISTON ASSEMBLE 2 2 2
57 2 172499-73630  RETAINER PLATE 2 2 2
58 2 172499-73640  THRUST BALL 2 2 2
59 2 172499-73660  WASHER 4 4 4
60 2 172499-73670  WASHER 2 2 2
61 2 172499-73680  PISTON, HYDRAULIC 2 2 2
62 2 172499-73700  SPRING 2 2 2
63 2 172479-73710  PIN,STRAIGHT 4 4 4
64 2 172479-73710  PIN,STRAIGHT 4 4 4
65 2 172499-73710  PLATE,FRICTION 4 4 4
66 2 172499-73720  PLATE 6 6 6
67 2 172499-73760  O-RING 2 2 2
68 2 172499-73770  O-RING 2 2 2
69 2 172499-73780  RING 2 2 2
70 2 172499-73810 ROLLER 6 6 6
71 2 172499-73820  PISTON ASSEMBLE 2 2 2
72 2 172499-73830  PIVOT 4 4 4
73 2 172499-73870  SPRING 2 2 2
74 2 172479-73950  PIN,STRAIGHT 2 2 2
75 2 22242-000450  CIRCLIP 45 2 2 2
76 2 24101-062064  BALL BEARING 2 2 2
77 2 24190-120001  BALL 3/8,STEEL 2 2 2
78 2 24315-000070  O-RING 1B P-7.0 4 4 4
79 2 24315-000140  O-RING 1B P-14.0 6 6 6
80 2 24321-002300  O-RING, 1A G230.0 2 2 2
81 2 26076-100202  BOLT,10X20 8 8 8
82 2 26450-120302 BOLT M12X30 16 16 16
83 1 22217-160000  SPRING WASHER 16 24 24 24
84 1 26116-160452  BOLT M16X 45 PLATED 24 24 24
85 1 172A65-73700  KIT,SEAL 2 2 2

>

85

SEAL KIT
172A65-73700

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 g8, TURNING MOTOR

. (A)=VIO80(US) (D)=
Fig.68. TURNING MOTOR (B)=VIOB0(AS) )=
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

© ® E ©

69

o

‘ GV ()
- P s — 1 1 172A69-73310 MOTORASSY, SWING 11 1
~ 3 3 17216270290 SCREW 4 4 4
. 4 3 17216270310 GEARSUN 11 1
N 5 3 17216270320  RING,SNAP 11 1
i 6 3 17249970720  HOLDER 111
| 7 3 17249970730 RACE,INNER 44 4
i 8 3 17249970740  BEARING,NEEDLE 4 4 4
i 9 3 17249970750  GEAR,PLANETARY 4 4 4
: 10 3 172499-70760  PLATE,THRUST 11 1
i 11 3 17249970770  HOLDER 11 1
i 12 3 172499-70780  GEAR,PLANETARY 3 3 3
i 13 3 17249970790  GEAR,DRIVE 11 1
i 14 3 17249971040  PLATE THRUST KIT 11 1
1 i 15 3 172450-73360  NEEDLE BEARING 3 3 3
M= | 16 3 172423-73370  WASHER 4 4 4
10 @ | 17 3 172450-73370  INNER RACE 3 3 3
9 ' | 18 3 1726973370  HOUSING ASSY 11 1
i 19 4 172162-70150 _ O-RING 11 1
| 20 4 172A69-73320  SEAL, OIL 11 1
| 21 4 24315000080 O-RING 1B P-8.0 11 1
i 22 3 172450-73380  WASHER,THRUST 3 3 3
| 24 3 172122-70260  BEARING 11 1
| 25 3 172148-70301  PLUG 111
| 26 3 172122-70410 PIN 2 2 2
| 27 3 172147-70500  PLUG 11 1
| 28 3 172122-70530  PIN 111
| 29 3 172162-70590  BEARING,BALL 11 1
i 30 3 172499-70810  SHAFT 11 1
| 31 3 172162-70820 O-RING 11 1
| 1) 32 3 172499-70830  DISK 3 3 3
i 33 3 172499-70840  PLATE,FRICTION 2 2 2
i 34 3 172490-70850  COLLAR 11 1
| 35 3 172499-70860  PISTON,BRAKE 11 1
| 36 3 172499-70870  O-RING AS568-257 11 1
i 37 3 172499-70880  SPRING 12 12 12
i 38 3 172490-70890 _ SPRING 8 8 8
i 39 3 17249970970  PLATEVALVE 11 1
i 40 3 172499-70980  PIN 2 2 2
i 42 4 172124-70380  ORIFICE 11 1
i 43 4 17249970900 COVER 11 1
i 44 4 17249970910  POPPET 2 2 2
REPAIR KIT | 45 4 17249970920  PLUG 2 2 2
172499-71020 | 46 4 17249970930  SPRING 2 2 2
i 47 4 172A69-73340  VALVE ASSY,RELIEF 2 2 2
i 48 5  172499-70950  O-RING AS568-916 2 2 2
' 49 5 17249970960  RING,BACK-UP 2 2 2
50 5 172312-74780  RING, BUCK UP 2 2 2
51 5 24315000150  O-RING 1B P-15.0 2 2 2
52 5 24315000160 O-RING 1B P-16.0 2 2 2
53 4 24315000210 O-RING 1B P21 2 2 2
54 3 172A69-73330  CASE 11 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 g8, TURNING MOTOR

1 A)=VIO80(US D)=
Fig.68. TURNING MOTOR (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
‘ 69— A (B (©) () () (F)
ﬁ 55 3 172A69-73350  VALVE ASSY 1 1 1
L 56 4 24315-000110  O-RING 1B P-11.0 2 2 2
™~ 57 4 24315-000140  O-RING 1B P-14.0 4 4 4
\j 58 3 172A69-73360  CYLINDER BLOCK ASSY 1 1 1
: 59 3 172A69-73380  PLATE,THRUST 1 1 1
60 3 172A69-73390  VALVE ASSY 1 1 1
61 4 24315-000110  O-RING 1B P-11.0 1 1 1
62 3 24315-000070  O-RING 1B P-7.0 2 2 2
63 3 24315-000100  O-RING 1B P-10.0 3 3 3
64 3 24315-000110  O-RING 1B P-11.0 1 1 1
65 3 24315-000140  O-RING 1B P-14.0 1 1 1
66 3 24325-001300  O-RING, 1B G130.0 1 1 1
67 3 24325-001450 PACKING, G145.0 1 1 1
7 68 3 26450-060302 BOLT M 6X 30 2 2 2
Ok 69 3 26450-080202  BOLT M 8X 20 3 3 3
10 @ 70 3 26450-140402  BOLT, 14 X 40 4 4 4
9 : 71 2 26450-140402  BOLT, 14 X 40 4 4 4
72 1 22217-160000  SPRING WASHER 16 8 8 8
73 1 26076-160502  BOLT, 16 X 50 8 8 8
74 1 172499-71020 REPAIR KIT 1 1 1

—

REPAIR KIT

172499-71020

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 59, ACCUMULATOR

i (A)=VIOBO(US) (D)=
Fig.69. ACCUMULATOR (-viosaus) o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 172478-73600 ACCUMULATOR 1 1 1
1-1 1 172B11-73600 ACCUMULATOR 1 1 1 S
(A=MZZ272Z) (B=MZzZ2222) (C=Mzz722)
2 1 172478-73630 CLAMP 1 1 1
2-1 1 172B11-73630 CLAMP 1 1 1 S
(A=MZZzZ222) (B=MZz272) (C=MZzzz22)
3 1 172478-76200 CONNECTOR 1 1 1
3-1 1 172531-73550 ELBOW 90 G1/2-G1/4 1 1 1 S
(A=MZZzZ222) (B=MZZzZ222) (C=MzZ272)
4 1 26014-080202 BOLT 1 1 1
4-1 1 26014-080202 BOLT 2 2 2 K
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
Remarks
(1)D:Ref.N0.2=92~95mm,
No0.2-1=89~92mm. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 70. LINE FILTER

1 A)=VIO80(US D)=
Fig.70. LINE FILTER (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172837-73700  LINE FILTER 1 1 1
2 2 172837-73730  FILTER ELEMENT 1 1 1
3 2 172837-73740  ORING 1 1 1
4 1 172423-76100 CONNECTOR 1 1 1
5 1 172157-76300  ELBOW 3/8-1/2 1 1 1
6 2 24315-000180  O-RING 1B P-18.0 1 1 1
7 1 22137-060000 WASHER 6, POLISHED 2 2 2
8 1 26013-060552  BOLT, 6 X 55 2 2 2
9 1  41851-000180 O RING 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 71, SWIVEL JOINT(Y SPEC.)TO M92121

Fig.71. SWIVEL JOINT(Y SPEC.)TO M92121 (-39 o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
W ® © 0 € @
1 1 172187-73801  JOINT ASSY, SWIVEL 1 1 1 z
(A=M92122) (B=M92122) (C=M92122)
2 2 172147-73810  SHAFT, SWIVEL 1 1 1
3 2 172147-73830 HUB, SWIVEL 1 1 1
4 2 172147-73850 PLATE, SWIVEL 1 1 1
5 2 172122-73860 SPACER, SWIVEL 1 1 1
6 2 172122-73870  WASHER, THRUST 1 1 1
7 2 22242-000700 RING 1 1 1
8 2 23871-030000 PLUG 4 4 4
9 2 26013-100402 BOLT 4 4 4
10 2 172147-73880  SEALASSY 1 1 1
11 3 172122-73890  SEAL, SWIVEL 8 8 8
12 3 24311-000800 O-RING 1 1 1
13 3 24311-001000 O-RING 1 1 1
14 3 24321-000950  O-RING 1 1 1
15 1 26013-120402 BOLT 4 4 4
Remarks
(1)Replacement with
Fig.120(71B),Ref.Nol. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 119, (71A)SWIVEL JOINT(N SPEC.)FROM M92122

Fig.119. (71A)SWIVEL JOINT(N SPEC.)FROM M92122 (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A B () DO () (A
1 1 172A65-73800  JOINT ASSY, SWIVEL 1 1 1 w
(A=M92122) (B=M92122) (C=M92122)
2 2 172A65-73810  SHAFT ASSY 1 1 1
3 2 172A65-73840 ROTOR 1 1 1
4 2 172A65-73850  FLANGE 1 1 1
5 2 172A65-73860  SPACER 1 1 1
6 2 22217-100000 WASHER, SPRING 4 4 4
7 2 22242-000720  RING 1 1 1
8 2 23871-030000 PLUG 4 4 4
9 2 26076-100402  BOLT 4 4 4
10 2 172A65-73880  SEALKIT 1 1 1
1 3 172A65-73870  SEAL 8 8 8
12 3 24315-000800 O-RING 1 1 1
13 3 24315-001000 O-RING 1 1 1
14 3 24325-000950  O-RING 1 1 1
15 1 26013-120402 BOLT 4 4 4

Remarks
* A’NACHI'LABEL
* Interchangeable by simultaneous

replacement with Fig.120(71B)
Ref. No.1 from Y spec. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 120, (71B)SWIVEL JOINT KIT(N SPEC.)FROM M92122

Fig.120. (71B)SWIVEL JOINT KIT(N SPEC.)FROM M92122 (vioB0S) 0
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B © ©® © @
1 1 172A89-73900  JOINT KIT, SWIVEL 1 1 1 w
(A=M92122) (B=M92122) (C=M92122)
1 INC.2~19. 2 2 1D4180-22850 ELBOW PF1/2,45 4 4 4
1 3 2 172A65-73800 JOINT ASSY, SWIVEL 1 1 1
’ 4 2 172730-75141 ADAPTER 2 2 2
5 2 172173-76102 CONNECTOR ASSY 2 2 2
6 3 41851-000110 O-RING 1 1 1
7 2 172123-76121  ADAPTER 1 1 1
8 2  172168-76162 CONNECTOR 1 1 1
9 2 172168-76162 CONNECTOR 1 1 1
10 2 172644-76161 ELBOW, ADJUST 2 2 2
11 3 24315-000140  O-RING 1 1 1
12 2 172A65-76700 CONNECTOR, G3/8 1 1 1
g 4 13 3 41851-000140 O-RING 1 1 1
™~ 18 14 2 172141-76900 CONNECTOR ASSY 4 4 4
. 16 3 24315-000180 O-RING 1 1 1
X 17 2 41851-000110 O-RING 1 1 1
18 2 41851-000140 O-RING 2 2 2
19 2 41851-000140 O-RING 2 2 2
%;1
%2 A
9 ~ i
10 )
10
10
Remarks
(1)Inner parts are shown in
Fig.119(71A). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-655700 72 CONTROL VALVE(1/8)

Fig.72. CONTROL VALVE(1/8) (=vosus) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

A ® € O E ©
1

1 1 172A89-74100  VALVE ASSY, CONTROL 101
el ol 11 1 172A89-74101  VALVE ASSY, CONTROL 101 1 N
Fig. 72 Ref. No. 1 (A=MZ2222) (B=MZz2222) (C=MZ2Z222Z)
INC.Fig. 72 Ref. No. 2~31. 1-2 1 172A89-74102  VALVE ASSY, CONTROL 1 1 1 N
Fig. 73~179. (A=MZ2Z272) (B=MZZ222) (C=MZzz222)
2 2 172A69-71260  TIE-ROD 4 4 4
3 2 172422-74110  NUT 8 8 8
4 2 172A69-74110  BODY ASSY 1 1 1
5 3 172478-74360  BODY 1 1 1
6 3 172187-74530  PLUG ASSY 2 2 2
7 4 24315-000110  O-RING 2 2 2
8 2 172A69-74170  SECTION ASSY, 4TH 1 1 1
9 3 172A69-74180  SECTION, 4TH 1 1 1
10 4 172151-74060  BOLT, SOCKET HEAD 4 4 4
1 4 172478-74180  SEAT, SPRING 2 2 2
12 4 172175-74220  SEAT, SPRING 2 2 2
13 4 172151-74320  O-RING 2 2 2
14 4 172455-74390  CAP 2 2 2
15 4  172455-74410  SPRING 2 2 2
16 4 172455-74420  POPPET 2 2 2
17 4 172455-74440  SPRING 2 2 2
18 4 172455-74450  PLUG 2 2 2
19 4 172455-74460  O-RING 2 2 2
20 4 24321-000700  O-RING 1 1 1
21 3 172455-74320  VALVE ASSY, SHUT-OFF 2 2 2
22 4 172455-74010  NUT, SHOE 1 1 1
23 4 172455-74020 PLUG 1 1 1
24 4 172455-74030  O-RING 1 1 1
25 4 172455-74040  POPPET 1 1 1
26 4 172116-74150  O-RING 1 1 1
27 4 172455-74990  SCREW, SETTING 1 1 1
28 3 172187-74530 PLUG ASSY 2 2 2
29 4 24315-000110  O-RING 1 1 1
30 3 172187-74550  PLUG ASSY 2 2 2
31 4 24315-000180  O-RING 2 2 2
--------------- -BODY ASSY 32 1 26013-100162 BOLT 2 2 2
:? ::’ ----- -4HT 33 1 26106-100122  BOLT 1 1 1
L=
OPNCE
) O (2>
EONEQ)
[ONEO)
¢ Oy
EDee)
EDeei)
@0 (8
E@OM]
() O (3D
[N

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-655700 73 CONTROL VALVE(2/8)

Fig.73. CONTROL VALVE(2/8) (yviosous) o
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
CONTROL VALVE ASSY (A) (B) (C) (D) (E) (F)
172A89-74100 1 2 172A89-74140  SECTION ASSY, BUCKET 1 1 1
Fig. 72 Ref.No.1 1-1 2 172A89-74141  SECTION ASSY, BUCKET 1 1 1 N
INC. F!g- 72 Ref.No.2~31. (A=MZZZ22) (B=MZzZ2Z22) (C=MZZ272)
Fig. 13~19. 2 3 172A89-74150  VALVE RELIEF 29.5/50 2 2 2
3 4 172116-74150  O-RING 1 1 1
4 3 172A89-74160 SECTION, BUCKET 1 1 1
4-1 3 172A89-74161 SECTION, BUCKET 1 1 1 N
(l/ (A=MZZ2Z2Z) (B=MZZ2Z22) (C=MZzz2722)
5 4 172151-74060  BOLT, SOCKET HEAD 4 4 4
6 172478-74180  SEAT,SPRING 2 2 2
7 172175-74220  SEAT, SPRING 2 2 2
8 172151-74320  O-RING 2 2 2
BUCKET 9 172478-74320  POPPET 1 1 1
9-1 172478-74170  POPPET 1 1 1 N
(A=MZ2222) (B=MZ2z22227) (C=MZ22277)
172455-74390  CAP

172455-74410 SPRING
172455-74420 POPPET

172455-74440 SPRING
172455-74450 PLUG
172455-74460 PACKING

e
= o
N B N N N S - I N N SN SN

PINN NP NN
PINN NP NN
PINN NP NN

24321-000700 PACKING, G 70.0

-BUCKET

FRONT

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.74. CONTROL VALVE(3/8)

CONTROL VALVE ASSY

172A89-74100

Fig. 72 Ref.No. 1

INC.Fig. 72 Ref.No. 2~31.
Fig. 73~19.

BOOM 1

0CS10-G55700 74, CONTROL VALVE(3/8)

(A)=VIOBO(US)
(B)=VIO8O(AS)

(D)=
(E)=

[T 11 [ [ [ [
3027‘40‘42‘43 ‘32 33 |36
41 |39 |38 | 31 34

|
3 9 28 8

L1 11
828 29 7

27 30

B0 A0
B1 A

B2,
B3 A3

(¢1) O (P2p

EONCQ)

ORE0)
o)

5O e ()

6000

G0

OseOs

D

@0 ¢
—

(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 2 172A89-74180  SECTION ASSY, BOOM 1 1 1 1
2 3 172A89-74150  VALVE RELIEF 29.5/50 1 1 1
3 4 172116-74150  O-RING 1 1 1
4 3 172A89-74190  VALVE RELIEF 29.5/50 1 1 1
5 4 172116-74150  O-RING 1 1 1
6 3 172A89-74200 SECTION, BOOM 1 1 1 1
7 4 172151-74060  BOLT, SOCKET HEAD 2 2 2
8 4 172478-74180  SEAT,SPRING 2 2 2
9 4 172488-74200  ANTI-DRIFT VALVE 1 1 1
10 5 172638-73650  RING 1 1 1
1 5 172116-74150  O-RING 1 1 1
12 5 172488-74210  BODY 1 1 1
13 5  172488-74220  PISTON 1 1 1
14 5 172455-74590  POPPET 1 1 1
15 5  172455-74600 PLUG 1 1 1
16 5 172455-74620  SPOOL 1 1 1
17 5 172455-74630  SLEEVE 1 1 1
18 5  172455-74640  SPRING 1 1 1
19 5  172455-74650  SPRING 1 1 1
20 5  172455-74660  PACKING 1 1 1
21 5 172455-74670  PACKING 1 1 1
22 5 172455-74680  BACK UP RING 1 1 1
23 5 172187-74690 PLUG 1 1 1
24 6 172312-74770  O-RING 1 1 1
25 5 172455-74720  SEAT, SPRING 1 1 1
26 5 24315-000070  O-RING 1B P-7.0 2 2 2
27 4 172175-74220  SEAT, SPRING 2 2 2
28 4 172151-74320  O-RING 2 2 2
29 4  172455-74390 CAP 1 1 1
30 4 172455-74410  SPRING 2 2 2
31 4 172455-74420  POPPET 2 2 2
32 4 172455-74440  SPRING 2 2 2
33 4 172455-74450  PLUG 2 2 2
34 4 172455-74460  PACKING 2 2 2
35 4 172455-74530  BOLT,SOCKET HEAD 5 5 5
36 4 172187-74540  PLUG 2 2 2
37 5 24315-000140  O-RING 1B P-14.0 1 1 1
38 4  172455-74550  POPPET 1 1 1
39 4 172455-74560  SPACER 1 1 1
40 4 172455-74570  O-RING 1 1 1
41 4 172455-74580  RING,BACK-UP 1 1 1
42 4 172187-74630  SPRING 1 1 1
43 4 24321-000700 PACKING, G 70.0 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

0CS10-G55700 75 CONTROL VALVE(4/8)

14

Fig.75. CONTROL VALVE(4/8) E‘B‘;:x:ggggg gz
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

CONTROL VALVE ASSY &) ® © O E @
;Z:Agg';:mo : 1 2 172A89-74120  INLET SECTION ASSY 1 1 1
NG, Fig. 72 Ref. No. 231, 2 3 172A89-74130  VALVE,RELIEF 25.7/30 2 2 2
Fig. 73~79. 3 4 172116-74150  O-RING 2 2 2
4 3 172A69-74140  INLET SECTION 1 01 1
5 4 172151-74060  BOLT, SOCKET HEAD 4 4 4
6 4 172A69-74150  CAP ASSY 101 1
7 4  172A69-74160 CAP 1 1 1
8 4 17215174320 O-RING 2 2 2
TRAVEL ® 9 4 172422-74330  PLUG 1 1 1
10 4 24321-000700 PACKING, G 70.0 2 2 2
11 3 172187-74530  PLUG ASSY 1 1 1
12 4 24315000110  O-RING 1B P-11.0 1 1 1
13 2 172A89-74210  SECTION,TRAVEL R 1 1 1
14 3 17215174060  BOLT, SOCKET HEAD 4 4 4
15 3 172478-74180  SEAT,SPRING 2 2 2
16 3 17217574220  SEAT, SPRING 2 2 2
17 3 172A69-74250 PLUG 101 1
18 3 172151-74320  O-RING 2 2 2
19 3 172455-74390 CAP 2 2 2
20 3 172455-74410  SPRING 2 2 2
21 3 172455-74460  PACKING 101 1
3 1 1 1

N
N

24321-000700

PACKING, G 70.0

o™
Qee)
)@

B2 LD
B3N

DD 10 g INLET

FRONT WM

) o)
EQeQ)

EGe)
G (or

One(E
@0 B
—c

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.76. CONTROL VALVE(5/8)

REF. LEV. PARTS NO.

CONTROL VALVE ASSY

0CS10-G55700 76, CONTROL VALVE(5/8)

(A)=VIO80(US) (D)=
(B)=VIO80(AS) (E)=
(C)=VIO80(NZ) (F)=
DESCRIPTION QTY I

A ® € O E ©

172A89-74100

ol 1 2 172A89-74220  SECTION,TRAVEL L 11 1
o Rt No. 231, 2 3 172151-74060  BOLT, SOCKET HEAD 4 4 a4
Fig. 73~79. 3 3 172478-74180  SEAT,SPRING 2 2 2
4 3 17211374190  SPRING 1 1 1

5 3 172175-74220  SEAT, SPRING 2 2 2

TRAVEL (L) 6 3 172A69-74250  PLUG 101 1

7 3 17215174320  O-RING 2 2 2

8 3 17245574390  CAP 2 2 2

9 3 172187-74410  POPPET, VALVE 101 1

10 3 172455.74410  SPRING 2 2 2

11 3 17245574460  PACKING 101 1

12 3 24321-000700 PACKING, G 70.0 101 1

13 2 172A89-74230  SECTION,SWING ASSY 1 1 1

14 3 172A89-74150  VALVE RELIEF 29.5/50 2 2 2

15 4  172116-74150  O-RING 101 1

J 16 3 172A69-74280  SECTION,SWING 1 1 1
17 4 172151-74060  BOLT, SOCKET HEAD 4 4 4

18 4 17247874180  SEAT,SPRING 2 2 2

19 4 17217574220  SEAT, SPRING 2 2 2

20 4 172151-74320 O-RING 2 2 2

21 4 17245574390 CAP 2 2 2

22 4 17245574410  SPRING 2 2 2

23 4 172455-74420  POPPET 101 1

24 4  172455-74440  SPRING 101 1

25 4 17245574450  PLUG 1 1 1

26 4 172455-74460  PACKING 101 1

27 4 24321-000700 PACKING, G 70.0 101 1

o
Qe

@) ()

oon'Y:
Q.6 O

(OSNOE
P1) O (P2
FRONT M

<= 85705

------ TRAVEL (L)
------ SHING

P4

EQReQ)
EQe)

B7
&0 6]

B9 A9

(2 O @3l

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-655700 77, CONTROL VALVE(6/8)

I A)=VIO80(US D)=
Fig.77. CONTROL VALVE(6/8) EB;:VIOSOEAS; EE;:
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
CONTROL VALVE ASSY A (B () O () ¢
172A89-74100 1 2  172A69-71130  PTO SECTION ASSY 1 1 1
f,'lg Z?g“g;- g:%luo g 2 3 172A69-71140  PTO SECTION 101 1
“Fig 73~79, . ; 3 4 172151-74060  BOLT, SOCKET HEAD 4 4 4
4 4  172478-74180  SEAT,SPRING 2 2 2
5 4 172175-74220  SEAT, SPRING 2 2 2
6 4 17215174320 O-RING 2 2 2
7 4 172455-74390  CAP 2 2 2
8 4 172455-74410  SPRING 2 2 2
9 4 172455-74420  POPPET 2 2 2
10 4 172455-74440  SPRING 2 2 2
11 4 172455-74450  PLUG 2 2 2
12 4 172455-74460  PACKING 2 2 2
13 4 24321-000700  PACKING, G 70.0 1 1 1
14 3 172455-74320  SHUTOFF VALVE 2 2 2
15 4 172455-74010  NUT, SHOE 1 1 1
16 4 172455-74020 PLUG 1 1 1
17 4 172455-74030  O-RING 1 1 1
18 4 172455-74040  POPPET, VALVE 1 1 1
19 4  172116-74150  O-RING 1 1 1
20 4 172455-74990  SCREW SET 1 1 1
21 2 172A69-74290  SECTION ASSY, BOOM 2 1 1 1
21-1 2 172A69-74291  SECTION ASSY, BOOM 2 1 1 1 N
(A=MZZZ22) (B=MZZ2Z22) (C=MZZ272)
22 3 172A69-74300  SECTION, BOOM 2
22-1 3 172A69-74301  SECTION, BOOM 2 1 1 1 N
(A=MZZZ22) (B=MZzZ2Z22) (C=MZZZ272)
23 4 172A69-71110  CAP 1 1 1
24 4 172A69-71120  PISTON 1 1 1
25 4 172151-74060  BOLT, SOCKET HEAD 4 4 4
26 4 172478-74180  SEAT,SPRING 1 1 1
27 4 172175-74220  SEAT, SPRING 1 1 1
28 4 17215174320  O-RING 2 2 2
29 4 172455-74390 CAP 1 1 1
30 4  172455-74410  SPRING 1 1 1
31 4 172455-74420  POPPET 1 1 1
32 4 172455-74440  SPRING 1 1 1
33 4 172455-74450  PLUG 1 1 1
@1%@ 34 4 172455-74460  PACKING 1 1 1
16 19 OBO) 35 4 24321-000700  PACKING, G 70.0 1 1 1
15 17 @ [ 36 3 172187-74550 PLUG 1 1 1
20 5 O® 0O [T 37 4 24315-000180  O-RING 1B P-18.0 1 1 1
®0_(a
(1) O (2o
& 60 O
¢ « B5 A5
\J D
B6 )
B7 A7
G0 _(or
ORei0s
@0 LD
Lm—mﬂj Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.

Yes'



0CS10-G55700

Fig.78. CONTROL VALVE(7/8)

CONTROL VALVE ASSY
172A89-74100
Fig.72 Ref.No. 1
ING.Fig. 72 Ref.No.2~31.
Fig. 73~179.

FRONT

REF. LEV. PARTS NO.

0CS10-G55700 78, CONTROL VALVE(7/8)

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

DESCRIPTION

)=
©®=
=
QTY I

(@)

BO A0
6)__ G
B2
B0 0
&) OG>
SONeC)
5o
@)
B6 A6
B7 A7
B8 A8
50 (3

A B () DO () (A
1 2 172A89-74240 VALVE ASY,SECTION 1 1 1
2 3 172A89-74150 VALVE RELIEF 29.5/50 2 2 2
3 4 172116-74150 O-RING 1 1 1
4 3 172A89-74260  VALVE ASSY,SECTION 1 1 1
5 4 172151-74060  BOLT, SOCKET HEAD 4 4 4
6 4 172478-74180  SEAT, SPRING 2 2 2
7 4 172175-74220 SEAT, SPRING 2 2 2
8 4 172151-74320 O-RING 2 2 2
9 4 172455-74390 CAP 2 2 2
10 4 172455-74410 SPRING 2 2 2
11 4 172455-74420 POPPET 2 2 2
11-1 4 172455-74420 POPPET 1 1 1 K
(A=MZZ222Z) (B=MZzZ2222) (C=MzZz722)
12 4 172455-74440 SPRING 2 2 2
13 4 172455-74450 PLUG 2 2 2
14 4 172455-74460 O-RING 2 2 2
14A 4 172A89-74330  VALVE, POPPET 1 1 1 w
(A=MZZ222Z) (B=MZZ2222) (C=MzZz222)
15 2 172A89-74280  SECTION ASSY, BLADE 1 1 1
16 3 172A69-71190  SECTION, BLADE 1 1 1
17 4 172151-74060  BOLT, SOCKET HEAD 4 4 4
18 4 172478-74180 SEAT, SPRING 2 2 2
19 4 172113-74190 SPRING 1 1 1
20 4 172175-74220 SEAT, SPRING 2 2 2
21 4 172151-74320 O-RING 2 2 2
22 4 172455-74390 CAP 2 2 2
23 4 172187-74410 POPPET 1 1 1
24 4 172455-74410 SPRING 2 2 2
25 4 172455-74420 POPPET 1 1 1
26 4 172455-74440 SPRING 1 1 1
27 4 172455-74450  PLUG 1 1 1
28 4 172455-74460  O-RING 1 1 1
29 4 24321-000700 O-RING 1 1 1
30 3  172A89-74290 VALVE RELIEF 15/50L 1 1 1
31 4 172116-74150 O-RING 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

0CS10-G55700 79, CONTROL VALVE(8/8)

Fig.79. CONTROL VALVE(8/8) E‘B‘;:x:ggggg gz
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

CONTROL VALVE ASSY (A B (©) DO () (A
172A89-74100 1 2 172A69-71250 BODY ASSY 1 1 1
fr"g Zf R?IZ- :‘;‘NO . 2 3 172478-74360 BODY 101 1
'Fig: Ta~To : 3 3 172478-74370  PLUG ASSY 1 1 1
4 2 172A89-74270  SECTION,SWING 11 1
5 3 172151-74060  BOLT, SOCKET HEAD 4 4 4
6 3 17247874180  SEAT,SPRING 2 2 2
5 7 3 17217574220  SEAT, SPRING 2 2 2
9 8 3 17215174320  O-RING 2 2 2
9 3 172455-74390  CAP 2 2 2
TURNING 6 8 10 3 17245574410  SPRING 2 2 2
CONTROL 1 3 17245574420  POPPET 2 2 2
28 12 3 172455-74440  SPRING 2 2 2
16 13 3 172455-74450 PLUG 2 2 2
29 14 3 17245574460  PACKING 2 2 2
15 3 24321-000700 PACKING, G 70.0 1 1 1
16 2 172A89-74300  SECTION ASSY,CONTROL 1 1 1
17 3 172A69-71230  SECTION CONTROL 101 1
18 4 172A69-71240  CAP ASSY 1 1 1
) 19 4 172151-74060  BOLT, SOCKET HEAD 4 4 4
20 4 17247874180  SEAT,SPRING 101 1
21 4 17217574220  SEAT, SPRING 101 1
22 4 172A69-74250 PLUG 101 1
23 4 17215174320  O-RING 2 2 2
24 4 172455-74410  SPRING 11 1
25 4 17245574460  PACKING 1 1 1
26 4 172455-74480  CAP 11 1
BODY ASSY 27 4 24321-000700 PACKING, G 70.0 2 2 2
28 3 172A89-74310  VALVE,RELIEF 24.2/50 1 1 1
29 4 172116-74150  O-RING 1 1 1

Gy ()
I
D

0|5&3

Q O
&0

&) O 620
EONEQ)

FRONT

Yes
Yes'

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 8. 2-WAY VALVE

. ] (A)=VIO80(US) (D)=
Fig.80. 2-WAY VALVE (B)=VIOB0(AS) )=
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

®wW B € O E @

1 1 172A69-71750  BRACKET ASSY,2WAY 1 1 1
2 1 172A36-74690  VALVE ASSY,2WAY 1 1 1
3 2 172157-58830 KNOB 6.5X18X35 1 1 1
5 3 172437-74711 SHAFT 1 1 1
6 3 172437-74720 BLOCK,VALVE 1 1 1
7 3 172437-74732 STAY ASSY 1 1 1
8 3  172A36-74750 LEVER 1 1 1
9 3  172A36-74780 PLATE,LOCK 1 1 1
10 3 22117-080000 WASHER 8 1 1 1
11 3 22137-240000  WASHER 24,POLISHED 1 1 1
12 3 22217-060000 SPRING WASHER 6 4 4 4
13 3 22417-200160 COTTER PIN 2.0X16 1 1 1
14 3 22487-080300 PIN 8X 30 1 1 1
15 3 23871-010000 PLUG PT1/8,SCREW 4 4 4
16 3 24311-000250 O-RING 1A P-25.0 1 1 1
17 3 24311-000320 O-RING 1A P-32.0 1 1 1
18 3 26022-050122 SCREW M 5X 12 3 3 3
19 3 26450-060162 BOLT M 6X 16 4 4 4
20 1 172151-76050  JOINT 4 4 4
21 1 172137-76100 ELBOW PF1/4 1 1 1
22 2 24315-000110 O-RING 1B P-11.0 1 1 1
23 1 172173-76102 CONNECTOR PF1/4-45 3 3 3
24 2 41851-000110 PACKING, 11.0 3 3 3
25 1 172828-76330 CONNECTOR 1/4X1/4 1 1 1
26 1 23391-020000  JOINT RGI1/4 3 3 3
27 1 23393-020000  JOINT 90RGI1/4 1 1 1
28 1 23394-020000  JOINT 45RGI1/4 1 1 1
29 1 26013-080252 BOLT M 8X 25 3 3 3
30 1 26013-100252 BOLT W/WASHER M10X25 2 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0Cs10-G55700 81, BLADE VALVE

i (A)=VIO80(US) D)=
Fig.81. BLADE VALVE (-viosos or
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

A ® € O E ©

1 1 172A69-74310  STAY ASSY,BLD VALVE 1 1 1
2 1 172A69-74670  VALVE ASSY 1 1 1
3 2  172A69-74680  SPRING 2 2 2
4 2 172A47-74710 COVER 1 1 1
5 2 172A47-74720 PLUG 2 2 2
6 2 172A47-74730  PACKING 2 2 2
7 2 172A47-74740  O-RING 2 2 2
8 2 172A47-74750 ROD,PUSH 2 2 2
9 2  172A47-74760  SHIM 2 2 2
10 2 172A47-74770 RO PLUG 1 1 1
11 2 172A47-74780  O-RING 1 1 1
12 2  172A47-74790  SCREW,HEX.S.H.C 2 2 2
13 2 172A47-74800  SEAT,SPRING 2 2 2
14 2 172A47-74810 WASHER 2 2 2
15 2  172A47-74820  SPRING 2 2 2
16 2 172A47-74840  CAM SHAFT 1 1 1
17 2 172A47-74850 BUSH 2 2 2
18 2 172A47-74860 CAM 1 1 1
19 2 172A47-74870  BALL,STEEL 2 2 2
20 2  172A47-74880  SET SCREW 1 1 1
21 2  172A47-74890 BELLOWS 1 1 1
22 1 172173-76102 CONNECTOR PF1/4-45 2 2 2
23 2 41851-000110 PACKING, 11.0 2 2 2
24 1 172123-76121 JOINT PF1/4 1 1 1
25 1 172141-76181 CONNECTOR ASSY, 02FF 1 1 1
26 2 41851-000110 PACKING, 11.0 1 1 1
27 1 26013-100252 BOLT W/WASHER M10X25 2 2 2
28 1 26013-100252 BOLT W/WASHER M10X25 2 2 2
29 1 41851-000110 PACKING, 11.0 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.82. SOLENOID VALVE(P.T.O.)

0CS10-655700 82 SOLENOID VALVE(P.T.0.)

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

REF. LEV.  PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 172837-74130 VALVE ASSY,G 1 1 1
2 2 172837-74140 VALVE ASSY 2 2 2
3 2 172837-74150 O-RING 2 2 2
4 2 172837-74160 O-RING 2 2 2
5 2 172837-74170 O-RING 2 2 2
6 2  172142-74670 PLUG, 3/8 1 1 1
7 2 24315-000140 O-RING 1B P-14.0 1 1 1
8 1 172123-76121 JOINT PF1/4 1 1 1
9 1 172123-76121 JOINT PF1/4 1 1 1
10 1 172A47-76120 ELBOW NIPPLE 90G3/8 1 1 1
11 2 24315-000140 O-RING 1B P-14.0 1 1 1
12 1 172183-76200 CONNECTOR 1/4-1/4 2 2 2
13 1 26013-100202 BOLT W/WASHER M10X20 2 2 2
14 1 41851-000110 PACKING, 11.0 3 3 3
15 1 41851-000110 PACKING, 11.0 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.83. SOLENOID VALVE(PILOT)

0CS10-G55700 83, SOLENOID VALVE(PILOT)

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

REF. LEV. PARTS NO. DESCRIPTION » ® (C()?‘T\((D) © ® |
2 B0 1 1 172A69-74410  VALVE ASSY 11 1
1 ING. (1) ~20. 2 ?_ZOE 11 ING. (1) ~20E. 11 1 172A69-74411  VALVE ASSY,SOL 101 1 N
! 1-1 (A=MZZZ2Z) (B=MZZz272) (C=Mzz2zz22)
2 2 172A69-74420 SHIM 11 1 z
(A=MzZ2272) (B=Mzz2222) (C=Mzz272)
3 2 172A69-74430  SHIM 11 1 z
(A=MzZZ2Z) (B=MZzz727) (C=MzzZzz7)
4 2 172A69-74440  PLUNGER 101 1
5 2 1726974450  SPRING 11 1
6 2 1726974460 PLUG 101 1
7 2 172A69-74470  VALVE, SOLENOID 101 1
8 2 172A69-74490  COVER 11 1
81 2 172A69-74980 COVER 11 1 s
(A=MzZZZZ) (B=MZzz727) (C=MzzZzz7)
9 2 17276974500  SPRING 11 1
91 2 172A69-74540  SPRING 101 1 s
(A=MzZ277Z) (B=MZzZ2z22) (C=Mzzz22)
10 2 172A69-74510  PLUG 11 1
101 2 172A69-74520 PLUG, PF1/2 11 1 s
(A=MzZ2272) (B=Mzz2222) (C=Mzz272)
11 2 172A46-74710  SPRING 2 2 2
12 2 172A46-74720  VALVE, SOLENOID 101 1
13 2 172A46-74730  PLUG 3 3 3
14 2 24311-000160  O-RING 2 2 2
15 2 24315000100 O-RING 1 1 1
16 2 24315000110  O-RING 3 3 3
16-1 2 24315000110  O-RING 4 4 4 K
(A=M22772) (B=M22272) (C=Mz2272)
17 2 24315000140 O-RING 101 1
171 2 24315000180  O-RING 11 1 s
(A=MzZ2272) (B=Mz2222) (C=Mzzz72)
18 2 24315000200 O-RING 101 1
19 2 26450050122 BOLT 4 4 4
20 2 26450-050202  BOLT 2 2 2
20A 2 172A69-74960 PLUNGER 101 1 w
(A=MZZ222) (B=MZzz2z2) (C=MZzzZz77)
208 2 172A69-74970  PLUG 1 1 1 w
(A=MzZ2272) (B=Mz2222) (C=Mzzz72)
20C 2 172A69-74990  SCREW,ADJUSTING 11 1 w
(A=MzZ277Z) (B=MZzZ2z2Z) (C=Mzzz22)
20D 2 22117-080000  WASHER 101 1 w
(A=MZ2222) (B=Mz2z22227) (C=MZ22277)
20E 2 26736-100002  NUT 11 1 w
(A=MzZ277Z) (B=MZzZ2z2Z) (C=Mzzz22)
21 1 17273075141  ADAPTER 11 1
22 1 17212376121  ADAPTER 11 1
23 1 17242276140 CONNECTOR 101 1
24 1 172141-76181  CONNECTORASSY 2 2 2
25 2 41851-000110  O-RING 2 2 2
26 1 17263876190 CONNECTOR 101 1
27 1 172491-76330 ELBOW, ADJUSTABLE 11 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ (C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 83, SOLENOID VALVE(PILOT)

i (A)=VIO80(US) (D)=

Fig.83. SOLENOID VALVE(PILOT) (-viosos or
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

8 A (B (©) () () (F)

20 ;gg 28 2 24315-000110 O-RING 1 1 1
1 ING. (1) ~20. 20 ? 1-1 INC. (1) ~20E. 29 1 26013-100162 BOLT 2 2 2
! 141 30 1  41851-000110  O-RING 2 2 2
31 1  41851-000140  O-RING 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 84, SOLENOID VALVE(QUICK COUPLER)

Fig.84. SOLENOID VALVE(QUICK COUPLER) (Brvios0(rS) -
(C)=VIO80(NZ) F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
AW B €© O E G

1 1 172A69-74550  VALVE ASSY,Q 1 1 1
2 2 172A69-74560 SOLENOID 1 1 1
3 2 172A69-74590 PLUG G1/4 1 1 1
4 2 172A46-74710 SPRING,COMPLESSI 1 1 1
5 2 24311-000160 O-RING 1A P-16.0 1 1 1
6 2 24315-000110 O-RING 1B P-11.0 1 1 1
7 2 26450-050102 BOLT, M5X10 2 2 2
8 1 172173-76102 CONNECTOR PF1/4-45 2 2 2
9 2 41851-000110 PACKING, 11.0 2 2 2
10 1 172123-76121 JOINT PF1/4 1 1 1
11 1 172422-76140 CONNECTOR 1 1 1
12 1 172186-76430 NIPPLE 1 1 1
13 2 24315-000110 O-RING 1B P-11.0 1 1 1
14 1 26013-080902 BOLT 2 2 2
15 1 41851-000110 PACKING, 11.0 2 2 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 85, REMOTE CONTROL VALVE(OPERATION)

Fig.85. REMOTE CONTROL VALVE(OPERATION) (W-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A

1 1 172A78-64510 SPACER,VALVE 2 2 2
2 1 172A69-74850  VALVE ASSY,R 1 1 1
3 2 172441-74030  BELLOWS 1 1 1
4 2 172441-74040  COMMAND KIT 1 1 1
5 2 172463-74530  CARDAN KIT 1 1 1
6 2 172463-74540  RETAINING PLATE 1 1 1
7 2 172463-74551  PLUNGER KIT 1 1 1
8 2 172463-74561  REGULATION KIT 4 4 4
9 2 172463-74570  SPRING KIT 1 1 1
10 2 172A69-74860 HANDLE ASSY 1 1 1
1 1 172A69-74900  VALVE ASSY,L 1 1 1
12 2 172441-74030  BELLOWS 1 1 1
13 2 172441-74040  COMMAND KIT 1 1 1
14 2 172463-74530  CARDAN KIT 1 1 1
15 2 172463-74540  RETAINING PLATE 1 1 1
16 2 172463-74551  PLUNGER KIT 1 1 1
17 2 172463-74561  REGULATION KIT 4 4 4
18 2 172463-74570  SPRING KIT 1 1 1
19 2 172A69-74910 HANDLE 1 1 1
20 1  172123-76121  JOINT PF1/4 10 10 10
21 1 172455-76220  CONNECTOR PF1/4 2 2 2
22 1 22137-060000 WASHER 6, POLISHED 6 6 6
23 1 26014-060162 BOLT M 6X 16 4 4 4
24 1 26014-060162 BOLT M 6X 16 6 6 6
25 1 41851-000110  PACKING, 11.0 12 12 12

Fig.30

Fig.43

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 86, REMOTE CONTROL VALVE(TRAVEL)

Fig.86. REMOTE CONTROL VALVE(TRAVEL) (W-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A

15 1 1 172A89-74700  VALVE ASSY,TRAVEL 1 1 1
2 2 172A69-71300  SEAT,SPRING 4 4 4
3 2 172A69-71310  BALL,STEEL 12 12 12
4 2 172A69-71320  SEAT,SPRING 4 4 4
5 2 172A89-74710 ROD,PUSH 4 4 4
6 2 172A69-71340  BOLT 10X16 4 4 4
7 2 172A69-71350  SEALKIT SUB 1 1 1
8 3 172A69-71360 O-RING 4 4 4
9 3 172A69-71370  O-RING 4 4 4
10 3 172A47-74730  PACKING 4 4 4
1 3 24315-000080  O-RING 1B P-8.0 2 2 2
12 2 172A69-71380 GREASE CAP 4 4 4
13 2 172A69-71390 PLUG 4 4 4
14 2 172A69-71400 COVER 2 2 2
15 2 172A69-74730  COVER,PEDAL 2 2 2
16 2 172A69-74740  PEDAL 2 2 2
17 2 172A69-74750  BLOCK 2 2 2
18 2 172A47-74760  SHIM 4 4 4
19 2 172A89-74730 CAM 2 2 2
20 2 172A47-74770 RO PLUG 3 3 3
21 2 172A69-74770  SPRING 4 4 4
22 2 172A69-74780  SPRING 4 4 4
23 2 172A89-74720  SPRING 4 4 4
24 2 172A47-74810  WASHER 4 4 4
25 2 172A47-74840  CAM SHAFT 2 2 2
26 2 172A47-74850 BUSH 4 4 4
27 2 172A47-74880  SET SCREW 2 2 2
28 2 172A47-74890 BELLOWS 2 2 2
29 2 172455-77150  PLUG 2 2 2
30 2 24190-100001  BALL 5/16, STEEL 4 4 4
31 2 24315-000110  O-RING 1B P-11.0 3 3 3
32 2 26450-060502  BOLT M 6X 50 4 4 4
33 2 26450-080162  BOLT, M8X16 4 4 4
34 1 172123-76121  JOINT PF1/4 2 2 2
35 1 172141-76181 CONNECTOR ASSY, 02FF 3 3 3
36 2 41851-000110  PACKING, 11.0 3 3 3
37 1 172A47-76230  NIPPLE G1/4 1 1 1
38 2 41851-000110  PACKING, 11.0 1 1 1
39 1 26013-100252  BOLT W/WASHER M10X25 4 4 4
1 40 1 41851-000110  PACKING, 11.0 2 2 2

1 INC. 2~33.

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 87, REMOTE CONTROL VALVE(SWING)

Fig.87. REMOTE CONTROL VALVE(SWING) (W-vioaoLS) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 172A69-74670  VALVE ASSY 1 1 1
2 2 172A69-74680  SPRING 2 2 2
3 2 172A47-74710  COVER 1 1 1
4 2 172A47-74720 PLUG 2 2 2
5 2 172A47-74730  PACKING 2 2 2
6 2 172A47-74740  O-RING 2 2 2
7 2 172A47-74750 ROD,PUSH 2 2 2
8 2 172A47-74760  SHIM 2 2 2
9 2 172A47-74770 RO PLUG 1 1 1
10 2 172A47-74780  O-RING 1 1 1
1 2 172A47-74790  SCREW,HEX.S.H.C 2 2 2
12 2 172A47-74800  SEAT,SPRING 2 2 2
13 2 172A47-74810 WASHER 2 2 2
14 2 172A47-74820  SPRING 2 2 2
15 2 172A47-74840  CAM SHAFT 1 1 1
16 2 172A47-74850 BUSH 2 2 2
17 2 172A47-74860 CAM 1 1 1
18 2 172A47-74870  BALL,STEEL 2 2 2
19 2 172A47-74880  SET SCREW 1 1 1
20 2 172A47-74890 BELLOWS 1 1 1
21 1 172123-76121  JOINT PF1/4 2 2 2
22 1 172183-76200 CONNECTOR 1/4-1/4 1 1 1
23 1 172A47-76320  NIPPLE FEMALE G1/4 1 1 1
24 1 172491-76330  ADJUSTABLE ELBOW 1/4 1 1 1
25 2 24315-000110  O-RING 1B P-11.0 1 1 1
26 1 26013-100252  BOLT W/WASHER M10X25 2 2 2
27 1  41851-000110  PACKING, 11.0 3 3 3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 88 HYD.OIL TANK

i (A)=VIO80(US) D)=
Fig.88. HYD.OIL TANK (-viosos or
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

®wW B € O E @

N
w

26116-160352 BOLT M16X 35 PLATED

@? 1 1 772A69-75100  RESERVOIR ASSY 1 1 1
ot 2 2 172162-73700  STRAINER,SUCTION 101 1
3 2 172187-73700  FILTER ASSY, RETURN 101 1

. 4 3 172187-73730  ELEMENT 1 1 1

5 3 17211274971  VALVE, BY-PASS 101 1

6 2 172A69-75710 ROD ASSY,FILTER 101 1

o—zs 7 2  172112-75770  SPRING, STRAINER 1 1 1

8 2 17211275780  SPRING, STRAINER 101 1

a—e 9 2 26716-100002  NUT 10 101 1

S 1 2 172A69-75240 COVER ASSY 11 1

12 2 172187-75340-2 COVER (GRAY:49) 101 1

13 2 172A69-75450 CAP, RESERVER 101 1

15 3 172A60-75470  PACKING 1 1 1

— 9 16 2 172187-75500  PLUG 24 101 1

17 2 172A69-75600 GAUGE, OIL LEVEL 101 1

2 18 3 17245575290  BOLT M10 2 2 2
o 19 3 172455-75300  O-RING 4 4 4
22 2 24321-001350  O-RING 1A G-135.0 101 1

s 23 2 24321.001700 O-RING 1A G-170.0 1 1 1

24 2 24341-000300 O-RING 1A S-30.0 101 1

25 2 26013-100202  BOLT W/WASHER M10X20 4 4 4

26 2 26013-100202  BOLT W/WASHER M10X20 4 4 4

o 27 1 1A7400-61250 HOLDER, ROD 8 101 1
S 28 1 172A89-62550  GUIDE,STOPPER 101 1

N 29 1 172A89.62570  STAY ASSY 1 1 1

30 1 172A89-62610 CATCH ASSY,LOCK 101 1

31 1 172A69-65721  HINGE ASSY 101 1

v 32 1 172A69-65780 HOOK,BONNET R 11 1

1 33 1 22137-080000 WASHER 8, POLISHED 101 1

34 1 22137-100000 WASHER 10,POLISHED 2 2 2

1 IRC. (1) ~26. 35 1 22137160000 WASHER 16,POLISHED 4 4 4

36 1 22157-100000 WASHER 10 2 2 2

37 1 22217-160000  SPRING WASHER 16 4 4 4

38 1 22372-080000  SNAP PIN (JASO 8) 1 1 1

39 1 26013-100162  BOLT M10X 16 2 2 2

40 1 26013-100162  BOLT M10X 16 2 2 2

21 1 26013-100252  BOLT W/WASHER M10X25 2 2 2

42 1 26014-100202  BOLT M10X 20 2 2 2

1 4 4 4

1 11 1

44A 172437-03322 LABEL, HYD.OIL TANK

Fig 36

Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.

REF.NO.44A.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700

Fig.89. HOLD VALVE(BOOM)

0CS10-655700 89, HOLD VALVE(BOOM)

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

Remarks
* Hold valve kit is shown in Fig.118.

REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A69-74650  VALVE ASSY,HOLD 1 1 1
2 2 172A25-74420  O-RING 1 1 1
3 2 172A25-74430  O-RING 1 1 1
4 2 172A25-74440 PLUG 1 1 1
5 2 172A25-74450 PLUG 1 1 1
6 2 172A25-74460 PLUG 1 1 1
7 2 172A25-74470  POPPET 1 1 1
8 2 172A25-74480  SPRING 1 1 1
9 2 172A25-74490  SPRING 1 1 1
10 2 172A25-74501  PISTON 1 1 1
1 2 172A69-74660  VALVE,RELIEF 33 1 1 1
12 2 172455-77140  PLUG 1 1 1
13 2 172455-77150 PLUG 5 5 5
14 2 24315-000100 O-RING 1 1 1
15 2 24315-000110  O-RING 1 1 1
16 2 24315-000140  O-RING 1 1 1
17 2 24315-000160 O-RING 1 1 1
18 1 172A25-76100 CONECTOR 1 1 1
19 2 24315-000180  O-RING 1 1 1
20 1 172141-76181  CONNECTOR ASSY 2 2 2
21 2  41851-000110  O-RING 2 2 2
22 1 172183-76180 PLUG 1 1 1
23 1 172645-76560 CONNECTOR ASSY 1 1 1
24 2 24315-000180  O-RING 1 1 1
25 1 172141-76900 CONNECTOR ASSY 1 1 1
26 2 24315-000180  O-RING 1 1 1
27 1 172142-76950-6 CLAMP 1 1 1
27-1 1 172142-76950-N CLAMP 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
28 1 172A69-77100 BRACKET ,BOOM H (2J) 1 1 1
28-1 1 172A69-77100-N BRACKET ,BOOM H 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
29 1 172A89-77150 TUBEA ,BOOMH (2J) 1 1 1
29-1 1 172A89-77150-N TUBE A ,BOOMH 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
30 1 172A69-77180 TUBE B ,BOOMH (2J) 1 1 1
30-1 1 172A69-77180-N TUBE B ,BOOM H 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
31 1 172A69-77200 COVER,BOOMH (2J) 1 1 1
31-1 1 172A69-77200-N COVER,BOOM H 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
32 1 172A69-77240  PLATE,CLAMP H 1 1 1
33 1 22137-100000 WASHER 1 1 1
34 1 22157-100000 WASHER 3 3 3
35 1 26013-080202 BOLT 1 1 1
36 1 26013-080552  BOLT 2 2 2
37 1 26013-100202 BOLT 3 3 3
38 1 26013-100402 BOLT 1 1 1
39 1 26014-100252 BOLT 3 3 3
40 1  41851-000140  O-RING 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G56700 90, HOLD VALVE(ARM)

Fig.90. HOLD VALVE(ARM) (yevioa0us) o
(C)=VIO80(NZ) F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A (B © ©® B ©
1 1 172A69-74650  VALVE ASSY,HOLD 1 1 1
2 2 172A25-74420  O-RING 1 1 1
3 2 172A25-74430  O-RING 1 1 1
4 2 172A25-74440 PLUG 11 1
5 2 172A25-74450 PLUG 11 1
6 2 172A25-74460  PLUG 11 1
7 2 172A25-74470  POPPET 1 1 1
8 2 172A25-74480  SPRING 1 1 1
9 2 172A25-74490  SPRING 1 1 1
10 2 172A25-74501  PISTON 1 1 1
1 2 172A69-74660  VALVE,RELIEF 33 1 1 1
12 2 17245577140  PLUG 1 1 1
13 2 17245577150  PLUG 5 5 5
14 2 24315-000100  O-RING 1 1 1
15 2 24315-000110  O-RING 1 1 1
16 2 24315-000140 O-RING 1 1 1
17 2 24315-000160 O-RING 11 1
18 1 17212376121  ADAPTER 2 2 2
19 1 17214176900 CONNECTOR ASSY 11 1
20 2 24315-000180 O-RING 11 1
21 1 172A69-77300 BRACKET ,ARMH (2J) 11 1
211 1 172A69-77300-N BRACKET ,ARM H 1 1 1 s
(A=M92001) (B=M92001) (C=M92001)
22 1 172A69-77350  TUBE ASSY,ARM H
22-1 1 172A69-77350-N TUBE ASSY,ARM H 1 1 1 s
(A=M92001) (B=M92001) (C=M92001)
23 1 172112-77361  CONNECTOR 1 1 1
24 1 172A69-77400 COVERARMH (2J) 1 1 1
24-1 1 172A69-77400-N COVER,ARM H 1 1 1 s
(A=M92001) (B=M92001) (C=M92001)
25 1 172183-81160  CLIP, TREE 2 2 2
26 1 22157-100000 WASHER 3 3 3
27 1 26013-080552  BOLT 2 2 2
28 1 26013-100202 BOLT 3 3 3
29 1  26014-100252  BOLT 3 3 3
30 1 41851-000110  O-RING 2 2 2
31 1  41851-000180  O-RING 1 1 1
: ﬁﬂirﬁ.ve kit is shown in Fig.118. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 91, HYD.OIL PIPING(PUMP - CONTROL VALVE - OIL COOLER)

Fig.91. HYD.OIL PIPING(PUMP - CONTROL VALVE - OIL COOLER) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
Fig.95 A B () DO () (A

1 1 172422-76100 FLANGE 1 1 1

2 1 172A89-76110  ELBOW ASSY 3 3 3

3 2 172A89-76120  PLUG, SCREW PT1/8 3 3 3

4 2 41851-000240  PACKING, 24.0 3 3 3

\ 5 1 172A69-76120  NIPPLE,G1 1 1 1
6 2 172A65-76790  PACKING,29.0 1 1 1

7 1 172A89-76130 90 ELBOW G1 1 1 1

8 2 24315-000290 O-RING 1B P-29.0 1 1 1

9 1 172499-76160  PLUG G1/4 1 1 1

10 1 172A69-76160  FLANGE ASSY 1 1 1

1 1 172312-76190  NIPPLE 3/8X1/4 1 1 1

12 1 172A69-76190 ELBOW G3/8 1 1 1

13 2 41851-000140 O RING P 14.0 HNBR 1 1 1

14 1 172147-76271  CONNECTOR 1 1 1

15 1 22117-100000  WASHER 10 4 4 4

16 1 22117-120000  WASHER 12 4 4 4

17 1 24325-000400 O-RING, 1B G 40.0 1 1 1

18 1 24325-000550  O-RING 1B G-55.0 1 1 1

19 1 26013-100302  BOLT M10X 30 4 4 4

20 1  26013-120302  BOLT W/WASHER M12X30 4 4 4

21 1 41851-000110  PACKING, 11.0 1 1 1

HYD. OIL TANK 22 1  41851-000180 O RING 2 2 2
23 1 933160-01370 CONNECTOR PF1/2-3/8 1 1 1

24 1 172A89-78130 HOSE 25.4 1 1 1

25 1 172A89-78150 HOSE H108BC092S 1 1 1

26 1 172A89-78160 HOSE H108BC095S 1 1 1

27 1 172A89-78170  HOSE H108EE100S 1 1 1

28 1 172A89-78180 HOSE H604EZ068 1 1 1

29 1 172A89-78200 HOSE G806BY039S 1 1 1

30 1 172A89-78210 HOSE G608CY165S 1 1 1

31 1 172A89-78240 HOSE G616CC060 1 1 1

33 2 172499-78591  INSURATOR,HOSE 1 1 1

34 1 23001-016000 HOSE CLAMP 16 1 1 1

HYD. OIL PUMP 35 1 23001-022000 HOSE CLAMP 22 1 1 1

36 1 23001-041000  CLIP 41,HOSE 4 4 4

FITTING (CONTROL VALVE)
is shown in Fig.94.

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 92, HYD.OIL PIPING(TANK - PUMP, SWING CYLINDER)

Fig.92. HYD.OIL PIPING(TANK - PUMP, SWING CYLINDER) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 172A89-76470  TUBU ASSY,SUCTION 1 1 1
2 1 26013-100202  BOLT W/WASHER M10X20 2 2 2
3 1 172A69-78081  HOSE ASSY,59 A 1 1 1
4 1 172A69-78110 HOSE,59 B 1 1 1
5 1 172A69-78120 HOSE 39.5 1 1 1
6 1 172A89-78380 HOSE H106BV332S 1 1 1
7 1 172A89-78390 HOSE H106CC237S 1 1 1
8 1 23001-054000 CLAMP, HOSE 54 4 4 4
9 1 23001-080000 HOSE CLIP 2 2 2
10 1 23001-090000 HOSE CLAMP 90 6 6 6

HYD. OIL TANK

SWING CYLINDER

/ W | CONTROL VALVE

FITTING (CONTROL VALVE)

is shown in Fig. 94.

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 93, HYD.OIL PIPING(CONTROL VALVE - TURNING MOTOR)

Fig.93. HYD.OIL PIPING(CONTROL VALVE - TURNING MOTOR) B vios0ns) .
(C)=VIO80(NZ) (F)=
30 99 REF. LEV.  PARTSNO. DESCRIPTION QTY I

®wW B € O E @

1—%4

1 1 172155-11120 ELBOW 1 1 1
2 1 172123-76121  JOINT PF1/4 1 1 1
3 1 172187-76131 CONNECTER(PF3/4-PT3/ 1 1 1
4 1 172A52-76130 JOINT G3/8 1 1 1
5 2 24315-000140 O-RING 1B P-14.0 1 1 1
6 1 172187-76141 CONNECTOR(PF1-PF3/4 1 1 1
7 2 24315-000240  O-RING 1B P-24.0 1 1 1
8 1 172A69-76140 ADAPTER M/F 3/8 1 1 1
9 2 41851-000140 O RING P 14.0 HNBR 1 1 1
10 1 172165-76270 NIPPLE 1 1 1
11 1 172499-76300 ELBOE3/8 1 1 1
12 2 24315-000140  O-RING 1B P-14.0 1 1 1
13 1 172499-76310  JOINT 3/8 1 1 1
13-1 1 172499-76311 JOINT 3/8 1 1 1 F
(A=MZ2222) (B=MZ2z22227) (C=MZ22277)
14 1 172A89-76310 JOINT,G1/4-RC1/8 1 1 1
15 2 41851-000110 PACKING, 11.0 1 1 1
HYD.OIL TANK 16 1 172162-76320 CONNECTOR 3-1/4 1 1 1
17 1 172141-76900 CONNECTOR 1/2L 1 1 1
18 2 24315-000180  O-RING 1B P-18.0 1 1 1
19 1 172141-76920 CONNECTOR 3/8-1/4L 1 1 1
20 2 24315-000140  O-RING 1B P-14.0 1 1 1
21 1 172112-77361 CONNECTOR 1 1 1
22 1  41851-000110 PACKING, 11.0 1 1 1
23 1 41851-000180 O RING 1 1 1
24 1 172137-16560 BAND 1 1 1
25 1 172A69-78230 HOSE G616CC159S 1 1 1
26 1 172A69-78250 HOSE G806YY075 1 1 1
27 1 172A69-78261 HOSE G806YY060S 1 1 1
28 1 172A69-78261  HOSE G806YY060S 1 1 1
29 1 172A69-78270 HOSE G806YY140 1 1 1
30 1 23001-016000 HOSE CLAMP 16 8 8 8
31 1 1E3030-78370 CAPG 1/4 2
32 1  23871-020000 PLUG PT1/4,SCREW 1 1 1 W
(A=MZzZz22) (B=MZzz222) (C=Mzz2z2)
FITTING (CONTROL VALVE)
is shown in Fig. 94,
Remarks
(1)Interchangeable by simultaneous
replacement with Ref.No.32. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 94, HYD.OIL PIPING(CONTROL VALVE : FITTING)

Fig.94. HYD.OIL PIPING(CONTROL VALVE : FITTING) E‘B‘;x:ggggg gz
(C)=VIO80(NZ) (F)=
RIGHT REF. LEV. PARTS NO. DESCRIPTION QTY
oR A (B () O () A

BODY ASS 1 1  172A86-74500  VALVE,SHUTTLE 1 1 1
— BOCI(A 2 2 24190-140001  BALL 7/16, STEEL 1 1 1
BloEF— - B) (M al 3 2 41851-000110  PACKING, 11.0 2 2 2
BoOM — a2 4 1 17242376100 CONNECTOR 1 01 1
IOSHOE 5 1 172524-76110 ELBOW 1/2 L 2 2 2
mqu:L(ER = o N 6 2 24315-000180  O-RING 1B P-18.0 2 2 2
TRAVEL (L) H6) O a4 7 1 172123-76121  JOINT PF1/4 5 5 5
SHIN (5 Oks) a5 8 1 172123-76121  JOINT PF1/4 2 2 2
FRONT :“‘T"‘O PiaPi E@se:7) E_P'z 9 1 172423-76120 CONNECTOR 101 1
e Toei) E—P; 10 1 172422-76140 CONNECTOR 5 5 5
BLAE— OROE a8 11 1 172423-76140  CONNECTOR 1/2X 1/2 1 1 1
TURNING—- (DeeDE 9 16 12 1 172491-76140 CONNECTOR 1/4 11 1
TR () O _(add , 13 2 24315:000110  O-RING 1B P-11.0 1 1 1
D - 14 1 172A69-76150 ELBOW,901/2 1 1 1
14A 2 172A69-76050 PLUG 1 1 1
CONTROL VALVE ~ LEFT 14B 2 172A69-76060  SPRING 1 1 1
14C 2 172A69-76070  VALVE, POPPET 101 1
14D 2 24315-000240  O-RING 1B P-24.0 1 1 1
15 2 41851-000180 O RING 1 01 1
16 1 172187-76170  THEETH 101 1
17 2 24315-000110  O-RING 1B P-11.0 101 1
18 1 172A47-76171 CONNECTOR G1/4-1.0 1 1 1
19 1 172141-76181 CONNECTOR ASSY, 02FF 1 1 1
20 2 41851-000110  PACKING, 11.0 1 1 1
21 1  172162-76181  JOINT 3-1/4 ASSY 6 6 6
22 2 41851-000110  PACKING, 11.0 6 6 6
23 1 172A47-76180  ELBOE,90G1/4-0.6 1 1 1
24 2 41851-000110  PACKING, 11.0 1 1 1
25 1 172151-76200  JOINT PF3/4- 1 1 1 1
26 1 172183-76200 CONNECTOR 1/4-1/4 2 2 2
27 1 172187-76200  ADAPTER 1 01 1
28 1 172176-76210  JOINT PF1/2 101 1
29 1 172A47-76230  NIPPLE G1/4 101 1
30 2 41851-000110  PACKING, 11.0 1 1 1
31 1 172147-76271 CONNECTOR 3 3 3
32 1 172A47-76290 CONNECTOR G1/4L-0.6 1 1 1
33 2 41851-000110  PACKING, 11.0 1 1 1
34 1 172A47-76320  NIPPLE FEMALE G1/4 2 2 2
35 1 172164-76330  JOINT PF1/4-0.7 4 4 4
36 1 172164-76700  T-JOINT 1/4 1 1 1
37 2 24315-000110  O-RING 1B P-11.0 1 1 1
38 1 172141-76900 CONNECTOR 1/2L 1 1 1
39 2 24315-000180  O-RING 1B P-18.0 1 1 1
40 1 172141-76900 CONNECTOR 1/2L 1 1 1
41 2 24315-000180  O-RING 1B P-18.0 1 1 1
42 1 172112-77361  CONNECTOR 6 6 6
43 1 23391-020000  JOINT RGI1/4 101 1
44 1 23391-040000  JOINT RGI 1/2 101 1

45 1 41851-000110  PACKING, 11.0 19 19 19

46 1  41851-000180 O RING 16 16 16
% 47 1 41851-000240  PACKING, 24.0 1 1 1

3 34 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 94, HYD.OIL PIPING(CONTROL VALVE : FITTING)

Fig.94. HYD.OIL PIPING(CONTROL VALVE : FITTING) y-vioans o
(C)=VIO80(NZ) (F)=
RIGHT REF. LEV.  PARTSNO. DESCRIPTION QTY
A B () O (E) R
BODY ASS 48 1 933160-01370 CONNECTOR PF1/2-3/8 2 2 2
4HT- BO A0 49 1 1E3030-78370 2
BUGKET—" 2 Bl Al
Pb:
BOOM
TRAVEL (R
me— 5T 6) O (2
TRAVEL (L) ! E%B% %(Q%
SHIM B5) O(5
FRONT 20% * 5z E X0y
o8 T] ooy (-
TIRNING— - [(Dee(Ma|
CONTROL- - (2 O (3
BODY ASSY Pi

CONTROL VALVE

i7

LEFT

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 g5, HYD.OIL PIPING(CONTROL VALVE - BOOM, TURNING MOTOR,

Fig.95. HYD.OIL PIPING(CONTROL VALVE - BOOM, TURNING TANK) gg;;g:gggggg; gg;;
MOTOR, TAN K) (C)=VIO80(NZ) =
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 172455-76160 ELBOW 1 1 1
1-1 1 172A89-76170  ELBOW, 90 1/2 1 1 1 N
(A=MZZZ2Z) (B=MZZz272) (C=Mzz2zz22)
2 1 172168-76170 CONNECTOR 1 1 1
3 1 172187-76180  NIPPLE, HOSE 1 1 1
4 1 172168-76370 ELBOW 1 1 1
5 1 172A69-78220 HOSE 1 1 1
6 1 172A89-78300 HOSE H108BV238K 1 1 1
7 1 172A89-78310 HOSE H108BC234K 1 1 1
8 1 172A69-78320 HOSE 1 1 1
9 1 172A69-78330 HOSE 1 1 1
10 1 172A89-78430 HOSE G108BC291K 1 1 1
11 1 172A89-78440 HOSE H108BE272K 1 1 1
12 1 172A69-78470 HOSE 1 1 1
13 1 172A69-78480 HOSE 1 1 1
14 1 23001-035000 CLAMP, HOSE 2 2 2
15 1 172187-78100 RUBBER 2 2 2
16 1  172A89-79100 CLAMP ASSY,HOSE (2J) 1 1 1
16-1 1 172A89-79100-Y CLAMP ASSY,HOSE 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
/1 NSl 18 2 172A89-79140 RUBBER SUPPORT,HOSE 1 1 1
BOOM CYL INDER R : 19 1 172A89-79150  PLATE ASSY,CLAMP(2J) 1 1 1
19-1 1 172A89-79150-Y PLATE ASSY,CLAMP 1 1 1 (S
(A=M92001) (B=M92001) (C=M92001)
20 2 172A89-79140 RUBBER SUPPORT,HOSE 1 1 1
22 1  26013-100302 BOLT 2 2 2
23 1  26013-120602  BOLT 2 2 2
FITTI
is shown in Fig. 94. Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.96. HYD.OIL PIPING(CONTROL VALVE - SWIVEL JOINT)

CONTROL VALVE

FITTING (CONTROL VALVE)
is shown in Fig.94.

0CS10-G55700 96, HYD.OIL PIPING(CONTROL VALVE - SWIVEL JOINT)

(A)=VIO80(US) D)=
(B)=VIO80(AS) (E)=
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 172137-76110  NIPPLE 1 1 1 z
(A=M92122) (B=M92122) (C=M92122)
2 1 172141-76940  ADAPTER 1 1 1 z
(A=M92122) (B=M92122) (C=M92122)
3 1 23391-020000  JOINT 1 1 1 z
(A=M92122) (B=M92122) (C=M92122)
4 1 23391-030000  JOINT 1 1 1 z
(A=M92122) (B=M92122) (C=M92122)
5 1 23393-040000  JOINT 4 4 4 z
(A=M92122) (B=M92122) (C=M92122)
6 1 172A69-78340 HOSE 1 1 1
7 1 172A69-78350 HOSE 2 2 2
8 1 172A69-78360 HOSE 1 1 1
9 1 172A69-78450 HOSE 1 1 1
10 1 172A69-78460 HOSE 1 1 1
1 1 172A69-78900 HOSE 1 1 1
12 1 172122-79890  CLAMP, HOSE 3 3 3

Remarks
(1)New parts(:N-spec. Swivel joint)
are shown in Fig.120(71B).

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 97, HYD.OIL PIPING(TRACK FRAME)

Fig.97. HYD.OIL PIPING(TRACK FRAME) (vioB0S) o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B € ©O E ¢
1 1 172730-75141  ADAPTER 2 2 2
2 1 172123-76121  ADAPTER 2 2 2
3 1 172141-76940  ADAPTER 1 1 1 z
(A=M92122) (B=M92122) (C=M92122)
4 1 172112-77361 CONNECTOR 4 4 4
5 1 23391-030000 JOINT 1 1 1 YA
(A=M92122) (B=M92122) (C=M92122)
6 1  23394-020000  JOINT 2 2 2 z
(A=M92122) (B=M92122) (C=M92122)
7 1 23394-030000  JOINT 2 2 2 z
(A=M92122) (B=M92122) (C=M92122)
8 1  23394-040000  JOINT 4 4 4 z
(A=M92122) (B=M92122) (C=M92122)
9 1 41851-000110 O-RING 2 2 2
10 1 41851-000140 O-RING 2 2 2
11 1 41851-000180 O-RING 4 4 4
12 1 172187-78201 HOSE 2 2 2
13 1 172187-78211 HOSE 2 2 2
14 1 172A69-78510 HOSE 1 1 1
15 1 172A69-78520 HOSE 1 1 1
BLADE CYL INDER 16 1 172499-78530 HOSE 4 4 4
17 1 172A69-78530 HOSE 1 1 1
18 1 172A69-78540 HOSE 1 1 1
Remarks
(1)New parts(:N-spec. Swivel joint)
are shown in Fig.120(71B). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CsS10-G55700 98 HYD.OIL PIPING(BOOM)

Fig.98. HYD.OIL PIPING(BOOM) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172444-17660  CLIP, TREE 6 6 6
2 1 172A69-76200 TUBE ASSY, ARM 2 2 2
2-1 1 172A69-76200-Y TUBE ASSY, ARM 2 2 2 S
(A=M92001) (B=M92001) (C=M92001)
3 1 172A89-76250 TUBE L, BUCKET (2J) 1 1 1
3-1 1 172A89-76250-Y TUBE L, BUCKET 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
4 1 172A69-76270  TUBE ASSY, BUCKET 1 1 1
4-1 1 172A69-76270-Y TUBE ASSY, BUCKET 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
5 1 172A89-76400 RUBBER CLAMP A 4 4 4
6 1 172A69-76420  CLAMP, TUBE 1 1 1
6-1 1 172A69-76420-Y CLAMP, TUBE 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
7 1 172A69-76430 CLAMP, TUBE 1 1 1
7-1 1 172A69-76430-Y CLAMP, TUBE 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
8 1 172A69-76450  COLLAR, CLAMP 4 4 4
9 1 172A69-76460 CLAMP, TUBE 1 1 1
9-1 1 172A69-76460-Y CLAMP, TUBE 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
10 1 172187-76520  COLLAR, CLAMP 2 2 2
1 1 172187-76530-2 CLAMP, TUBE 1 1 1
1-1 1 172187-76530-Y CLAMP, TUBE 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
12 1 172187-76940  RUBBER 4 4 4
13 1 172142-76950-6 CLAMP 2 2 2

13-1 1 172142-76950-Y CLAMP
(A=M92001) (B=M92001) (C=M92001)

N
N
N
[02)

14 1 22137-100000 WASHER 2 2 2
15 1 22137-100000 WASHER 4 4 4
16 1 26013-100502 BOLT 2 2 2
17 1 26013-100552 BOLT 4 4 4
18 1 26013-120402 BOLT 2 2 2
18-1 1 26013-120402 BOLT 2 2 2 R
(A=M92001) (B=M92001) (C=M92001)
19 1 172A89-72270 TUBE ,BOOM STD (2J) 1
19-1 1 172A89-72270-N TUBE ,BOOM STD 1 S
(A=M92001) (B=M92001) (C=M92001)
20 1 172142-76950-6 CLAMP 1
20-1 1 172142-76950-N CLAMP 1 S
(A=M92001) (B=M92001) (C=M92001)
21 1 172A69-77240 PLATE,CLAMP H 1
22 1  22137-100000 WASHER 1
23 1 26013-080202 BOLT 1
24 1 26013-100402 BOLT 1
25 1 172A69-72680 CLAMP ASSY, HOSE 2
26 1 172187-78100 RUBBER 2
27 1 172A69-78280 HOSE 1
28 1 26013-100162 BOLT 2
29 1 172A89-78550 HOSE H108BB095K 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ (C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CsS10-G55700 98 HYD.OIL PIPING(BOOM)

Fig.98. HYD.OIL PIPING(BOOM) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
A (B (©) () () (F)
30 1 172A89-78570 HOSE H108BBO70W 2 2 2
31 1 172A69-78680 COVER, HOSE 1 1 1
32 1  172A69-79890  CLIP, HOSE 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 99, HYD.OIL.PIPING(P.T.O. : FRAME END)

Fig.99. HYD.OIL.PIPING(P.T.O. : FRAME END) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

®wW B € O E @

N
N

26013-100502 BOLT M10X 50
41851-000240 PACKING, 24.0
172A89-78400 HOSE G112BB259K

N
w

N
~

N
(&)

172175-78720 SPONGE, HOSE
172A89-78410  HOSE G112BB205K
172A89-78420  HOSE G112BB304K

NN
~N O

N
[ee]

172A89-78490  HOSE G812YY018
23001-025000 HOSE CLAMP 25

1 1 17212376121  JOINT PFl/4 1 1 1
2 1 172A21-76120  ADAPTER G1/2-1/2 2 2 2

3 2 41851-000180 O RING 2 2 2

4 1 172151-76161 ELBOW 2 2 2

5 2 24315-000180  O-RING 1B P-18.0 2 2 2

6 1 172141-76181 CONNECTOR ASSY, 02FF 101 1

7 2 41851-000110  PACKING, 11.0 1 1 1

8 1 41851-000110  PACKING, 11.0 101 1

9 1 172A69-74050 VALVE ASSY,SELECOR 11 1

10 2 22242-000210 CIRCLIP 21 1 1 1

11 2 22242-000250  CIRCLIP 25S 11 1

12 2 24315000210 O-RING 1B P 21 11 1

13 2 24315000250 O-RING 1B P-25.0 1 1 1

14 1 172A69-74070  STAY ASSY,VALVE 1 1 1

15 1 172467-76120 ELBOW 1 1 1

16 1  172524-76210  NIPPLE PF3/4,HOSE 1 1 1

17 2 24315-000240  O-RING 1B P-24.0 101 1

18 1 172142-76240  JOINT PF3/4 1 1 1

HYD. OIL TANK ] OIL COOLER 19 1 172165-76380 CONNECTOR PF3/4M CMP 1 01 1
20 2 24315-000240  O-RING 1B P-24.0 101 1

21— 21 1 26013-100162  BOLT M10X 16 2 2 2
1 2 2 2

1 101 1

1 11 1

2 1 1 1

1 11 1

1 1 1 1

1 1 1 1

1 2 2 2

N
o

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 100. HYD.OIL PIPING(P.T.O. : ARM END)

Fig.100. HYD.OIL PIPING(P.T.O. : ARM END) (-vioaoLS) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172A69-76300 TUBE LASSY,PTO (2J) 1 1 1
1-1 1 172A69-76300-Y TUBE LASSY,PTO 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
2 1 172A69-76320 TUBE R ASSY,PTO (2J) 1 1 1
2-1 1 172A69-76320-Y TUBE R ASSY,PTO 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
3 1 172187-76570-2 TUBE, 3RD 2 2 2
31 1 172187-76570-Y TUBE, 3RD 2 2 2 S
(A=M92001) (B=M92001) (C=M92001)
4 1 172176-76582-2 VALVE ASSY, STOP 2 2 2
4-1 1 172176-76582-Y VALVE ASSY, STOP 2 2 2 S
(A=M92001) (B=M92001) (C=M92001)
5 1 172187-76690-2 PLATE 2 2 2
5-1 1 172187-76690-Y PLATE 2 2 2 S
(A=M92001) (B=M92001) (C=M92001)
6 1 172142-76940-2 CLAMP 2 2 2
6-1 1 172142-76940-Y CLAMP 2 2 2 S
(A=M92001) (B=M92001) (C=M92001)
7 1 172142-76940-2 CLAMP 2 2 2
7-1 1 172142-76940-Y CLAMP 2 2 2 S
(A=M92001) (B=M92001) (C=M92001)
8 1 23871-060000 PLUG 2 2 2
9 1 26013-100252  BOLT 4 4 4
10 1 26013-120552  BOLT 2 2 2
11 1 26013-120702 BOLT 2 2 2
12 1 172187-79250 HOSE 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 101. HYD.OIL PIPING(QUICK COUPLER)

Fig.101. HYD.OIL PIPING(QUICK COUPLER) (Brvios0(rS) -
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172978-76100  ELBOW PF1/4-PF1/4 2 2 2
2 2 24315-000110 O-RING 2 2 2
3 1 172110-76170-3 PLATE 6 6 6
31 1 172110-76170  PLATE 6 6 6 R
(A=MZ2Z272) (B=MZZ222) (C=MZzz2722)
4 1 172978-76480-2 TUBE, ARM 1 1 1
4-1 1 172978-76480-Y TUBE, ARM 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
5 1 172978-76500-2 TUBE, ARM 1 1 1
5-1 1 172978-76500-Y TUBE, ARM 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
6 1 172A69-76510  PLATE,CLAMP Q HV(2J) 1 1 1
6-1 1 172A69-76510-Y PLATE,CLAMP Q HV 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
7 1 172137-76580  COLLAR 6 6 6
8 1 172A69-76600 TUBE AASSY,Q L (2J) 1 1 1
8-1 1 172A69-76600-Y TUBE AASSY,Q L 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
9 1 172A69-76620 TUBE B ASSY,Q R (2J) 1 1 1
9-1 1 172A69-76620-Y TUBE BASSY,QR 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
10 1 172A69-76640 TUBE CASSY,Q (2J) 1 1 1
10-1 1 172A69-76640-Y TUBE CASSY,Q 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
11 1 172A69-76660 TUBE DASSY,Q (2J) 1 1 1
11-1 1 172A69-76660-Y TUBE D ASSY,Q 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
12 1 22217-080000 WASHER, SPRING 2 2 2
13 1 26014-080162 BOLT 2 2 2
14 1 26014-080252 BOLT 4 4 4
" 15 1 26076-080252  BOLT 2 2 2
HYD.OIL PUNP [ 3 16 1 172126-11510 BAND 2 2 2
WDy 17 1 194202-56460  BAND 2 2 2
18 1 172978-78111  HOSE 2 2 2
19 1 172958-78120 HOSE 2 2 2
CONTROL VALVE 20 1 172A69-78591  HOSE H604CC025 11 1
2 21 1 172A89-78600 HOSE H604BB339K 1 1 1
22 1 172A89-78610 HOSE H604BB339K 1 1 1
23 1 172A69-78620 HOSE H604BB093K 2 2 2
24 1 172A69-78670  COVER,HOSE 1 1 1
25 1 172A69-79200  CLAMP 54X25 1 1 1
26 1 172A69-79210 RUBBER SUPPORT,HOSE 2 2 2
27 1 172A69-79220 COLLAR 9X24 1 1 1
28 1 172A89-79620 HOSE G804CY103 1 1 1
29 1 23000-013000 CLAMP, HOSE 1 1 1
30 1 26013-080402 BOLT 1 1 1
31 1 172A69-79250 CLAMPASSY  (2J) 1 1 1
31-1 1 172A69-79250-Y CLAMP ASSY 11 1 S
(A=M92001) (B=M92001) (C=M92001)
32 1 22217-140000 WASHER, SPRING 1 1 1
33 1  26116-140252  BOLT 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 101. HYD.OIL PIPING(QUICK COUPLER)

0CS10-G55700
Fig.101. HYD.OIL PIPING(QUICK COUPLER) (Brvios0(rS) -
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) () () (F)

34 1 172444-17660 CLIP, TREE 4

p|
f

)
7
Fig 111 ./47"

Vs
(/l

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 102, HYD.OIL PIPING(HOLD VALVE)

i (A)=VIOBO(US) (D)=
Fig.102. HYD.OIL PIPING(HOLD VALVE) -viosaus) o
(C)=VIO80(NZ) F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 172110-76170-3 PLATE 2 2 2
1-1 1 172110-76170 PLATE 2 2 2 R
(A=MZZ272Z) (B=MZzZ2222) (C=Mzz722)
2 1 172137-76580 COLLAR 2 2 2
3 1 172A69-77480 TUBE ASSY,HDV L (2J) 1 1 1
3-1 1 172A69-77480-Y TUBE ASSY,HDV L 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
4 1 172A69-77500 TUBE ASSY,HDV R (2J) 1 1 1
4-1 1 172A69-77500-Y TUBE ASSY,HDV R 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
5 1 26014-080252 BOLT 3 3 3
6 1  194202-56460 BAND 9 9 9
7 1 172A69-79200  CLAMP 54X25 2 2 2
8 1 172A69-79210 RUBBER SUPPORT,HOSE 4 4 4
9 1 172A69-79220 COLLAR 9X24 2 2 2
10 1 172A69-79690 HOSE H108BB168K 1 1 1
11 1 172A69-79700 HOSE H604BC268K 1 1 1
12 1 172A69-79711 HOSE H604CC285K 1 1 1
13 1 172A69-79720 HOSE H604BC260K 1 1 1
14 1 172A69-79730 HOSE H604BC264K 1 1 1
15 1  172A69-79740 HOSE H604BB131K 1 1 1
16 1 172A69-79750 HOSE H604BB133K 1 1 1
17 1 1E6212-82820  CLIP 1 1 1
18 1 26013-080402 BOLT 2 2 2
19 1 172126-11510 BAND 2 2 2
HOLD VALVE
Fig. 89
174
6—J)
u,{l
6
CONTROL VALVE
Remarks . - i Yes ’ No § Yes g No . A . g A"
* Hold valve kit is shown in Fig.118. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 103. CONTROL PIPING(CONTROL VALVE - SOLENOID VALVE)

Fig.103. CONTROL PIPING(CONTROL VALVE - SOLENOID VALVE) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |

A ® € O E ©

1 1 194202-56460 BAND 5 5 5
2 1 172A69-78190 HOSE H604BB036S 1 1 1
3 1 172A69-78370 HOSE H104BC034 1 1 1
4 1 172A69-78860 HOSE F403BC148 1 1 1
5 1 172A69-78870  HOSE H604BC026 1 1 1
6 1 172A69-78880  HOSE F403BC059S 1 1 1
7 1 172A69-78890  HOSE F403BE120S 1 1 1
8 1 172A69-78910 HOSE F403CC067 1 1 1
9 1 172A69-78920 HOSE F403BC083 1 1 1
10 1 172A69-78930 HOSE G804YY115S 1 1 1
11 1 172A69-78940  HOSE G804YY045S 1 1 1
12 1 172A69-78950 HOSE G804YY017S 1 1 1
13 1 172A69-78960 HOSE G804YY034 1 1 1
14 1 172A69-78980  HOSE H603CE042 1 1 1
15 1 172A69-78990 HOSE F403CC090 1 1 1
16 1 172A69-79400 HOSE F403CE027 1 1 1
17 1 172A69-79410 HOSE F403BE113 1 1 1
18 1 172A69-79420 HOSE H603CC035 1 1 1
19 1 172A69-79430 HOSE F403BB117 1 1 1
20 1 172A69-79440 HOSE H603CC022 1 1 1
21 1 172A69-79450 HOSE F403CC115 1 1 1
22 1 172A69-79460 HOSE H603BC026 1 1 1
23 1 172A69-79470  HOSE F403BB115 1 1 1
24 1  172A69-79481  HOSE H603BC036 1 1 1
25 1 172A69-79501  HOSE F403BC042 1 1 1
26 1 172A69-79511 HOSE F403BC133 1 1 1
27 1 172A69-79520 HOSE H603BC023 1 1 1
28 1 172A69-79530 HOSE F403CE135S 1 1 1
29 1 23000-013000 CLAMP 13 8 8 8

FITTING (CONTROL VALVE)
is shown in Fig. 94.

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 104, CONTROL PIPING(CONTROL VALVE - 2-WAY VAVLE)

Fig.104. CONTROL PIPING(CONTROL VALVE - 2-WAY VAVLE) (-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 194202-56460  BAND 1 1 1
2 1 172A69-79800 HOSE H603BE030 1 1 1
3 1 172A69-79810  HOSE F403BE075 1 1 1
4 1 172A69-79820 HOSE F403BE079 1 1 1
5 1 172A69-79830 HOSE F403BE112 1 1 1
6 1 172A69-79840 HOSE F403BC040 1 1 1
7 1 172A69-79850 HOSE F403BC082 1 1 1
8 1 172A69-79860 HOSE F403BB081 1 1 1
9 1 172A69-79870  HOSE F403BB071 1 1 1

2-WAY VALVE

FITTING (CONTROL VALVE)

is shown in Fig.94. Yes No ves No ) ) .
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 105, CONTROL PIPING(2-WAY VALVE - REMOTE CONTROL VALVE)

Fig.105. CONTROL PIPING(2-WAY VALVE - REMOTE CONTROL (s o
VALVE) (C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
A (B (©) () () (F)

VIEWED FROM UPPER 1 1 172126-11510 BAND 300 11 11 11

2 1 172A69-78630 HOSE COVER,650 3 3 3

3 1 172A69-78650 SPONGE HOSE,150X44 1 1 1

4 1 172A69-78660 SPONGE HOSE,150X53 1 1 1

5 1 172A69-78700 HOSEH603BB106 1 1 1

6 1 172A69-78710 HOSE H603BB092 1 1 1

7 1 172A69-78720 HOSE G804BY120 1 1 1

8 1 172A69-78730 HOSE G804BY095 1 1 1

RIGHT SIDE FRONT LEFT SIDE 9 1 172A69-78740 HOSE H603BB134 1 1 1
10 1 172A69-78750 HOSE H603BB123 1 1 1

11 1 172A69-78760 HOSE H603BB130 1 1 1

12 1 172A69-78770 HOSE H603BB126 1 1 1

13 1 172A69-78780 HOSE H603BB104 1 1 1

14 1 172A69-78790 HOSE H603BB103 1 1 1

15 1 172A69-78800 HOSE H603BB106 1 1 1

16 1 172A69-78810 HOSE H603BB105 1 1 1

17 1  172A69-78820 HOSE F403BB103 1 1 1

18 1 172A69-78830 HOSE H603BB116 1 1 1

19 1 172A69-78840 HOSE H603BB114 1 1 1

20 1 172A69-78850 HOSE G804CY110 1 1 1

21 1  23000-013000 CLAMP 13 3 3 3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 106. CONTROL PIPING(TRAVEL, SWING PEDAL)

Fig.106. CONTROL PIPING(TRAVEL, SWING PEDAL) (W-vioaoLs) o-
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
2 A (B (©) () () (F)
1 1 172A69-78970  HOSE G804YY010 1 1 1
2 1 172A69-79490  HOSE H603BB020 1 1 1
3 1 23000-013000 CLAMP 13 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copyrights YANMAR CO.,LTD.



0CS10-655700 107, CONTROL PIPING(P.T.O.)

0CS10-G55700

(D)
(E)
(F)

VIOBO(US)
VIOBO(AS)
VIO80(NZ)

(AY
(8)

Fig.107. CONTROL PIPING(P.T.O.)

(©)

DESCRIPTION

QTY

©

PARTS NO.

LEV.

REF.

(E) (A

(©)

(B)

G

HOSE G804YY036
HOSE F403BC105
HOSE H603CC023
HOSE H603CC030

CLAMP 13

172A69-79540

1
1
1
1
1

172A69-79550

172A69-79560

172A69-79570

23000-013000

CONTROL VALVE

& New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 108. GREASING

Fig.108. GREASING

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

REF. LEV.  PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 172137-16560 BAND 1 1 1
2 1 172A89-77800 HOSE P602YY045 1 1 1
3 1 172A89-77810 HOSE P602YY075 1 1 1
4 1 172A47-77820 JOINT,GREASE 4 4 4
8 1 24761-020000 NIPPLE PT1/8,GREASE 2 2 2
9 1  194202-56460 BAND 1 1 1
10 1 172112-77580 JOINT 1/8 1 1 1
11 1 172A89-77820 HOSE P202AF145 1 1 1
12 1 24761-020000 NIPPLE PT1/8,GREASE 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 109, BOOM BRACKET

Fig.109. BOOM BRACKET

(A)=VIOBO(US)

(D)=

(B)=VIO80(AS) (E)=
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 172A89-82300 BRACKET ASSY,BOOM(2J 1 1 1
1-1 1 172A89-82300-Y BRACKET ASSY,BOOM 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
3 2 172A89-82320 BUSH, 100X90 2 2 2
4 2 24321-001000 O-RING 4 4 4
5 1 172187-82330 PIN ASSY 1 1 1
6 1 172187-82400 SHIM 1 1 1
7 1 172187-82410 SHIM 1 1 1
8 1 172187-82420 BOLT 1 1 1
9 1 22242-001000 RING 1 1 1
10 1 24761-020000 NIPPLE, GREASE 2 2 2
11 1 26716-180002 NUT 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 110. BOOM

i (A)=VIO80(US) D)=
Fig.110. BOOM (-viosos or
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

© ® E ©
1

A) (B
ARM GYL INDER 1 1 172155-45790 SPACER 1 1
2 1 172A89-81100 BOOMASSY,EX (2J) 1 1 1
2-1 1 172A89-81100-Y BOOM ASSY,EX 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
4 2 172A52-81352 BUSH 2 2 2
5 2 172162-81430 SEAL, DUST 2 2 2
6 1 172499-81750 PIN ASSY 1 1 1
7 1 172187-81840 PIN ASSY 1 1 1
8 1  172499-81850 SHIM 1 1 1
9 1 172499-81860 SHIM 1 1 1
10 1 172187-81970 WASHER 1 1 1
11 1  172445-81990 SHIM 1 1 1
12 1 172187-82340 PIN ASSY 1 1 1
13 1 172187-82430 WASHER 1 1 1
14 1 172162-83580 SHIM 1 1 1
15 1 172162-83600 SHIM 1 1 1
16 1 172162-83610 SHIM 1 1 1
17 1 22157-140000 WASHER 2 2 2
18 1 22217-140000 WASHER, SPRING 4 4 4
19 1 24761-040000 NIPPLE, GREASE 2 2 2
20 1  26116-140252 BOLT 2 2 2
21 1 26116-140352 BOLT 2 2 2
22A 1 172187-03941 LABEL, BOOM US 2 2 2
|
|
|
|
|
|
i
BOOH BRACKET i
~. 12
17
\ 1821
Gk
Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.
REF.NO.22A.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 111, ARM

i A)=VIOBO(US D)=
Fig.111. ARM EB;:wosoEAs; EE;:
(C)=VIO80(NZ) (F=
REF. LEV. PARTS NO. DESCRIPTION QTY I
10 11 A (B () O () A
1 1 172444-17660 CLIP, TREE 4 4 4
2 1 172155-45790 SPACER 1 1 1
3 1 172A89-81470 ARM ASSY,1650 EX(2J) 1 1 1
N 31 1 172A89-81470-Y ARM ASSY,1650 EX 1 1 1 s
ARM CYL INDER (A=M92001) (B=M92001) (C=M92001)
4 2 172448-54120  SEAL, DUST 4 4 4
6 2 172187-81710 BUSH 4 4 4
7 2 172162-82280 BUSH 2 2 2
8 2 172162-82350 SEAL, DUST 2 2 2
9 1 172164-81670 SPACER 1 1 1
10 1 172175-81700 SHIM 1 1 1
11 1 172175-81710 SHIM 1 1 1
12 1 172187-81861 PIN 1 1 1
BUCKET CYLINDER 13 1 172165-82520 SHIM 1 1 1
14 1 172165-82530 SHIM 1 1 1
15 1 172458-83650 PIN ASSY 1 1 1
16 1 22157-120000 WASHER 1 1 1
17 1 22157-140000 WASHER 1 1 1
18 1 22217-140000 WASHER, SPRING 1 1 1
19 1 24761-020000  NIPPLE, GREASE 1 1 1
20 1 24761-040000  NIPPLE, GREASE 1 1 1
21 1 26013-120302 BOLT 1 1 1
22 1 26116-140352 BOLT 1 1 1
23A 1 172472-03261 LABEL, FINGER 1 1 1 2
23B 1 172472-03330 LABEL, LOCK PIN 1 1 1

Remarks
(1)PLEASE USE THIS PART WITH FOLLOW-
ING LABEL AT THE SAME TIME.

REF.NO.23A, 23B.
(2)LABEL IS NOT ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




0CS10-G55700 0CS10-G55700 112, BUCKET ARM & LINK

. (A)=VIO80(US) (D)=
Fig.112. BUCKET ARM & LINK (=viosos) o
(C)=VIO80(NZ) F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172175-81700  SHIM 1 1 1
[ 2 1 172175-81710  SHIM 1 1 1
\. 3 1 172455-82380-2 ARM, BUCKET 1 1 1
I . 3-1 1 172455-82380-Y ARM, BUCKET 1 1 1 S
I > (A=M92001) (B=M92001) (C=M92001)
I 4 1 172455-82391-2 ARM, BUCKET 1 1 1
4-1 1 172455-82391-Y ARM, BUCKET 1 1 1 S
‘@ (A=M92001) (B=M92001) (C=M92001)
i 5 1 172499-82400-1 LINK, BUCKET 1 1 1
5-1 1 172499-82400-Y LINK, BUCKET 1 1 1 S
BUCKET CYLINDER (A=M92001) (B=M92001) (C=M92001)
6 2 172448-54120  SEAL, DUST 2 2 2
7 2 172168-54760  SEAL, DUST 4 4 4
8 2 172455-82360 BUSH 2 2 2
10 2 172187-83040  BUSH 2 2 2
1 1 172165-82520  SHIM 1 1 1
12 1 172165-82530  SHIM 1 1 1
13 1 172455-83350  PIN ASSY 1 1 1
14 1 172455-83360  PIN ASSY 1 1 1
15 1 24761-020000  NIPPLE, GREASE 3 3 3
16 1 24761-050000  NIPPLE, GREASE 2 2 2
17 1  26116-161202  BOLT 2 2 2
18 1 26716-160002  NUT 4 4 4
\\
N BUCKET
N
@ y
15
BUCKET PIN
4
13

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-655700 113, QUICK CUPLER

Fig.113. QUICK CUPLER oy=vosos) o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 172958-17121 COLLER 9X4 2 2 2
2 1 172124-46200 O-RING 1 1 1
3 1 172455-61720 BOLT 2 2 2
4 1 172162-82360 O-RING 2 2 2
5 1 172978-83101-2 BRACKET A(YEELOW:2J) 1 1 1
5-1 1 172978-83101-Y BRACKETA 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
6 1 172978-83111-2 BRACKET B(YELLOW:2J) 1 1 1
6-1 1 172978-83111-Y BRACKET B 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
7 1 172978-83120 PIN 45X65 2 2 2
8 1 172978-83130 PIN 45X161 1 1 1
9 1 172978-83140 BOLT 2 2 2
10 1 172978-83140 BOLT 1 1 1
11 1 172978-83150 PIN 50X345 1 1 1
12 1 172978-83161 PIN 50X373 1 1 1
13 1 172978-83170-2 PLATE,LOCK(YELLOW:2J 1 1 1
13-1 1 172978-83170-Y PLATE,LOCK 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
14 1 172978-83191 PIN,LOCK 1 1 1
17 1 172960-83210 COLLAR 1 1 1
18 1 172978-83221-2 COVER,HITCH(YELLOW2J 1 1 1
18-1 1 172978-83221-Y COVER,HITCH 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
19 1 172978-83270-2 GUARD (YELLOW:2J) 1 1 1
HITCH GYLINDER Q . ‘\ N 19-1 1 172978-83270-Y GUARD 1 1 1 S
o/ 4 ) N (A=M92001) (B=M92001) (C=M92001)
20 1 172978-83292 PLATE,RUBBER 1 1 1
21 1 172978-83300-2 PLATE (YELLOW:2J) 1 1 1
21-1 1 172978-83300-Y PLATE 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
22 1 172978-83320-2 COVER,ARM(YELLOW:2J) 1 1 1
22-1 1 172978-83320-Y COVER,ARM 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
23 1 22137-080000 WASHER 2 2 2
24 1 22137-100000 WASHER 1 1 1
25 1 22137-100000 WASHER 4 4 4
25-1 1 22137-100000 WASHER 2 2 2 K
(A=MZzZ2222) (B=Mzz222) (C=MZzZ2277)
26 1 22242-000350 RING 1 1 1
27 1 22252-000450 RING 2 2 2
28 1  22252-000450 RING 2 2 2
29 1 24311-000700 O-RING 2 2 2
30 1 24761-020000 NIPPLE, GREASE 2 2 2
31 1 24761-020000 NIPPLE, GREASE 1 1 1
32 1 26013-080162 BOLT 4 4 4
33 1 26013-100252 BOLT 2 2 2
34 1 26013-100552 BOLT 2 2 2
34-1 1 26013-100502 BOLT 2 2 2 N
(A=MZZZ272) (B=MZz272) (C=Mzzz22)
35 1 26116-080202 BOLT 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-655700 113, QUICK CUPLER

1 A)=VIO80(US D)=
Fig.113. QUICK CUPLER (-vioaoLs) or
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A (B (©) () () (F)
36 1 26116-161202  BOLT 1 1 1
37 1 26116-161202  BOLT 1 1 1
38 1 26716-160002  NUT 2 2 2
39 1 26716-160002  NUT 2 2 2
40 1 26756-100002  NUT 1 1 1

HITCH CYLINDER

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.114. BUCKET

0CS10-G55700 114. BUCKET

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

PARTS NO. DESCRIPTION QTY |
B () O (E) (¢

1 1 172455-82490-2 BUCKET ASSY, 750(49) 1
2 2 172455-82610-2 BUCKET ASSY,750S(49) 1
2 4 4  172455-82671  ADAPTER 4
—|J—| 5 3 172455-82650-2 CUTTERL, SIDE (49) 1
6 3 172455-82660-2 CUTTER R, SIDE (49) 1
7 3 172455-82710  BOLT M22X62 6
8 3 172455-82720  NUT 6
9 2 172455-82760  POINT ASSY, 255 4
10 3 172455-82681  POINT 25S 4
1 3  172455-82770  PIN SET, RUBBER 4
12 4 172455-82691  PIN, RUBBER 4
13 4 172455-82701  PIN, LOCKING 4
14 1 172978-81400  PIN 50X301 2 2
15 1 26076-161302  BOLT 16*130 2 2
16 1 26716-160002  NUT M16 4 4
17 1 172455-82750 TOOTHASSY 4
18 2 172455-82671  ADAPTER 4
19 2 172455-82760  POINT ASSY, 255 4
20 3 172455-82681  POINT 25S 4
21 3 172455-82770  PIN SET, RUBBER 4
22 4 172455-82691  PIN, RUBBER 4
4 4

N
w

172455-82701 PIN, LOCKING

REPAIR PART 17
19 18
21 20 14 14

Remarks
(1)WELDED PART.
(2)REPAIR PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.115. BLADE

0CS10-G55700 115. BLADE

(A)=VIOBO(US)
(B)=VIO8O(AS)
(C)=VIO80(NZ)

)=
©®=
=

REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () DO () (A
1 1 172155-45790  SPACER 2 2 2
2 1 172175-81700  SHIM 60X110X0.8 1 1 1
3 1 172175-81710  SHIM 1 1 1
4 1  172A89-94100 BLADEASSY  (49) 1 1 1
5 2 172020-10620 SEAL60 X 75X 5 4 4 4
6 2 172162-81060  BUSH 60X55 2 2 2
8 1 172162-94270  PIN 2 2 2
9 1 172162-94280-3 PLATE,LOCK (GRAY:49) 2 2 2
10 1 172187-94300  PIN 60X147 2 2 2
1 1 22157-140000 WASHER, 14 2 2 2
12 1 22217-140000  SPRING WASHER 14 2 2 2
13 1 24761-020000  NIPPLE PT1/8,GREASE 2 2 2
14 1 24761-040000  NIPPLE B,GREASE 2 2 2
15 1 26013-120302  BOLT W/WASHER M12X30 4 4 4
16 1  26116-140352  BOLT M14X 35 PLATED 2 2 2

Yes

N:Old £=5 New, Q:0ld *75 New, R-Old

Yes

*—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700

Fig.116. CA LABEL KIT(OPTIONAL)

43
16\%%7
J— 1 1 ING. 2~46.
7 y
VIEWED FROM (©  VIEWED FRoM (1)
39
40
97 35 | 38
S 44
PRILLE SipE DETAILS OF
GRILLE INSIDE 7
13
WY
RADIATOR VIEWED FROM (@) ’ 6 ! 20 10
. Hg 21
DETAILS OF
VIEWED FROM (B) CABIN INSIDE

29

VIEWED FROM (F)

BATTERY

AIR CLEANER VIEWED FROM (&)
33

(¥ o)
IN THE OPERATION
[MANUAL CASE ] DETAILS OF
SWITCH BOX
INSIDE

0CS10-G55700 116, CA LABEL KIT(OPTIONAL)

(A)=VIO80(US) (D)=
(B)=VIO80(AS) (E)=
(C)=VIO80(NZ) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

@ B € O E @

1 1 172A89-03050 LABELKIT, CA 1
2 2 172A37-03150  LABEL,SUB-TANK CA 1
3 2 172A37-03160  LABEL,ANTI-FREEZE CA 1
4 2 172A37-03180  LABEL J, AIR CLEANER 1
5 2 172A37-03200 LABEL,BOOM CA 2
6 2 172A37-03231  LABEL,MANUAL CA. 1
7 2 172A37-03241  LABEL,SLOPE CA. 1
8 2 172A37-03250  LABEL,RESERVOIR CA 1
9 2 172469-03261 TAG,SERVICING ASSY 1
10 2 172A37-03271  LABEL,TRANSPORT CA. 1
11 2 172A37-03280  LABEL,GREASE CYL CA 2
12 2 172A37-03290  LABEL,BATTERY CA 1
13 2 172A37-03300  LABEL,NEWTRAL CA 1
14 2 172A37-03310  LABEL,SWING AREA CA 1
15 2 172469-03320 LABEL,RADIATOR CAP 1
16 2 172A37-03330  LABEL,ENGINE COVER 2
17 2 172A37-03350 LABEL,SILENCER CA 2
18 2 172469-03360 LABEL,OIL 1
19 2 172A37-03360 LABEL,STERRING CA 1
20 2 172A37-03370  LABEL,ROPS CA 1
21 2 172A37-03400 LABEL,LEVER LOCK CA 1
22 2 172A89-03400 LABEL,SPEC CA 1
23 2 172A07-03410  LABEL,WATER DRAIN 1
24 2 172A37-03410  LABEL,RADIATOR CA 1
25 2 172A89-03410  LABEL,OIL & WATER CA 1
26 2 172A37-03420  LABEL,WINDOW CA 1
27 2 172A89-03420  LABEL,FUSE CA 1
28 2 172A37-03430  LABEL,2 WAY CA 1
29 2 172A69-03430  LABEL,GREASING CA 1
30 2 172A89-03440  LABEL,LIFT Q CA 1
31 2 172A69-03450  LABEL,BATTERY COVER 1
32 2 172A69-03470  LABAEL FL CA 1
33 2 172469-03480 LABEL,SWITCH 1
34 2 172A37-03500 LABEL,SUPPORT CA 1
35 2 172A37-03520  LABEL,PIN CA 1
36 2 172A37-03530  LABEL,FINGER CA 1
37 2 172469-03540 LABEL,OPERATION PIN 1
38 2 172A37-03540  LABEL,SAND CA 1
39 2 172469-03550 LABEL,OP HITCH 1
40 2 172A37-03550  LABEL,WARNING HITCH 1
41 2 172A47-03610  LABEL, GREASE CA 1
42 2 172A37-03680  LABEL,LOCK PIN CA 1
43 2 172A37-03710  LABEL,ENGROOM CA 2
44 2 172A37-03720  LABEL,SEAT BELT CA 1
45 2 172A37-03760  LAVEL,ADJUST CRAWLER 1
46 2 129942-07760 LABEL, FUEL OIL NOTI 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 0CS10-G55700 117. ADDITIONAL WEIGHT(OPTIONAL)

Fig.117. ADDITIONAL WEIGHT(OPTIONAL) (y=viosoLs) o
(C)=VIO80(NZ) (F)=
REF. LEV.  PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 172187-53321 WASHER 2 2 2
WEIGHT KIT 2 1 172A89-53320  WEIGHT, ADD 1 1 1
3 1 172A46-53360 NUT 2 2 2
4 1 172A48-53371 BOLT 2 2 2
5 1 172A48-53380 BRACKET ASSY, WEIGHT 1 1 1
6 1 26116-160502 BOLT 2 2 2
7 1 933147-08501 WASHER 2 2 2
8 1 172A89-08900 WEIGHT SET 1 1 1 W
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
Remarks Yes No Yes No
(1)Refer No.8 includes No.7 from 1. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copyrights YANMAR CO.,LTD.



0CS10-G55700 118, HOLD VALVE(OPTIONAL)

0CS10-G55700
i (A)=VIO80(US) (D)=
Fig.118. HOLD VALVE(OPTIONAL) (y=vioows) o
(C)=VIO80(NZ) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1  172A69-08520 VALVE KIT, HOLD 1 1 1 W 1
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
1-1 1 172A69-08520-Y VALVE KIT, HOLD 1 1 1 S
(A=M92001) (B=M92001) (C=M92001)
Fiz. 89  HoLD VALVE Boow |
1 Fig. 90 HoLp VALVE (arw) |
HOLD VALVE KIT
Fie. 102 hvo.oiL PipING tHOLD VALVE) |
Remarks
(1)Inner parts are shown in Fig.89,
90 & 102. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copyrights YANMAR CO.,LTD.




Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : VIO80(US,AS,NZ)
PC NO : 0CS10-G55700

PARTS No. INDEX

PARTS No.

106990-44660
114110-07760
119005-12571
119802-55710
119808-12540

121250-49121

121256-44600-3

121450-44531
121470-44581
124450-44550
124450-44560
124766-59050

124970-77920
129062-12560

129062-12570

129100-55690
129107-44590
129122-44480
129466-96240
129612-12650
129612-52100
129927-77900
129927-77910

129927-77920
129942-07760
171064-44510
172020-10220

172020-10290
172020-10360
172020-10370
172020-10380

172020-10620

172020-10730
172020-10810

Fig.

11
1
4

12

PARTS No.

172020-10810
172020-10860
172020-11030
172020-11230
172020-11280
172020-11300
172020-11320
172020-11340
172020-11350
172020-11450

172020-11500
172020-11520
172020-11530
172020-11540
172020-11620
172020-11690
172020-11700
172020-11710
172020-11720
172020-11730
172020-11740
172110-76170

172110-76170-3

172112-16201
172112-16650
172112-74971
172112-75770
172112-75780
172112-77361

172112-77580
172113-74190

172116-74150

Ref.No.

3
4
12
30
34
5
8
9
11
22

-1
-1

PARTS No.
172122-17190

172122-37844
172122-55061
172122-70260
172122-70410
172122-70530
172122-73860
172122-73870
172122-73890
172122-79890

172123-76121

172124-17640
172124-46200

172124-65480
172124-70030

172124-70380
172125-03951

172126-11510

172126-16540

25
26

101
102
105

13

> >

PARTS No.

172137-13400
172137-14282
172137-16560

172137-46042
172137-46210
172137-66230
172137-76100
172137-76110
172137-76580

172141-17211
172141-41370
172141-72250
172141-74720
172141-76181

172141-76900

172141-76920
172141-76940

172142-62301

172142-72260
172142-72951
172142-74590
172142-74650
172142-74670
172142-76181

172142-76240




MODEL : VIO80(US,AS,NZ)
PC NO : 0CS10-G55700

PARTS No. INDEX

PARTS No. Fig. Ref.No PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
172142-76940-2 58 5 172151-74320 79 23 172162-83610 110 16 172175-81700 115 2
100 6 172151-76050 60 4 172162-94270 115 8 172175-81710 64 40
7 80 20 172162-94280-3 64 44 111 11
172142-76940-Y 58 5-1 172151-76161 99 4 115 9 112 2
100 6 -1 172151-76200 94 25 172164-16370 15 3 115 3
7 -1 172155-11120 93 1 172164-37120 27 18 172176-67150 38 23
172142-76950-6 89 27 172155-45790 61 1 172164-66170 38 18 172176-76210 94 28
98 13 110 1 45 11 172176-76582-2 100 4

20 111 2 46 17 172176-76582-Y 100 4 -1
172142-76950-N 89 27 -1 115 1 172164-76330 94 35 172176-81700 61 44
98 20 -1 172156-03740 1 42 172164-76700 94 36 172176-81710 61 45
172142-76950-Y 98 13 -1 172156-65690 45 10 172164-81670 111 9 172183-03280 1 23
172146-78150 9 20 172156-76110 22 7 172165-13220 7 11 172183-76180 89 22
172147-70500 68 27 172157-58830 80 3 172165-47550 30 12 172183-76200 82 12
172147-73150 59 77 172157-76300 70 5 172165-47980 30 13 87 22
172147-73530 59 72 172162-13170 7 7 172165-47990 30 14 94 26
172147-73810 71 2 172162-13180 7 8 172165-76270 93 10 172183-81160 90 25
172147-73830 71 3 172162-13190 7 9 172165-76380 99 19 172186-13810 12 1
172147-73850 71 4 172162-14200 11 24 172165-82520 111 13 172186-14150 11 22
172147-73880 71 10 172162-15310 47 3 112 11 172186-76430 84 12
172147-76271 91 14 172162-17400 20 4 172165-82530 111 14 172187-03941 1 43
94 31 172162-18040 26 9 112 12 2 17

172148-70301 68 25 172162-37770 28 22 172168-54760 112 7 110 22 A
172151-71630 66 12 172162-37800 28 23 172168-76162 120 8 172187-11400 3 2
172151-72591 63 7 172162-37810 28 15 9 172187-14510 11 28
172151-74060 72 10 172162-57660 36 13 172168-76170 95 2 172187-16110 15 1
73 5 172162-61330 44 6 172168-76370 95 4 172187-16600 13 18
74 7 172162-61500 40 1 172171-65820 47 7 172187-17070 16 3
75 5 172162-61770 61 2 172173-76102 80 23 172187-17080 16 4
14 172162-69470 38 24 81 22 172187-17090 16 5
76 2 172162-70150 68 19 84 8 172187-17100 16 1
17 172162-70290 68 3 120 5 172187-17220 19 8
77 3 172162-70310 68 4 172175-17120 19 7 172187-18410 25 25
25 172162-70320 68 5 172175-72480 66 4 172187-37700-3 28 14
78 5 172162-70590 68 29 172175-74220 72 12 172187-45651 33 3
17 172162-70820 68 31 73 7 172187-45720-2 33 4
79 5 172162-72930 62 32 74 27 172187-45760 33 5
19 172162-72950 62 33 75 16 172187-45870 31 3
172151-74320 72 13 172162-73700 88 2 76 5 172187-45880 31 4
73 8 172162-76181 94 21 19 172187-50801-3 35 4
74 28 172162-76320 93 16 77 5 172187-50811-3 35 5
75 8 172162-81060 115 6 27 172187-53321 36 2
18 172162-81430 110 5 78 7 117 1
76 7 172162-82280 111 7 20 172187-54760 36 8
20 172162-82350 61 10 79 7 172187-61421 38 1
77 6 16 21 39 21
28 111 8 172175-78720 99 25 172187-61500-3 40 2
78 8 172162-82360 113 4 172175-81700 64 39 172187-63160 23 37
21 172162-83580 110 14 111 10 42 4
79 8 172162-83600 110 15 112 1 9




MODEL : VIO80(US,AS,NZ2) PARTS No. INDEX

PC NO : 0CS10-G55700

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
172187-64900 18 19 172187-81840 110 7 172437-03352 41 25 A 172441-74040 85 13
172187-65210 46 11 172187-81861 111 12 172437-03361 1 30 172444-13210 8 1
172187-65270 46 13 172187-81970 64 41 2 10 172444-13220 8 2
172187-66140 44 17 110 10 9 30 B 172444-14270 11 27
172187-71100 59 1 172187-82330 109 5 172437-03372 1 57 172444-17620 44 2
172187-71210 59 4 172187-82340 110 12 2 26 172444-17660 43 6
172187-72910-2 61 42 172187-82370 64 42 54 13 F 98 1
172187-72910-N 61 42 -1 172187-82400 109 6 172437-03381 1 31 101 34
172187-73220 59 21 172187-82410 109 7 2 11 111 1
172187-73230 59 22 172187-82420 109 8 46 30 A 172444-65190 46 10
172187-73240 59 20 172187-82430 110 13 172437-03391 1 32 172445-68650 19 27
172187-73250 59 23 172187-83040 112 10 2 12 172445-72450 63 19
172187-73700 88 3 172187-94300 115 10 45 36 A 64 24
172187-73730 88 4 172312-74770 74 24 172437-03402 1 33 172445-72480 63 15
172187-73801 71 1 172312-74780 68 50 2 13 64 7
172187-74410 76 9 172312-76190 91 11 38 35 A 172445-81990 110 11
78 23 172422-74110 72 3 46 30 B 172446-14250 12 7
172187-74530 72 6 172422-74330 75 9 172437-03422 1 35 172446-49280 23 9
28 172422-76100 91 1 2 15 172446-62910 57 4
75 11 172422-76140 83 23 38 35 C 172447-13550 26 3
172187-74540 74 36 84 11 46 30 D 172447-14160 11 12
172187-74550 72 30 94 10 172437-03432 1 58 172448-54120 63 5
77 36 172422-78760 12 36 2 27 111 4
172187-74630 74 42 172423-72520 64 25 54 13 G 112 6
172187-74690 74 23 172423-72530 64 26 172437-03441 1 59 172450-73360 68 15
172187-75340-2 88 12 172423-72540 64 27 2 28 172450-73370 68 17
172187-75500 88 16 172423-73370 68 16 54 13 H 172450-73380 68 22
172187-75630 59 75 172423-76100 70 4 172437-03451 1 60 172455-11500 5 1
172187-75720 59 62 94 4 2 29 172455-29140 27 2
172187-75750 59 63 172423-76120 94 9 54 13 1 172455-29150 27 3
172187-76131 93 3 172423-76140 94 11 172437-03471 1 61 172455-37160 28 8
172187-76141 93 6 172425-17630 25 4 2 30 172455-37170 28 9
172187-76170 94 16 172434-61180 39 18 50 32 B 172455-37180 28 10
172187-76180 95 3 172437-03252 1 20 172437-03501 1 36 172455-46890 30 11
172187-76200 94 27 2 4 172437-03511 1 37 172455-53331 36 3
172187-76520 98 10 172437-03302 1 53 172437-03551 1 62 172455-61720 113 3
172187-76530-2 98 11 2 22 2 31 172455-65701 38 33
172187-76530-Y 98 1 -1 50 32 A 52 32 A 172455-74010 72 22
172187-76570-2 100 3 172437-03312 1 54 172437-03601 1 38 77 15
172187-76570-Y 100 3 -1 2 23 2 16 172455-74020 72 23
172187-76690-2 100 5 54 13 D 39 42 A 77 16
172187-76690-Y 100 5-1 172437-03322 1 25 172437-03610 1 39 172455-74030 72 24
172187-76940 98 12 2 6 172437-03620 1 40 77 17
172187-78100 95 15 88 44 A 172437-74711 80 5 172455-74040 72 25
98 26 172437-03343 1 55 172437-74720 80 6 77 18
172187-78201 97 12 2 24 172437-74732 80 7 172455-74320 72 21
172187-78211 97 13 54 13 E 172441-44320 34 1 77 14
172187-79250 100 12 172437-03352 1 28 172441-74030 85 3 172455-74390 72 14
172187-81710 111 6 2 8 12 73 10
172187-81801 61 46 41 24 B 172441-74040 85 4 74 29




MODEL : VIO80(US,AS,NZ)
PC NO : 0CS10-G55700

PARTS No. INDEX

PARTS No.
172455-74390

172455-74410

172455-74420

172455-74440

172455-74450

172455-74460

Fig.

75
76

77

78

Ref.No.

19
8
21

PARTS No.
172455-74460

172455-74480
172455-74530
172455-74550
172455-74560
172455-74570
172455-74580
172455-74590
172455-74600
172455-74620
172455-74630
172455-74640
172455-74650
172455-74660
172455-74670
172455-74680
172455-74720
172455-74990

172455-75290
172455-75300
172455-76160
172455-76220
172455-77140

172455-77150

172455-82360

172455-82380-2
172455-82380-Y
172455-82391-2
172455-82391-Y
172455-82490-2
172455-82610-2
172455-82650-2
172455-82660-2
172455-82671

172455-82681

PrOOUOINERLABRMWWO®

N B
Som

PARTS No.
172455-82691

172455-82701

172455-82710
172455-82720
172455-82750
172455-82760

172455-82770

172455-83350
172455-83360
172456-13470
172456-53700
172456-75430
172458-03240
172458-14203
172458-17420
172458-17700
172458-18850
172458-46790

172458-50480-2

172458-61490
172458-61500
172458-61510
172458-64140
172458-65050
172458-65060
172458-65271
172458-83650
172460-16700
172460-73320
172462-03320
172463-03281
172463-03290
172463-74530

172463-74540
172463-74551
172463-74561
172463-74570
172467-64101
172467-64110

172467-64120
172467-64130

114
114
114
114
114
114

114

85
85

85

PARTS No.

172467-64140
172467-64150
172467-64160
172467-64170
172467-64180
172467-64190
172467-76120
172469-03261
172469-03320
172469-03360
172469-03480
172469-03540
172469-03550
172472-03141

172472-03230
172472-03241

172472-03250
172472-03261

172472-03271

172472-03281

172472-03290
172472-03300
172472-03330

172478-17201

172478-37101-2

172478-37121
172478-37141
172478-37151
172478-37302
172478-37342
172478-37372
172478-37380
172478-37400
172478-37710
172478-37720
172478-72010
172478-72190




MODEL : VIO80(US,AS,NZ)
PC NO : 0CS10-G55700

PARTS No. INDEX

PARTS No.

172478-72250
172478-73600
172478-73630
172478-74170
172478-74180

172478-74320
172478-74360

172478-74370
172478-76200
172479-73420
172479-73470
172479-73480

172479-73590
172479-73710

172479-73750
172479-73760
172479-73800
172479-73810
172479-73830
172479-73850
172479-73950
172487-61460
172488-38600
172488-74200
172488-74210
172488-74220
172491-61490
172491-76140
172491-76330

172499-13750
172499-17650
172499-70600
172499-70610
172499-70620
172499-70630

Ref.No.

PARTS No.

172499-70640
172499-70650
172499-70660
172499-70680
172499-70690

172499-70701
172499-70711
172499-70720
172499-70730
172499-70740
172499-70750
172499-70760
172499-70770
172499-70780
172499-70790
172499-70810
172499-70830
172499-70840
172499-70850
172499-70860
172499-70870
172499-70880
172499-70890
172499-70900
172499-70910
172499-70920
172499-70930
172499-70950
172499-70960
172499-70970
172499-70980
172499-71020
172499-71040
172499-71200
172499-71300
172499-71310
172499-71320
172499-71350
172499-71370
172499-71450
172499-71490
172499-71500
172499-71590
172499-71600
172499-71620
172499-71630
172499-71640
172499-71650
172499-71660

PARTS No.

172499-71690
172499-71700
172499-71710
172499-71720
172499-71730
172499-71740
172499-72490
172499-72981
172499-73460
172499-73620
172499-73630
172499-73640
172499-73660
172499-73670
172499-73680
172499-73700
172499-73710
172499-73720
172499-73760
172499-73770
172499-73780
172499-73810
172499-73820
172499-73830
172499-73870
172499-76160
172499-76300
172499-76310
172499-76311
172499-78530
172499-78591
172499-81750
172499-81850
172499-81860

172499-82400-1
172499-82400-Y

172511-17351
172519-63240

172524-76110
172524-76210
172531-73550
172538-17100
172538-19700
172538-66380
172538-66480
172538-66530
172538-66640

[EnY

=
mwmmhww@m}:ommhmm@mo’

PARTS No.

172538-67250
172538-67550
172538-67630
172538-67640
172538-67650
172538-67660

172538-67680
172538-67720

172538-67780
172538-68540
172538-68730
172538-68780
172538-68890
172538-68910

172538-68960
172638-06720
172638-73650
172638-76190
172644-76161
172645-76560
172648-16600

172649-73680
172651-73430
172730-31630
172730-75141

172734-65270
172828-76330
172837-73700
172837-73730
172837-73740
172837-74130
172837-74140
172837-74150
172837-74160
172837-74170
172958-03160
172958-17110
172958-17121

Ref.No.

[EnY
PRPNORRWONPFRPWONE




MODEL : VIO80(US,AS,NZ2) PARTS No. INDEX

PC NO : 0CS10-G55700

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No.

172958-17140 18 7 172978-83270-2 113 19 172A37-03280 116 11 172A47-74760

172958-17150 18 8 172978-83270-Y 113 19 -1 172A37-03290 116 12 172AA7-74770

172958-17160 18 9 172978-83292 113 20 172A37-03300 116 13

172958-17170 18 10 172978-83300-2 113 21 172A37-03310 116 14

172958-17180 18 11 172978-83300-Y 113 21 1 172A37-03330 116 16 172A47-74780

172958-17190 18 12 172978-83320-2 113 22 172A37-03350 116 17

172958-17200 18 13 172978-83320-Y 113 22 -1 172A37-03360 116 19 172AA7-74790

172958-17210 18 14 172A07-03160 1 13 172A37-03370 116 20

172958-17220 18 15 172A07-03410 116 23 172A37-03400 116 21 172A47-74800

172958-64500 42 6 172A21-03220 1 4 172A37-03410 116 24

172958-72950 66 22 172A21-11500 4 1 172A37-03420 116 26 172A47-74810

172958-72960 66 23 172A21-13100 7 1 172A37-03430 116 28

172958-72982-2 66 24 172A21-72200 61 12 172A37-03500 116 34

172958-72983 66 24 -1 172A21-76120 99 2 172A37-03520 116 35 172A47-74820

172958-72983-N 66 24 -2 172A25-68500 57 1 172A37-03530 116 36

172958-78120 101 19 58 2 172A37-03540 116 38 172A47-74840

172960-83210 113 17 172A25-74420 89 2 172A37-03550 116 40

172964-12140 32 1 90 2 172A37-03680 116 42

172978-72590 63 9 172A25-74430 89 3 172A37-03710 116 43 172A47-74850

172978-72620 63 20 90 3 172A37-03720 116 44

172978-72800-2 66 1 172A25-74440 89 4 172A37-03760 116 45

172978-72800-N 66 1-1 90 4 172A38-03201 1 15 172A47-74860

172978-72810-2 66 5 172A25-74450 89 5 2 2

172978-72810-N 66 5-1 90 5 10 10 A 172A47-74870

172978-72860 66 8 172A25-74460 89 6 172A38-03211 1 16

172978-72880 66 11 90 6 2 3 172AA7-74880

172978-72890 66 7 172A25-74470 89 7 8 43 A

172978-72920 66 14 90 7 172A46-46632 34 2

172978-76100 101 1 172A25-74480 89 8 172A46-46703 34 3 172A47-74890

172978-76480-2 101 4 90 8 172A46-46732 34 4

172978-76480-Y 101 4 -1 172A25-74490 89 9 172A46-53360 117 3

172978-76500-2 101 5 90 9 172A46-61960 45 3 172A47-76120

172978-76500-Y 101 5-1 172A25-74501 89 10 172A46-74710 83 11 172A47-76171

172978-78111 101 18 90 10 84 4 172A47-76180

172978-81400 114 14 172A25-76100 89 18 172A46-74720 83 12 172A47-76230

172978-83101-2 113 5 172A36-03411 1 34 172A46-74730 83 13

172978-83101-Y 113 5-1 2 14 172A47-03610 116 41 172A47-76290

172978-83111-2 113 6 38 35 B 172A47-74710 81 4 172A47-76320

172978-83111-Y 113 6 -1 46 30 C 87 3

172978-83120 113 7 172A36-74690 80 2 172A47-74720 81 5 172A47-77820

172978-83130 113 8 172A36-74750 80 8 87 4 172A48-53371

172978-83140 113 9 172A36-74780 80 9 172AA7-74730 81 6 172A48-53380
10 172A37-03150 116 2 86 10 172A52-76130

172978-83150 113 11 172A37-03160 116 3 87 5 172A52-81352

172978-83161 113 12 172A37-03180 116 4 172A47-74740 81 7 172A64-03700

172978-83170-2 113 13 172A37-03200 116 5 87 6 172A64-17250

172978-83170-Y 113 13 -1 172A37-03231 116 6 172AA7-74750 81 8

172978-83191 113 14 172A37-03241 116 7 87 7 172A65-03150

172978-83221-2 113 18 172A37-03250 116 8 172A47-74760 81 9 172A65-03230

172978-83221-Y 113 18 -1 172A37-03271 116 10 86 18 172A65-16540




MODEL : VIO80(US,AS,NZ)
PC NO : 0CS10-G55700

PARTS No. INDEX

PARTS No.

172A65-16550
172A65-17150
172A65-17480
172A65-17650
172A65-73310
172A65-73320
172A65-73330
172A65-73340
172A65-73350
172A65-73360
172A65-73370
172A65-73380
172A65-73390
172A65-73400
172A65-73410
172A65-73420
172A65-73430
172A65-73440
172A65-73450
172A65-73460
172A65-73470
172A65-73480
172A65-73490
172A65-73500
172A65-73510
172A65-73520
172A65-73530
172A65-73540
172A65-73550
172A65-73560
172A65-73570
172A65-73580
172A65-73620
172A65-73630
172A65-73700
172A65-73800

172A65-73810
172A65-73840
172A65-73850
172A65-73860
172A65-73870
172A65-73880
172A65-76700
172A65-76790
172A67-63110
172A67-63120
172A67-63140
172A67-63160
172A67-63170

PARTS No.

172A69-03130
172A69-03160
172A69-03170
172A69-03200
172A69-03220
172A69-03270
172A69-03300
172A69-03310
172A69-03350

172A69-03430
172A69-03450
172A69-03470
172A69-08400
172A69-08520
172A69-08520-Y
172A69-11530

172A69-12100
172A69-12120
172A69-12160
172A69-12170
172A69-12180
172A69-12190
172A69-13100
172A69-13110
172A69-13120
172A69-13150
172A69-13230
172A69-13670
172A69-13690

172A69-14110
172A69-14130
172A69-14170
172A69-14211
172A69-14230
172A69-14240
172A69-14290
172A69-14310
172A69-14350

172A69-14370
172A69-14410
172A69-14430
172A69-14450
172A69-14510
172A69-14640
172A69-16100

Fi

ONRRRPRRRRPRER

&G

[EEY

[

PARTS No.

172A69-16551
172A69-16570
172A69-16680
172A69-16700
172A69-16710
172A69-17140
172A69-17200
172A69-17201
172A69-17210
172A69-17211
172A69-17220
172A69-17221
172A69-17230
172A69-17231
172A69-17240
172A69-17250
172A69-17260
172A69-17270
172A69-17840
172A69-17870
172A69-17890
172A69-18100
172A69-18150
172A69-18160
172A69-18190
172A69-18200
172A69-18210
172A69-18230
172A69-18290
172A69-18350
172A69-18370
172A69-18401
172A69-18430
172A69-18650
172A69-18680
172A69-18700
172A69-18730
172A69-18750
172A69-18760
172A69-18770
172A69-18780
172A69-18790
172A69-18800
172A69-18820
172A69-18860
172A69-18900

172A69-18940
172A69-18990
172A69-19010

18

N

[EnY

PARTS No.

172A69-19541
172A69-19581
172A69-19590
172A69-19700
172A69-19720
172A69-19730
172A69-19810
172A69-19860
172A69-19880
172A69-19890
172A69-45211
172A69-45251
172A69-45350
172A69-45800
172A69-45850
172A69-46101
172A69-46210
172A69-46220
172A69-46250
172A69-46251
172A69-46270
172A69-57650
172A69-57660
172A69-61010
172A69-61020
172A69-61120
172A69-61150
172A69-61240
172A69-61280
172A69-61330
172A69-61490
172A69-61490-Y
172A69-61500
172A69-61520
172A69-61560
172A69-61650

172A69-61660
172A69-61780
172A69-61830
172A69-61830-Y
172A69-62050
172A69-62130
172A69-62150
172A69-62160
172A69-62210
172A69-62280
172A69-62291
172A69-62310
172A69-62340

N) =W e
WRRPRRPROWRMNOODUANOOOONNNO R

[EnY

N
~NOOUODOINFRPPFPOOTUORMWERO®




MODEL : VIO80(US,AS,NZ)
PC NO : 0CS10-G55700

PARTS No. INDEX

PARTS No.

172A69-62410
172A69-62420
172A69-62430
172A69-62440
172A69-62450
172A69-62470
172A69-62510
172A69-62650
172A69-64100
172A69-64130
172A69-64160
172A69-64170
172A69-64630
172A69-64640
172A69-64680
172A69-64690
172A69-64720
172A69-64740
172A69-64760
172A69-64811
172A69-64990
172A69-65180
172A69-65190
172A69-65400
172A69-65530
172A69-65670
172A69-65721
172A69-65780
172A69-65871
172A69-65900
172A69-65900-Y
172A69-65920
172A69-68000
172A69-68010
172A69-68050
172A69-68060
172A69-68070
172A69-68080
172A69-68090
172A69-68100
172A69-68110
172A69-68120
172A69-68130
172A69-68140
172A69-68150
172A69-68160
172A69-68170
172A69-68180
172A69-68190
172A69-68200

PARTS No.

172A69-68210
172A69-68220
172A69-68230
172A69-68250
172A69-68260
172A69-68270
172A69-68280
172A69-68290
172A69-68300
172A69-68310
172A69-68320
172A69-68330
172A69-68340
172A69-68350
172A69-68360
172A69-68370
172A69-68380
172A69-68390
172A69-68400
172A69-68410
172A69-68420
172A69-68430
172A69-68440
172A69-68450
172A69-68460
172A69-68470
172A69-68480
172A69-68490
172A69-68500
172A69-68510
172A69-68550
172A69-68560
172A69-68570
172A69-68580
172A69-68600
172A69-68610
172A69-68620
172A69-68630
172A69-68640
172A69-68650
172A69-68660
172A69-68710
172A69-68720
172A69-68730
172A69-68740
172A69-68750
172A69-68760
172A69-68770
172A69-68780
172A69-68790

Ref.No.

PARTS No.

172A69-68800
172A69-68820
172A69-68850
172A69-68900
172A69-68910
172A69-68920
172A69-68930
172A69-68940
172A69-68950
172A69-68960
172A69-69010
172A69-69020
172A69-69030
172A69-69040
172A69-69050
172A69-69060

172A69-69070
172A69-69080
172A69-69090
172A69-69100
172A69-69110
172A69-69130
172A69-69140
172A69-69150
172A69-69160
172A69-69170
172A69-69180
172A69-69190
172A69-69200
172A69-69260
172A69-69270
172A69-69290
172A69-69300
172A69-69310
172A69-69330
172A69-69340
172A69-69350
172A69-69360
172A69-69370
172A69-69380
172A69-69390
172A69-69400
172A69-69460
172A69-69461
172A69-69470

172A69-69480
172A69-69481
172A69-69490

Ref.No.

e
o

ONO~NOURhOOIONOOTEN

PARTS No.

172A69-69491
172A69-69500
172A69-69560
172A69-69570
172A69-69580
172A69-69590
172A69-69600
172A69-69610
172A69-69620
172A69-69630
172A69-69640
172A69-69650
172A69-69660
172A69-69670
172A69-69680
172A69-69690
172A69-69720
172A69-69721
172A69-69730
172A69-69740
172A69-69750
172A69-69760
172A69-69770
172A69-69780
172A69-69790
172A69-69800
172A69-69810
172A69-69810-Y
172A69-69880
172A69-69881
172A69-69910
172A69-69930
172A69-71110
172A69-71120
172A69-71130
172A69-71140
172A69-71190
172A69-71230
172A69-71240
172A69-71250
172A69-71260
172A69-71300
172A69-71310
172A69-71320
172A69-71340
172A69-71350
172A69-71360
172A69-71370
172A69-71380
172A69-71390

WNOoOO~NOODWN

e




MODEL : VIO80(US,AS,NZ2) PARTS No. INDEX

PC NO : 0CS10-G55700

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No.
172A69-71400 86 14 172A69-74420 83 2 172A69-76270 98 4 172A69-78261
172A69-71550 60 1 172A69-74430 83 3 172A69-76270-Y 98 4 -1
172A69-71560 60 2 172A69-74440 83 4 172A69-76300 100 1 172A69-78270
172A69-71600 60 3 172A69-74450 83 5 172A69-76300-Y 100 11 172A69-78280
172A69-71750 80 1 172A69-74460 83 6 172A69-76320 100 2 172A69-78320
172A69-72450 62 21 172A69-74470 83 7 172A69-76320-Y 100 2 -1 172A69-78330
172A69-72460 62 23 172A69-74490 83 8 172A69-76420 98 6 172A69-78340
172A69-72470 62 25 172A69-74500 83 9 172A69-76420-Y 98 6 -1 172A69-78350
172A69-72480 62 5 172A69-74510 83 10 172A69-76430 98 7 172A69-78360
172A69-72490 62 8 172A69-74520 83 10 -1 172A69-76430-Y 98 7 -1 172A69-78370
172A69-72680 98 25 172A69-74540 83 9 -1 172A69-76450 98 8 172A69-78450
172A69-72700 64 1 172A69-74550 84 1 172A69-76460 98 9 172A69-78460
172A69-72710 64 28 172A69-74560 84 2 172A69-76460-Y 98 9 -1 172A69-78470
172A69-72750 64 32 172A69-74590 84 3 172A69-76510 101 6 172A69-78480
172A69-72800 65 1 172A69-74650 89 1 172A69-76510-Y 101 6 -1 172A69-78510
172A69-72810 65 20 90 1 172A69-76600 101 8 172A69-78520
172A69-72850 65 24 172A69-74660 89 11 172A69-76600-Y 101 8 -1 172A69-78530
172A69-72900 65 32 90 11 172A69-76620 101 9 172A69-78540
172A69-73130 59 54 172A69-74670 81 2 172A69-76620-Y 101 9 -1 172A69-78591
172A69-73140 59 61 87 1 172A69-76640 101 10 172A69-78620
172A69-73310 68 1 172A69-74680 81 3 172A69-76640-Y 101 10 -1 172A69-78630
172A69-73320 68 20 87 2 172A69-76660 101 11 172A69-78650
172A69-73330 68 54 172A69-74730 86 15 172A69-76660-Y 101 1 -1 172A69-78660
172A69-73340 68 47 172A69-74740 86 16 172A69-76680 60 7 172A69-78670
172A69-73350 68 55 172A69-74750 86 17 172A69-76720 60 9 172A69-78680
172A69-73360 68 58 172A69-74770 86 21 172A69-77100 89 28 172A69-78700
172A69-73370 68 18 172A69-74780 86 22 172A69-77100-N 89 28 -1 172A69-78710
172A69-73380 68 59 172A69-74850 85 2 172A69-77180 89 30 172A69-78720
172A69-73390 68 60 172A69-74860 85 10 172A69-77180-N 89 30 -1 172A69-78730
172A69-73830 67 16 172A69-74900 85 11 172A69-77200 89 31 172A69-78740
172A69-73850 67 7 172A69-74910 85 19 172A69-77200-N 89 31 -1 172A69-78750
172A69-74050 99 9 172A69-74960 83 20 A 172A69-77240 89 32 172A69-78760
172A69-74070 99 14 172A69-74970 83 20 B 98 21 172A69-78770
172A69-74110 72 4 172A69-74980 83 8 -1 172A69-77300 90 21 172A69-78780
172A69-74140 75 4 172A69-74990 83 20 C 172A69-77300-N 90 21 1 172A69-78790
172A69-74150 75 6 172A69-75240 88 11 172A69-77350 90 22 172A69-78800
172A69-74160 75 7 172A69-75450 88 13 172A69-77350-N 90 22 -1 172A69-78810
172A69-74170 72 8 172A69-75470 88 15 172A69-77400 90 24 172A69-78820
172A69-74180 72 9 172A69-75600 88 17 172A69-77400-N 90 24 -1 172A69-78830
172A69-74250 75 17 172A69-75710 88 6 172A69-77480 102 3 172A69-78840
76 6 172A69-76050 94 14 A 172A69-77480-Y 102 3 -1 172A69-78850
79 22 172A69-76060 94 14 B 172A69-77500 102 4 172A69-78860
172A69-74280 76 16 172A69-76070 94 14 C 172A69-77500-Y 102 4 -1 172A69-78870
172A69-74290 77 21 172A69-76120 91 5 172A69-78081 92 3 172A69-78880
172A69-74291 77 21 11 172A69-76140 93 8 172A69-78110 92 4 172A69-78890
172A69-74300 77 22 172A69-76150 94 14 172A69-78120 92 5 172A69-78900
172A69-74301 77 22 -1 172A69-76160 91 10 172A69-78190 103 2 172A69-78910
172A69-74310 81 1 172A69-76190 91 12 172A69-78220 95 5 172A69-78920
172A69-74410 83 1 172A69-76200 98 2 172A69-78230 93 25 172A69-78930
172A69-74411 83 1-1 172A69-76200-Y 98 2 -1 172A69-78250 93 26 172A69-78940




MODEL : VIO80(US,AS,NZ)
PC NO : 0CS10-G55700

PARTS No. INDEX

PARTS No.

172A69-78950
172A69-78960
172A69-78970
172A69-78980
172A69-78990
172A69-79200

172A69-79210

172A69-79220

172A69-79250
172A69-79250-Y
172A69-79400
172A69-79410
172A69-79420
172A69-79430
172A69-79440
172A69-79450
172A69-79460
172A69-79470
172A69-79481
172A69-79490
172A69-79501
172A69-79511
172A69-79520
172A69-79530
172A69-79540
172A69-79550
172A69-79560
172A69-79570
172A69-79690
172A69-79700
172A69-79711
172A69-79720
172A69-79730
172A69-79740
172A69-79750
172A69-79800
172A69-79810
172A69-79820
172A69-79830
172A69-79840
172A69-79850
172A69-79860
172A69-79870
172A69-79890
172A69-82370
172A77-17250
172A77-46050

ocoo~NOoOUhA~w

32
43

1-1

PARTS No.

172A78-14220
172A78-64510
172A86-74500
172A89-03010
172A89-03011
172A89-03050
172A89-03100
172A89-03110
172A89-03120
172A89-03140
172A89-03360

172A89-03400
172A89-03410
172A89-03420
172A89-03440
172A89-03500

172A89-08900
172A89-11300
172A89-11510

172A89-11540

172A89-13150
172A89-13200
172A89-13300
172A89-13310
172A89-13320
172A89-13330
172A89-13340
172A89-13350
172A89-13360
172A89-13370
172A89-13400
172A89-13500
172A89-13550
172A89-13560
172A89-13570
172A89-13580
172A89-13600
172A89-13680
172A89-13690
172A89-13700
172A89-13730
172A89-13750
172A89-13800
172A89-13810
172A89-13820

00 00 00 O O O O W W 000000000 WO OO0 NNUAO

PARTS No.

172A89-13830
172A89-13840
172A89-13860
172A89-14380
172A89-14610
172A89-14630
172A89-16420
172A89-16440
172A89-16500
172A89-16550
172A89-16600
172A89-16750
172A89-16770
172A89-16790
172A89-16800
172A89-16810
172A89-16870
172A89-17090
172A89-17150
172A89-17180
172A89-17500
172A89-17810
172A89-17840
172A89-18110
172A89-18150
172A89-18440
172A89-18580
172A89-19100
172A89-19610
172A89-19670
172A89-19680
172A89-19690
172A89-19710
172A89-19800
172A89-19820
172A89-19830
172A89-29100
172A89-37500
172A89-37530
172A89-38100
172A89-38110
172A89-38120

172A89-38130
172A89-38140
172A89-38160
172A89-38170

172A89-38180

PARTS No.

172A89-38180
172A89-38190

172A89-38220
172A89-38230
172A89-38240
172A89-38250
172A89-38260
172A89-38280

172A89-50100
172A89-53310
172A89-53320
172A89-54100
172A89-54500
172A89-57600
172A89-57620
172A89-61010
172A89-61020
172A89-61030
172A89-61060
172A89-61080
172A89-61130
172A89-61150
172A89-61180
172A89-61220
172A89-61350
172A89-61420
172A89-61440
172A89-61470
172A89-61500
172A89-61510
172A89-61520
172A89-61530
172A89-61540
172A89-61550
172A89-61570
172A89-61580
172A89-61600
172A89-61600-Y
172A89-61680
172A89-61680-Y
172A89-61720
172A89-61730
172A89-61740

Fig.

29
29

29
29
29
29

29

Ref.No.

~NOOUONNRPRPPRPONOOWRARWN

-10 -




MODEL : VIO80(US,AS,NZ2) PARTS No. INDEX

PC NO : 0CS10-G55700

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No PARTS No. Fig. Ref.No. PARTS No.
172A89-61740-Y 38 7 -1 172A89-72380 62 12 172A89-74180 74 1 172A89-78440
172A89-61790 38 10 172A89-72440 62 20 172A89-74190 74 4 172A89-78490
172A89-61800 38 11 172A89-72450 62 22 172A89-74200 74 6 172A89-78550
172A89-61880 38 12 172A89-72460 62 24 172A89-74210 75 13 172A89-78570
172A89-61900 38 13 172A89-72470 62 26 172A89-74220 76 1 172A89-78600
172A89-61980 38 16 172A89-72480 62 27 172A89-74230 76 13 172A89-78610
172A89-62550 88 28 172A89-72490 62 28 172A89-74240 78 1 172A89-79100
172A89-62570 88 29 172A89-72500 63 1 172A89-74260 78 4 172A89-79100-Y
172A89-62610 88 30 172A89-72500-N 63 1-1 172A89-74270 79 4 172A89-79140
172A89-64200 44 1 172A89-72501-Y 63 1-2 172A89-74280 78 15

172A89-64610 44 8 172A89-72510 63 4 172A89-74290 78 30 172A89-79150
172A89-64620 44 9 172A89-72510-N 63 4 -1 172A89-74300 79 16 172A89-79150-Y
172A89-64650 44 12 172A89-72560 63 8 172A89-74310 79 28 172A89-79620
172A89-64700 44 15 172A89-72560-N 63 8 -1 172A89-74330 78 14 A 172A89-81100
172A89-65100 46 4 172A89-72561-Y 63 8 -2 172A89-74700 86 1 172A89-81100-Y
172A89-65160 46 6 172A89-72600 63 10 172A89-74710 86 5 172A89-81470
172A89-65170 46 7 172A89-72650 63 14 172A89-74720 86 23 172A89-81470-Y
172A89-65200 49 1 172A89-72700 63 18 172A89-74730 86 19 172A89-81810
172A89-65230 46 12 172A89-72710 63 23 172A89-76110 91 2 172A89-82300
172A89-65600 a7 2 172A89-72750 62 29 172A89-76120 91 3 172A89-82300-Y
172A89-65600-Y 47 2 -1 172A89-72900 61 23 172A89-76130 91 7 172A89-82320
172A89-65630 a7 5 172A89-72910 61 29 172A89-76150 60 5 172A89-94100
172A89-65660 49 2 172A89-72960 61 43 172A89-76160 60 6 172B11-50100
172A89-65800 48 1 172A89-72960-N 61 43 -1 172A89-76170 95 11 172B11-72900
172A89-65800-Y 48 1-1 172A89-73100 59 6 172A89-76250 98 3 172B11-73600
172A89-65850 48 3 172A89-73101 59 6 -1 172A89-76250-Y 98 3 -1 172B11-73630
172A89-65860 48 4 172A89-73130 59 66 172A89-76310 93 14 184014-59450
172A89-65950 49 3 172A89-73150 59 78 172A89-76400 98 5 184015-44680
172A89-67100 49 4 172A89-73160 59 79 172A89-76470 92 1 184015-59130
172A89-67360 49 7 172A89-73170 59 80 172A89-77150 89 29 184016-55700
172A89-67390 49 8 172A89-73180 59 81 172A89-77150-N 89 29 -1 184016-55701
172A89-67450 49 6 172A89-73190 59 17 -1 172A89-77800 108 2 194145-04810
172A89-68780 55 13 -1 172A89-73300 67 1 172A89-77810 108 3

172A89-72100 61 3 172A89-73310 67 3 172A89-77820 108 11

172A89-72100-N 61 3 -1 172A89-73320 67 4 172A89-78130 91 24 194151-57100
172A89-72110 61 7 172A89-73340 67 9 172A89-78150 91 25 194202-56460
172A89-72110-N 61 7 -1 172A89-73900 120 1 172A89-78160 91 26

172A89-72200 61 17 172A89-74100 72 1 172A89-78170 91 27

172A89-72250 61 22 172A89-74101 72 1-1 172A89-78180 91 28

172A89-72250-N 61 22 -1 172A89-74102 72 1-2 172A89-78200 91 29

172A89-72270 98 19 172A89-74120 75 1 172A89-78210 91 30

172A89-72270-N 98 19 -1 172A89-74130 75 2 172A89-78240 91 31

172A89-72300 62 1 172A89-74140 73 1 172A89-78300 95 6

172A89-72300-N 62 1-1 172A89-74141 73 1-1 172A89-78310 95 7

172A89-72310 62 3 172A89-74150 73 2 172A89-78380 92 6

172A89-72310-N 62 3 -1 74 2 172A89-78390 92 7

172A89-72330 62 6 76 14 172A89-78400 99 24

172A89-72350 62 9 78 2 172A89-78410 99 26 194464-52190
172A89-72360 62 10 172A89-74160 73 4 172A89-78420 99 27 194630-15520
172A89-72370 62 11 172A89-74161 73 4 -1 172A89-78430 95 10 194630-42120

N

-11 -



MODEL : VIO80(US,AS,NZ)
PC NO : 0CS10-G55700

PARTS No. INDEX

PARTS No.

198072-17440
198153-51700
198200-04031
198200-04040
198220-61480
198461-52950

1A1380-62160
1A6260-64200

1A7030-87411
1A7030-88660
1A7400-61250
1A7470-87320

1D4070-23580
1D4180-22850
1E3030-78370

1E6212-82820
1E8080-83320
1E8545-80210
1E8545-80250
1E8775-84120

1W3855-50160
41851-000110

Ref.No.

PARTS No.
41851-000110

41851-000140

41851-000180

41851-000240

772162-37770
772478-37101-2
772478-37120-1
772A69-14100
772A69-75100
933110-00301
933147-03400
933147-08501
933160-01370

933168-14170
933171-13691

933172-14120

Fig.

94

PARTS No.

Fig.

Ref.No.

PARTS No.

Fig.

Ref.No.

-12 -




	Preface.
	Content.
	1.LABEL
	2.SAFETY LABEL
	3.MUFFLER
	4.AIR CLEANER(AS,NZ)
	5.AIR CLEANER(US)
	6.ACCELERATOR
	7.ENGINE MOUNT
	8.RADIATOR
	9.RADIATOR MOUNT
	10.SUB-TANK
	11.FUEL TANK
	12.FUEL LINE
	13.ELECTRIC PART(ENGINE)
	14.ELECTRIC PART(CONTROL VALVE PLATE)
	15.ELECTRIC PART(BATTERY)
	16.ELECTRIC PART(STARTING SWITCH)
	17.ELECTRIC PART(AIR CONDITIONER)
	18.ELECTRIC PART(SWITCH BOX : QUICK COUPLER)
	19.ELECTRIC PART(SEAT MOUNT)
	20.ELECTRIC PART(WORK LAMP)
	21.ELECTRIC PART(INDICATOR BOX)
	22.TRAVEL ALARM
	23.AIR CONDITIONER(CABIN RELATED)
	24.AIR CONDITIONER(PIPING)
	25.AIR CONDITIONER(ENGINE RELATED)
	26.AIR CONDITIONER(CONDENSER RELATED)
	27.SPROCKET & ROLLER
	28.IDLER & ADJUST
	29.CRAWLER
	30.CONTROL EQUIPMENT(LOCK LEVER & LEVER STAND)
	31.CONTROL EQUIPMENT(TRAVEL)
	32.CONTROL EQUIPMENT(BLADE)
	33.CONTROL EQUIPMENT(SWING)
	34.ARM REST
	35.TRAVEL FRAME
	36.TURNING FRAME & TURNING BEARING)
	37.COVER(FUEL TANK SIDE)
	38.COVER(CENTER)
	39.COVER(SEAT MOUNT)
	40.COVER(TRAVEL FRAME)
	41.COVER(TURNING FRAME)
	42.FLOOR MAT & INSTRUMENT PANEL
	43.SEAT
	44.SEAT MOUNT
	45.BONNET(BODY)
	46.BONNET(REAR)
	47.BONNET(SIDE : LEFT)
	48.BONNET(SIDE : RIGHT)
	49.CABIN MOUNT
	50.CABIN(BODY)
	51.CABIN(DOOR)
	52.CABIN(FRONT WINDOW : 1)
	53.CABIN(FRONT WINDOW : 2)
	54.CABIN(WINDOW SASH & LOWER GLASS)
	55.CABIN(ELECTRIC)
	56.CABIN(WASHER TANK)
	57.CABIN(REAVIEW MIRROR & ACCESSORY)
	58.SIDE MIRROR
	59.HYD.OIL PUMP & JOINT
	60.CONTROL VALVE PLATE
	61.BOOM CYLINDER
	62.ARM CYLINDER
	63.BUCKET CYLINDER
	64.SWING CYLINDER
	65.BLADE CYLINDER
	66.HITCH CYLINDER
	67.TRAVEL MOTOR
	68.TURNING MOTOR
	69.ACCUMULATOR
	70.LINE FILTER
	71.SWIVEL JOINT(Y SPEC.)TO M92121
	119.(71A)SWIVEL JOINT(N SPEC.)FROM M92122
	120.(71B)SWIVEL JOINT KIT(N SPEC.)FROM M92122
	72.CONTROL VALVE(1/8)
	73.CONTROL VALVE(2/8)
	74.CONTROL VALVE(3/8)
	75.CONTROL VALVE(4/8)
	76.CONTROL VALVE(5/8)
	77.CONTROL VALVE(6/8)
	78.CONTROL VALVE(7/8)
	79.CONTROL VALVE(8/8)
	80.2-WAY VALVE
	81.BLADE VALVE
	82.SOLENOID VALVE(P.T.O.)
	83.SOLENOID VALVE(PILOT)
	84.SOLENOID VALVE(QUICK COUPLER)
	85.REMOTE CONTROL VALVE(OPERATION)
	86.REMOTE CONTROL VALVE(TRAVEL)
	87.REMOTE CONTROL VALVE(SWING)
	88.HYD.OIL TANK
	89.HOLD VALVE(BOOM)
	90.HOLD VALVE(ARM)
	91.HYD.OIL PIPING(PUMP - CONTROL VALVE - OIL COOLER)
	92.HYD.OIL PIPING(TANK - PUMP, SWING CYLINDER)
	93.HYD.OIL PIPING(CONTROL VALVE - TURNING MOTOR)
	94.HYD.OIL PIPING(CONTROL VALVE : FITTING)
	95.HYD.OIL PIPING(CONTROL VALVE - BOOM, TURNING MOTOR, TANK)
	96.HYD.OIL PIPING(CONTROL VALVE - SWIVEL JOINT)
	97.HYD.OIL PIPING(TRACK FRAME)
	98.HYD.OIL PIPING(BOOM)
	99.HYD.OIL.PIPING(P.T.O. : FRAME END)
	100.HYD.OIL PIPING(P.T.O. : ARM END)
	101.HYD.OIL PIPING(QUICK COUPLER)
	102.HYD.OIL PIPING(HOLD VALVE)
	103.CONTROL PIPING(CONTROL VALVE - SOLENOID VALVE)
	104.CONTROL PIPING(CONTROL VALVE - 2-WAY VAVLE)
	105.CONTROL PIPING(2-WAY VALVE - REMOTE CONTROL VALVE)
	106.CONTROL PIPING(TRAVEL, SWING PEDAL)
	107.CONTROL PIPING(P.T.O.)
	108.GREASING
	109.BOOM BRACKET
	110.BOOM
	111.ARM
	112.BUCKET ARM & LINK
	113.QUICK CUPLER
	114.BUCKET
	115.BLADE
	116.CA LABEL KIT(OPTIONAL)
	117.ADDITIONAL WEIGHT(OPTIONAL)
	118.HOLD VALVE(OPTIONAL)
	PartsNo Index.



